SMMALL OFFSET PRESS

HAMADA
H234A

.r i
.. 1 -:-
PR o - T
o 1~ K




Index / B

2] Section EYHI% Description Fig.No.
B ETERE Paper Elevator S2001

i) P Paper Table S2002

HWAAR Paper Guide $2003

HAR Side Guide and Tail Guide S2004

TATUba—Z -7 09— X |Pullout Roller and Blower Nozzle S2005

TR Double Sheet Detector S2006

Rkl Double Sheet Deflector S2007

A Height Control 52008

eikE L e Paper Table Elevator Drive Unit S2009

AT ERENER Height Control Drive Unit $2010

e HRER Feed Section |#oi3r 7wk Suction Foot $S2011
Yo a7 Suction Valve S2012

Wi a7y NRENER Suction Foot Drive Unit 52013

J4—Fa—5 7 Feed Roller and Drive Pulley S2014

AXyRRA— Skidwheel 52015

2L _7 7 —7 L(OP-S) Conveyor Table 52016

A R7F—7 v (NOP-S) Conveyor Table S2017

HFARat— Jogger Side Guide S2018

Ry Fep—l— Pump and Pump Motor S2019

7 Valve 52020

7R Air Piping S2021

B Main Drive Mechanism 52022

AT R Y& (OP-S) Paper Feed-in Unit $2023

IR 45 (NOP-S) Paper Feed-in Unit $2024

AR M Paper Feed—in Unit S2025

ISR Plate Cylinder 52026

FRIR Plate Cylinder S2027

=N ] Blanket Cylinder S2028

FEUR Transfer Cylinder S2029

AR Main Press Section |{%EAR Impression Cylinder $2030
MR B-1I Pressure Control Mechanism $2031

FIEREHE (1P) B-I Pressure Mechanism S2032

hRJEAEHE (1P) P-B Pressure Mechanism S2033

R (2P) B-1 Pressure Mechanism 52034

KRR (2P) P-B Pressure Mechanism $2035

A THERIE (OP-S) Lateral Register Mechanism S2036

KHFREBE (NOP-S) Vertical Register Mechanism $2037

KGR (NOP-S) Vertical Register Mechanism S2038

AXRTFIT Ink Fountain $2039

AXRE IFO—F Ink Ductor Rolter $2040

AVFRF T F0—T Ink Ductor Roller S2041

. . . &ia—7 (OP-S) Form Roller $2042
Ax Inking Section | 57555} (NOP-S) | Form Roller Bracket 52043
A —iam—7 (NOP-S) Oscillating Roller 52044

A% a—3 Ink Roller S2045

TN R— Single Lever Mechanism S2046

KIyov T Dampening Fountain S2047

FAEEE Dampening Device 52048

. .| ReAEEE Dampening Device $2049

AR | Dampening Section o0 5 Form Roller 52050
BUKBRY AT L Dampening Solution Circulating System S2051

BUABRI AT A Dampening Solution Circulating System 52052

7T 00— EBiE (1P) Blanket Cleaner ON-OFF Mechanism S2053

7529 —F (1P) Blanket Cleaner Unit S2054

75 7)—FEE (1P) Blanket Cieaner Pump and Piping S2055

Ve Cleaning Section 7 v 7Y —T R 2P) Blanket Cleaner ON-OFF Mechanism 52056
70—} (2P) Blanket Cleaner Unit $2057

75 0)—FEE (2P) Blanket Cieaner Pump and Piping $2058

T o) —FEE Blanket Cieaner Pump and Piping 52059

A X i Ink Clean—up Attachment S2060

" . . RS Paper Guide Wheel S2061
DL Delivery Section {LZNF == AR Gripper and Chain Guide 52062

—4_




Index / BIR

Y Section BOBIE Fr Description !Fig.No

| R AR | Delivery Pile Guide ; 52063 |

a2 AR Front Guide o 52064
. , Ny T laH— Back Jogger i S2065
BRI | Delivery Section |0 g Relative Parts for Ratchet 52066
BB __ iDelivery Tray $2067
IT T — AT L —RML Air Shower and Spray Bottle 52068

AR £ =) Base Frame $2069 |
7oy 7le— b Base Frame BEGFTar) Base Frame (Option) $2070
e ) . A ANVERE(OP-S) Oil Piping 52071
MECE | Lobricant Piping |70 e e (NOP-9) Oil Piping 52072
#135—(0OP-S) Cover S2073
F173—(0OP-S) Cover S2074
7J/§—‘(NO]Z—S) Cover 52075
H73—(NOP-S) Cover 52076
VA=l Cover $2077
TaFrr Cover 52078
. . TaFoH Cover S2079
Poi—E Cover Section XY h3— Gear Cover 52080
WHAR Paper Guide S2081
TR/~ Safety Bar 52082
e — Safety Bar 52083
|54 - B &7~V (OP-8) Name Plate and Label 52084
SEAR-HE T~ (NOP-8) Name Plate and Label $2085
THE¥R Set of Tools 52086
ERERE Drive Mechanism S2087
PR M T T (Easl;:fli;?ate- ﬁiﬂwﬁm Pl.ate.-r.etaining Roller $2088
changer System) ZEREERE Air Piping S2089
e RIERLE AR Air Piping Parts $2090
By RV Operation Panel 52091
e . T Control box 52092
WA Electric Section | u kit (OP-9) Electric Components 52093
ERIEREAINOP-S) Electric Components 52094
IR 2=}k IR Unit S3001
AT ar Option IR 2=k /=2 IR Unit Parts 53002
IR 7' 07— Assy /IR Blower Assy S3003




Mo &

m Y Xk

STANDARD STOCK PARTS

RARILFE
-
[ ok
‘_l < { . |

Screw
Parts No. ax 1
101-315 M3 X 15
101-360 M6 X 10
101-360T M6 X 10
101-362 M6 X 12
101-362T M6 X 12
101-366 M6 X 16
101-370 M6 X 20
101-375 M6 X 25
101-375. 5 M6 X 25
101-380 M6 X 30
101-381 M6 X 35
101-382. 5 M6 <X 40
101-392 M6 X 90
101-392. 5 M6 X 90
101-406. 001 M4 X6
101-412 M4 X 12
101-466 M8 X 16
101-470 M8 X 20
101-470T M8 X 20
101-472 M8 X 22
101-475 M8 X 25
101-475T M8 X 25
101-480 M8 X 30
101-480T M8 X 30
101-481 M8 X 35
101-482 M8 X 40
101-483 M8 X 45
101-484 M8 X 50
101-484. 5 M8 X 50
101-510 M5 X 10
101-512T M5 X 12
101-520 M5 X 20
101-520T M5 X 20
101-532 M5 X 40
101-565 M10 X 25
101-565T M10 X 25
101-570 M10 X 30
101-571 M10 X 35
101-572 M10 X 40
101-572T M10 X 40
101-573T M10 X 45
101-576. 5 M10 X 60
FyyvTHRNE

BT
|

Screw

Parts No. dx 1
117-305 M3 X5
117-306 M3 X6
117-308 M3 X8
117-310 M3 X 10
117-315 M3 X 15

117-318
117-340
117-356
117-358
117-360
117-360. 01
117-362
117-365
117-365. 01
117-368
117-370
117-372
117-375
117-380
117-381
117-382
117-383
117-383A
117-384
117-385
117-386
117-387
117-388
117-389
117-390A
117-405
117-406
117-408
117-410
117-412
117-412. 01
117-415
117-420
117-425
117-430
117-465
117-468
117-470
117-472
117-475
117-480
117-480A
117-481
117-482
117-483
117-484
117-486. 5
117-487
117-508
117-510
117-512
117-514
117-515
117-518
117-520
117-520. 01
117-525
117-528
117-530
117-531
117-532
117-534
117-535
117-5635. 01

M3X18
M3 X40
M6 X6
M6 X8
M6 X 10
M6 X 10
M6 X 12
M6 X 15
M6 X 15
M6X18
M6 X 20
M6 X 22
M6 X 25
M6 X 30
M6 X 35
M6 X 40
M6 <45
M6 X 45
M6 X 50
M6 X 55
M6 X 60
M6 X 65
M6X70
M6 X 75
M6 X 80
M4 X5
M4X6
M4 <8
M4X10
M4 X 12
M4 X12
M4 X 15
M4 X 20
M4 X 25
M4 X 30
M8 X 15
M8 X 18
M8 X 20
M8 X 22
M8 X 25
M8 X 30
M8 X 30
M8 X 35
M8 X 40
M8 X 45
M8 X 50
M8 X 60
M8 X 65
M5 X8
M5X10
M5X12
M5 X 14
M5X 15
M5X18
M5 X 20
M5 X 20
M5 X 25
M5 X 28
M5 X 30
M5 X 35
M5 X 40
M5 X 50
M5 X 55
M5 X 55

—6—

117-566 M10X 15
117-560 M10 X 20
117-565 M10X25
117-5670 M10X 30
117-571 M10 X35
117-572 M10X40
117-573 M10 X 45
117-574 M10 X 50
117-575 M10 X 55
117-576 M10 X 60
117-576.5 M10 X 60
117-580 M10X80
117-620 M12X20
117-631 M12 X35
117-632 M12X40
117-633 M12 X 45
117-635 M12 X 55
117-636 M12 X 60
117-778 M16 X 70
EEFE

FrvIRILE

=

&

e

Screw
Parts No. ax ]
118-306. 1 M3 X6
118-408 M4 X8
118-510 M5 X 10
118-512 M5 X 12
118-515 M5 X 15
118-515.1 M5X15
118-520 M5 X 20
118-360 M6 X 10
118-365.1 M6 X 15
118-370 M6 X 20
RARTE
SH5RILE
|
e—L—>]
Screw
Parts No. dx 1
122-012 M3 X 12
122-056 M4 X 6
122-058 M4 X 8
122-058. 01 M4 X8
122-060 M4 X 10
122-060. 001 M4X10
122-062 M4 X12
122-068 M4 X 18
122-106 M5 X6
122-108 M5 X8
122~110 M5 X 10
122-110. 01 M5X 10
122-112 M5X12
122~115 M5X15
122-120 M5 X 20



122-125 M5 X 25
122-130 M5 X 30
122-131 M5 35
122-160 M6 X< 10
122-162 M6 X 12
122-165 M6 X 15
122-170 M6 X 20
122-380 M6 X< 30
122-765 M8 X 15
RARFE

TERINAR D

—=
E|<’—>l

Screw

Parts No. dx I
125-032 M2X12
125-070 M3 X 20
125-080. 01 M3 X 30
125-106 M4 X6
125-108 M4 X8
125-112. 01 M4 X 12
125-606 M3 X6
125-608 M3 X8
125-610 M3 X 10
125-612 M3 X 12
125-615 M3 X 15
125-618 M3 X 18
125-620 M3 X 20
125-625 M3 X 25
125-655 M4 X5
125-656 M4 X6
125-656. 01 M4 X6
125-658 M4 X8
125-658. 001 M4 X8
125-660 M4 X 10
125-660. 001 M4 X10
125-660. 01 M4 X 10
125-662 M4 X 12
125-665 M4 X 15
125-665. 01 M4 X 15
125-680 M4 X 30
125-705 M5 X5
125-706 M5 X6
125-706. 01 M5 X6
125-708 M5 X8

125-708. 01 M5X8
125-708. 001 M5X38

125-710 M5X10
125-710. 001 M5X10
125-710. 01 M5X10
125-712 M5X12
125-715 M5X15
125-715.001 M5X15
125-718 M5X18
125-720 M5 X 20
125-725 M5 X 25
125-730 M5X 30
125-758 M6 X8

125-762 M6 X 12
125-765 M6 X 15
125-765. 01 M6 X 15
125-768 M6 X 18
125-770 M6 X 20
125-780 M6 X 30

O—ty

UI:

[

==t

170-105 M5
170-105. 01 Mb
170-106 M6
170-106. 3 M6
170-108 M8

170-108. 01 M8

Set Screw 170-108. 3 M8
Parts No. ax 1 170-110 M10
140-262 M5X12 170-110. 1 M10
140-360 M6 X10 170-110. 3 M10
140-366 M6 X 16 170-112 M12
140-370 M6 X 20 170-112. 1 M12
140-408 M4 X8 170-116 M16
140-565 M10 X 25 170-120 M20
wrO—t v k WEF YR
S
'OI ;) ()
]
Nut
Set Screw Parts No. dXxXP
Parts No. dx 1 174-701 M12X1
145-305 M3 X5 174-705 M25X1.5
145-306 M3 X6 174-706 M30X1.5
145-355 M6 X5 174-710 M50X1.5
145-356 M6 X6
145-358 M6 %8 NREE
145-360 M6 X 10
145-362 M6 X 12
145-365 M6 X 15
145-368 M6 X 18
145-370 M6 X 20
145-375 M6 X 25 Lock Washer
145-404 M4 X4 Parts No. d
145-405 M4 X5 180-102 ¢ 2
145-406 M4 X6 180-103 ¢3
145-406. 01 M4 X6 180-104 64
145-408 M4 X8 180-104. 001 o4
145-410 M4 X 10 180-104. 01 ¢4
145-458 M8 X8 180-105 ¢b
145-460 M8X10 180-105. 001 ¢b
145-475 M8 X 25 180-105. 01 65
145-480 M8 X 30 180-106 ¢ 6
145-483 M8 X 45 180-106. 01 o6
145-505 M5 X5 180-108 ¢ 8
145-505. 01 M5 X5 180-108. 01 ¢8
145-506 M5X6 180-110 ¢ 10
145-508 M5 X8 180-112 ¢ 12
145-510 M5X10 180-116 ¢ 16
145-512 M5 X 12
145-565 M10X 15 [T
RBFUFR

Nut

Parts No. d
170-102 M2
170-103 M3
170-103. 01 M3
170-104 M4
170-104. 01 M4

O

Conical Spring Washer

Parts No. d
180-403 63
180-404 o4
180-404. 1 o4
180-405 $5
180-405. 1 ¢b
180-406 $6

180-406. 1 66



180-408 $8 183-181 $3X12

180-408. 1 68 WHERLEDR 183-182 6 3X14
180-410 610 3 183-183 $3X16
180-410. 1 6 10 183-185 6 3X20
180-412 ¢ 12 183-186 b 3X22
180-412. 1 612 183-187 6 3X25
183-188 $3X28
WERAES E-Ring 183-189 ¢ 3%32
Parts No. d 183-202 64X 14
181-403 ¢3 183-205 b 4X20
181-404 o4 183-206 b 4X22
183-207 b 4X25
181-404.01 ¢4 183-207.01  $4X25
Washer 181-405 ®5 183-209 b 4%32
Parts No. d 181-406 66 183-210. 01 6 4X36
180-705 ¢ 25 181-408 68 183-223 65x16
180-706 ¢ 30 181-410 6 10 183-225 6 5X20
180-710 ¢ 50 181-412 612 183-226 65X 22
183-227 6 5%X25
WA CEIEOHR F—NR—E 183-227. 01 6 5X25
183-230 6 5X36
——— 183-230.01 ¢ 5X36
, %:X 183-231 $5X40
et ] 183-232.01 ¢ 5X%45
183-244 $6X18
C-Ring Taper Pin 183-245 ¢ 6X20
Parts No. d Parts No. dx 1 183-248 d6X28
181-005 $5 182-128 $2.5X16 183-249 ®6X32
181-008 68 182-143 $3X%16 183-250 $6X36
181-010 610 182-144 $3Xx18 183-251 ¢ 6X40
181-012 ¢ 12 182-145 ¢ 3X20 183-253 ¢ 6X50
181-014 o 14 182-165 64X 20
181-015 6 15 182-166 b 4X22 BEUEY
181-016 6 16 182-168 b 4X28 :
181-018 ¢ 18 182-169. 1 $4X30
181-020 ¢ 20 182-187 6 5X25 I ) |
181-022 622 182-190 6 5X36 %‘é’
181-025 625 182-209. 1 6 6X35
181-028 ¢ 28 182-211 66X 40 Cootter Pin
181-030 ¢ 30 182-212 6 6X45 Parts Mo. dx 1
181-035 ¢35 182-213 6 6X50 183-733 $1.2X10
181-050 ¢ 50 182-213. 1 $ 6X55 183-743 61.6X10
181-065 665 182-223. 1 & 7X55 183-744 61.6X12
183-764 b 2X12
NHACRLED®R A—JLE> 183-765 2X15

=1 77
—

C-Ring Roll Pin
Parts No. d Parts No. ax 1
181-222 622 183-138 6 1.6X6 Flat Washer
181-224 024 183-139 $1.6X8 Parts No. d
181-228 ¢ 28 183-150 $2X10 184-103 ¢3
181-230 ¢ 30 183-151 0 2X12 184-104 o4
181-232 ¢ 32 183-152 02X14 184-104. 01 o4
181-235 ¢ 35 183-153 d2X16 184-105 ¢ 5
181-240 ¢ 40 183-154 0 2X18 184-105. 001 05
181-242 ¢ 42 183-155 ¢ 2X%X20 184-105. 3 ¢b
181-247 ¢ 47 183-157 o 2X25 184-106 o6
181-252 ¢ 52 183-164 $2.5X8 184-106. 2 $6
183-165 $2.5X10 184-106. 3 ¢ 6
183-168 ¢ 2.5X16 184-106. 4 66
183-170 $2.5X20 184-106. 001 ¢ 6
183-178 d3X6 184-106. 01 ¢ 6
183-179 d3IX8 184-108 ¢8
183~180 $3X10 184-110 ¢ 10

_8_



184-110. 0( ¢ 10

184-112 ¢ 12
184-116 ¢ 16
184-156 ¢ 20
AN
O,
§§®GHL
let s
Bushing
Parts No. dXDXx]
243-508 d8X ¢ 10X8
243-528 ¢ 18X ¢20X20
243-604 ¢6X $p8X6
243-605 ¢6X ¢p8XS8
243-608 d8X ¢ 10X8
243-609 ¢8X $10X10
243-610 d8X ¢ 10X12
243-612 ¢ 10X ¢ 12X10
243-613 ¢10X ¢ 12X 12
243-614 d10X ¢ 12X15
243-617 012X $14X10
243-619 ¢12X ¢ 14X15
243-620 012X ¢ 14X20
243-622 014X ¢ 16X10
243-633 ¢ 16X ¢ 18X 15
243-634 ¢ 16X ¢ 18X20
243-642 ¢ 20X ¢$23X20
RYLPZi
d
Yy | |
ol @ 1
_W—I D |
Bearing
Parts No. dX DX B
250-000.6 ¢ 10X ¢ 26X8
250-000.7 ¢ 10X ¢ 26X8
250-000.8 ¢ 10X $26X8
250-001.6 ¢ 12X ¢ 28X8
250-001.7 ¢ 12X $28X8
250-002.6 ¢ 15X ¢ 32X9
250-002.7 ¢ 15X ¢ 32X9
250-003.8 ¢ 17X ¢ 35X10
250-004.6 ¢ 20X ¢42X12
250-004.8 ¢ 20X $42X12
250-005.6 ¢ 25X ¢ 47X 12
250-098.6 ¢8X ¢ 19X6
250-099.6 $»9X ¢20X6
250-102.6 ¢2.5X $8X2.8
250-104.6 ¢4X ¢ 12X4
250-106.6 $6X ¢ 17X6
250-108 ¢ 8X ¢p22X7
250-108.6 ¢ 8X ¢ 22 X7
250-125.6 ¢5X ¢ 16X5
250-126.6 ¢6X $19X6
250-150.6 ¢ 10X ¢ 22X6
250-151.6 ¢ 12X ¢ 24X6
250-152.6 ¢ 15X ¢p28X7
250-200 ¢ 10X ¢ 30X9
250-200.6 ¢ 10X ¢ 30X9
250-200.8 ¢ 10X ¢ 30X9
250-201.6 ¢ 12X ¢ 32X10
250-202.6 ¢ 15X ¢35X11
250-202.7 ¢ 15X ¢ 35X11

250-203.7 ¢ 17X $40X12
250-204.2 ¢20X $47X14
250-204.6 ¢20X $47X 14
250-204.8 ¢$20X ¢ 47X 14
250-205.6 ¢ 25X ¢5H2X15
250-205.8 ¢ 25X ¢ 52X 15
250-206.6 ¢ 30X ¢ 62X16
250-302.6 ¢ 15X ¢42X13
251-202 ¢ 15X ¢ 35X11
251-205 ¢ 25X ¢ 52X15
ASZARRFZYLY

T

O—3 =
Thrust Bearing
Parts No. dX DX B
256-104 ¢ 256X ¢ 35X10
ARTARTyTy

d
e m
Cr—T

L)

Thrust Washer

Parts No. dX DX B

258-350.1 ¢ 10X ¢24X1
258-354.1 ¢ 20X ¢$35X1
258-355.1 ¢25X ¢42X1

O—57+07—

Ié)"o
G

Roller Fol lower

Parts No. dX DX B
258-591.1 ¢8X ¢24X14

ALIAOT—

o
ol | O
e

Cam Fol lower

Parts No. dX DX B
258-650.1 M6X ¢ 16X 11
258-650.3 M6 X ¢ 16X 11
258-651. 2 M6 X ¢ 19X 11
258-652.3 MIOX ¢ 22X12

Oy rFIVK

ﬁ}

Rod Ends

sX d
M5X ¢ 5
258-856 M6X ¢ 6
258-860 M10X ¢ 10
258-860.1 M10X ¢ 10

Parts No.
258-855

—9-

258-862.1 M12X ¢ 12

SRV N
@Dﬂ'

—
Rod Ends

Parts No. SX d
258-860. 2 M10X ¢ 10

X

3

%

Steel Ball
Parts No. ¢d
259-010 1/8
259-017 11/32

T—=X=ZvTIL

Grease Nipple
Parts No. d
323-100 M6 (P=0. 75)
323-101 M6(P=1.0)

o-yrio

0-Ring
Parts No. d
324-307 o7
324-308 68
324-311 ¢ 10
324-312 o111
324-316 ¢ 14
324-318 ¢ 16
324-370 ¢ 100
~ofTE
F—EF>
cC—o
e L5l
— W
et
Taper Pin
Parts No. dXx 1
IT-4-35 ¢ 4X35
IT-5-30 ¢ 5X30
IT-5-35 ¢ 5X35
IT-5-40 ¢ 5Xx40
IT-6-35 ¢ 6X35
IT-6-65 ¢ 6X65
0T-6-35 ¢ 6X35
0T-6-60 ¢ 6X60
0T-7-55 ¢ 7X55



$2001

o

01 02

g @< 93 NOP-Side
o

@ ~ 05
06

M

-10-



Feed Section / ##KIED

Paper Elevator / #% LiT3EE $2001
1}
INgfx Parts No. Parts Name L4 R Remarks ({#%) ({%%)

01 170-110 Nut + > b 6
02 180-110 Lock Washer SEWH R 6
03 7401-08037A Roll =g = 2
04 5802-06034 Bushing A H )V Included in 03,16, 17 6
05 7401-08007 Pin | 6
06 |H09-14-3 Sprocket ATy b 2
07 183-209 Roll Pin a—/L 2
08 170-106 Nut F b 5
09 1180-106 Lock Washer SSRPH R 7
10 U12-13-3 Pin =g 5
11 7401-08033 Chain Fxr— 6
12 7401-08031 Clip A YA 6
13 7401-08032 Link P 6
14 250-108. 6 Bearing A7V T 6
15 181-008 C-Ring C—Y7 6
16 7401-08008A Roll 2 2
17 7401-08038A Sprocket ATl h 2
18 7401-08047 Bracket 774y h NOP-S 1
19 [184-108 Flat Washer P H F 8
20 117-465 Screw S 4
21 7401-08029 Guide Rail HA KL—)v NOP-S 1
22 7401-08027 Guide Rail HA KL —) 2
23 7405-01001 Cover F1 73— 1
24 7405-01004 Bracket 7F 4y bk 3
25 117-515 Screw 3 8
26 6905-01007 Bracket 7 Z 4y b 2
27 |184-106 Flat Washer Y H 3 2
28 117-365 Screw P 2
29 7401-08028 Guide Rail HA KL —n 0P-S 1
30 7401-08001A Guide HA K 1
31 117-512 Screw % 18
32 117-465 Screw XY 4
33 180-108 Lock Washer e 16
34 117-489 Screw % 8
35 |7401-08046 Bracket 7545y b OP-S 1
36 7401-08030 Spacer A ~L—df 8
37 7401-08033A Chain Assy F x—Assy (11~15) 2
38 [180-105 Lock Washer SRPH R 26
39  [184-105 Flat Washer FH % 8

—~11 -




S$2002

-12-



Feed Section / #&HEES

Paper Table / A H $2002
]
INI\I?EX Parts No. Parts Name B4R Remarks ({#%) (Q@g )

01 [6901-08010 Bracket A NOP-S 1
02 |6901-08009 Bracket T v b OP-S 1
03 ]7401-11001 Frame 7L —n 1
04 122-165 Screw Y 4
05 |H12-15-3 Screw Y 2
06 |HI2-16-3 Washer +Hx 2
07 |163-105 Wing Nut Favrwk 2
08 |170-106 Nut J vk 4
09 180-106 Lock Washer N H 3 4
10 {7401-11003 Frame 7 L— A NOP-S 1
11 |181-406 E-Ring E-V 7 4
12 |250-108.6 Bearing Pz 4
13 7401-11012 Eccentric Pin o AV 4
14 15203-09057 Pin (=% 1
15 |180-108 Lock Washer SEFH R 4
16 [170-108 Nut F > b 4
17 [7401-11011 Link DI 1
18 [170-105 Nut + v b 1
19 180-105 Lock Washer A S 1
20 |183-184 Roll Pin o—L 3
21 |7401-11004A Arm N 1
22 |7401-11006 Shaft T b 1
23 }7401-11013 Eccentric Pin ¥ 1
24 |7401-11007 Shaft ¥ 7 b 1
25 |7401-11009A Hook Y NOP-S 1
26 |7401-11010A Hook oy 0P-S 1
27  |145-505 Set Screw rARY 2
28 |7401-11008 Collar T — 1
29  |H31-13-3 Spring ATV T 1
30 |7401-11002 Frame 7L — ) 0P-$ 1
31 181-404 E-Ring E-V7 o1
32 7401-11001B Paper Table Assy H IV 3 HAAssy (01~31) 1

13-



S2003

~ 14—



Feed Section / #GHEIR

Paper Guide / #&A4 A F $2003
t.
INII\I)SX Parts No. Parts Name ERdh TR Remarks (f#%) (Q@?{ )

01 6901-08040A Handle Assy N F)VAssy (35~37) 2
02  |H09-02-3 Screw Y 2
03 |7401-08020 Shaft ¥ 7 b NOP-S 1
04  |183-209 Roll Pin o—)LE 2
05 |181-410 E-Ring E—-J7 3
06 {7401-08018 Bracket 7545 v b 2
07  }117-360 Screw FY 8
08 CK06-11 Bevel Gear NAYLE Y 2
09 |183-189 Roll Pin oLt 2
10 [183-185 Roll Pin z—)L 2
11 CK06~10 Bevel Gear YL FE Y 2
12 }145-358 Set Screw P ARY 8
13 JCK06-09 Sprocket A7k b 4
14 [7401-08034 Chain Fx—3 2
15 [6901-08037 Shaft L7k 2
16 |6901-08055 Spacer Z rS— 4
17 [145-506 Set Screw FARY 4
18 |CK06-18 Bracket 754 v b 4
19 [7401-08023 Shaft ¥ 7 b 1
20 117-370 Screw 3 2
21 16901-08048 Shaft ¥ 7 b 2
22 |kC06-19 Screw rY 8
23 |CK06-31 Shim PN t=0. 1 -
24 |cKo6-32 Shim b =0, 2 -
25 |7401-08015 Guide HA K 0P-S 1
26 |7401-08017 Guide HA R 1
27 |7401-08016 Cam A NOP-S 1
28  |117-470 Screw F 2
29 180-108 Lock Washer RES e 2
30 6802-01005 Spreader AT 1
31 122-112. 01 Screw T 8
32 {180-105 Lock Washer RS 8
33 |170-105.3 Nut + v b 8
34 |7401-08019 Shaft ¥ 7 b 0P-$ 1
35 |280-000.2 Link Y 2
36 [7601-08011 Bracket 77y b 1
37 117-366 Screw % 2
38 180-106 Lock Washer NAYH 1 10

~15-



Anti-Static Bar(Option)
27 37




Feed Section / #&H&ER

Side Guide and Tail Guide / HA F

$2004
{}
INI\II)fX Parts No. Parts Name B4 R Remarks ({#3%) (Q@;ﬁys )
01 170-106 Nut F vk 3
02 ]180-106 Lock Washer SR YH R 9
03 6901-12018 Bracket TIh v b 1
04 125-760 Screw 3 2
05 7401-06003 Pin | 3
06 117-512. 01 Screw B 4
07 ]180-105.01 Lock Washer ISRFH R 4
08 6901-06020 Arm T — A 2
09 6901-06006 Spacer A~ 2
10 180-103 Lock Washer RESES 2
11 125-606 Screw k4 2
12 6501-11005 Plate A 1
13 6901-06015A Thumb Screw V3 1
14 6801-06028 Guide HA K 1
15 CK05-13 Shoulder Screw b 1
16 KC05-32 Shoulder Screw R 1
17 6901-06003 Cross Bar AT — 1
18 6901-06025 Weight ZE Y 1
19 JCK05-36 Plate Spring A FINR 1
20 6901-06018 Plate 7 L—k 1
21 CKO5-16A Tail Guide HA K 1
22 6901-12005A Blower Nozzle Jay—) X)L 1
23 [145-510 Set Screw PARY 1
24 KC05-34 Knob Vw3 4
25 CK05~-14 Block A=Y 1
26 125-656 Screw Y 3
27 180-104 Lock Washer S 15
28 |125-655 Screw Y 10
29 CK05-15 Guide Bar HA K/— 1
30 CKO5-21A Guide Bar HA K8 1
31 CK05-18 Side Guide WA FHAR .2
32 KC05-33 Thumb Screw Vs 2
33 |CK05-20 Plate Spring A F R 2
34 |FH11-12 Bracket A A 2
35 7401-06001 Shaft ¥ 7 b 1
36 E11-14-09-3 Anti-Static Bar a T N Option 1
37  |125-670 Screw RV Option 2
38 |E11-14-20-3 Socket Yy b Option 1
39 |184-104 Flat Washer ¥ H R 2
40 125-660 Screw ko 2
41 7401-08040 Guide Plate HA KL L— |k 1
42 7401-01004 Spreader AT — 1
43 |8205-08020 Gas Spring HAATLY) v 1
44 8201-06003 Pin | 1
45 184-106 Flat Washer P x 2
46 181-404 E-Ring E-V 7 2
47 8205-08033 Pin | 1
48 183-243 Roll Pin a—L 1
49 6901-06026 Shim b t=0. 1 -
50 H04-57-3 Click Stop A by s3— 1
51 ]180-105 Lock Washer A 3
52 145-506 Set Screw MAZRY 2
53 |184-116 Flat Washer B H R 1
54 181-412 E-Ring E—V.v7 1
55 117-365 Screw % 2
56 7401-06004 Bracket A 1
57 181-025 C-Ring c—=V7 1
58 117-518 Screw % 3
59 8201-06005 Boss IR A 1
60 8201-06006 Handle N RV 1

-17-



~18 -



Feed Section / #3H#&ip

Pullout Roller and Blower Nozzle / VT U bua—5 Tov— )X $2005
1
INDEX Parts No. Parts Name HSA Remarks ({#%) Q ty
No. (E%0
01 J117-362 Screw EX 2
02 180-106 Lock Washer AT S -3 2
03 [125-656 Screw ES= 7
04 180-104 Lock Washer ISRWH 7 7
05 H01-21-3 Retaining Washer R A H R 1
06 }117-510 Screw Y 1
07 7401-08009 Blower Nozzle Jnav— ) X 2
08 [6801-08124 Elbow TLR— 2
09  ]6801-08095 Block Jay s 2
10 |170-105 Nut F v b 4
11 180-105 Lock Washer i 5
12 [7401-080114 Bracket Tk k 1
13 |7401-08014 Guide HA K 1
14 [122-115 Screw B 4
15 |6801-08013 Guide Plate HA KT L—k 1
16 [6801-08094 Spring A7) T 2
17  }6801-08012 Guide Plate HA FFL—} 1
18 |7401-08010A Bracket Ty b 1
19 |7401-08013 Guide HA R 1
20 6801-05032 Scaled Cross Bar A RAF— 1
21 |125-655 Screw E 4
22 |i84-104 Flat Washer P A F 8
23 Hi11-25-3 Sheet Separator — bR —HF— 4
24 |6901-05046 Bracket 775 v b 4
25 |H11-34-3 Thumb Screw v 3 6
26 IH04-60-3 Knob Ve 3 2
27 [6501-02008 Bracket TS5y b 2
28 [H04-57-3 Click Stop A h oy sS— 2
29 6901-05046A Sheet Separator Assy L b/ —H —Assy (21~25) 4
30 |184-106 Flat Washer P A F 2
31 |H04-62-3 Spring P 2
32 117-415 Screw S 4
33 [6501-02009 Stem U 2
34 [6501-02010 Spacer A o— 2
35 [183-180 Roll Pin o—/L 2
36 [145-506 Set Screw P ARY 2
37  |H38-20-3 Collar T 2
38  |6501-02007 Bracket 75 v bk 2
39 {181-405 E-Ring E—Y/ 2
40 250-126. 6 Bearing T YT 2
41 7401-02001 Pullout Roller TAT Y hu—F 1
42 |7401-02006 Shaft Ty 7k 1
43 |[5801-02010 Spacer R L—f 1
44 [H37-26-3 Retaining Washer h AFHF 1
45 [7401-02011 Plate 7 L— k 4
46 |7401-02010 Bracket 75 vk 4
47 15101-02030 Pin = 4
48 1181-404 E-Ring E—YU>s 8
49 [c-2184-01 Nut F v b 8
50 [7401-02012 Spring 2SS 4
51 [5101-02022 Guide Roller HA Fa—35 4
52 [5101-02021 Shaft ¥ 7k 4
53  [CP18-64 Thumb Screw Vw3 2
54  [117-408. 01 Screw FY 2
55  [H11-29-3 Bracket TS5y b 2
56 H11-27-1C-3 Blower Nozzle Jnag—) X)L 2
57 7401-02010A Guide Roller Assy HA Fo—FAssy (45~53) 2
58  [7401-02010B Guide Roller Assy HA Fu—FAssy (45~52, 54) 2
59 [6901-05045 Thumb Screw V73 For HA 2
60 |125-710.01 Screw R For HA 6
61 180-105. 01 Lock Washer A S S For HA 6
62 16901-05040 Block Ty For HA 1
63 6901-05042 Bracket 7Tk For HA 1
64 [6901-05043 Bracket Tk For HA 2
65 |6901-05044 Bolt R b For HA 2
66 [6901-05039 Block Juyy For HA 1
67 6901-05041 Bracket Tk For HA 1
68  [6901-05043a  [Blower Assy 71T —Assy ]ffgsg“‘ 0P-5 (21~24, 56, 59 1
69  [6901-050438  [Blower Assy 707 —Assy For HA NOP-S (21~ 1

24, 56, 59~65)

19—




$2006

42 — 11(14~16,31~37)

—-20 -



Feed Section / QHLER

Double Sheet Detector / —#k4%n $2006
INI\I?SX Parts No. Parts Name LA B Remarks ({#%) (Q@g )
01 7401-01003 Spreader AT — 1
02 7201-04003 Scale AEY N 1
03 7201-04002 Knob Vs 1
04 H04-01-3 Bracket 754y b 1
05 G03~26-3 Screw 32T 1
06 H04-57-3 Click Stop A by o 1
07 180-104 Lock Washer 232 H 3 7
08 125-656 Screw % 1
09 125-606 Screw b % 4
10 HO4-18-3 Guide Plate HA RS L—k 2
11 H04-20-1G-3 Limit Switch Assy ) Iy bAA v FAssy (14~186, 31~37) 2
12 180-106 Lock Washer RSk 1
13 170-106 Nut F v b 1
14 H04-21-3 Bolt Rk 1
15 180-103 Lock Washer INFYH R 4
16 170-103 Nut + > b 5
17 H04-09-3 Spring ATV T 1
18 H04-06-3 Stem D4 1
19 |6501-04001 Bracket T T b 1
20 H04-03-3 Screw E 1
21 6501-04003A Guide Plate HA RS L—k 1
22 6501-04005 Side Guide YA FPHA R 2
23 6501-04002 Side Guide HA FHA K 2
24 181-403 E-Ring E-V 7 2
25  |125-658 Screw Y 2
26 CK10-11 Pin [« 1
27 250-085. 6 Bearing X7 YT 1
28 CK10-09 Pin | = 2
29 F46-10-3 Spacer A=A 2
30 170-104 Nut + > b 4
31 H04-20-1A-3 Cover F1 73— 1
32 H04-32-3 Bushing A BN 1
33 H04-64-01-3 Lock Nut + v b 1
34 H24-01-3 Electrical Lead a— K VCTF 0. 75X2C 1
35 H04-25-3 Shield =)L K 1
36 E10-02-3 Limit Switch VI hAA vF 1
37 H04-24-3 Cover F) 73— 1
38 |7201-04004 Bracket T v bk 1
39 122-012 Screw b 2
40 E26-87-3 Sensor 2 — DL-S5R 1
41 125-615 Screw 4 2
42 7201-04002A Detector Assy F T J ¥ —Assy (03~10, 12, 13, 15~30) 1

—21-



$2007




Feed Section / #5HEHS

Double Sheet Deflector / —#ikis L $2007
INI\]?SX Parts No. Parts Name ERELE Remarks ({#§%) (Qﬁ?{ )
01 7401-02008 Guide Plate HA RS —Fk 1
02 170-105 Nut F v b 2
03 ]7401-02007 Bracket T b 1
04 7401-03001A Plate AR 1
05 H03-20-3 Spring ALY T 1
06 7401-03004 Spring Pin ALY T A 1
07 CK04-23 Eccentric Pin X 1
08 6801-03013 Pin |V 1
09 6801-03014 Snap Pin A% 2
10 181-404 E-Ring E—-).7 1
11 H03-42-3 Stud Pin ARy R 1
12 C-216A~01 Nut + v b 1
13 H03-40-3 Pin = 2
14 170-110 Nut F > b 2
15 180-105 Lock Washer RES NV ES 11
16 125-710 Screw X 9
17 170-104 Nut + vk 4
18 180-104 Lock Washer RS ES 4
19 6501-03001 Link P4 1
20 H03-36-3 Spacer A~ —3 2
21 7401-03002 Guide Plate HA RS L — K 1
22 [117-412 Screw R 4
23 E09-60-04-3 Solenoid JV/)AFR SA-2501 1
24 |7401-03003 Bracket 754 v b 1

_23-



_ 24—

17



Feed Section / #&#5ER
Height Control / /A =z

$2008
!’
INIE)SX Parts No. Parts Name TN Remarks ({#%) ({Qﬁg)

01 6801-06007 Height Control Bar /A LI\ 1
02 181-404 E-Ring E—-U /7 5
03 184~-105 Flat Washer W H xR 3
04 6801-06020A Lever L 3— 1
05 6801-06019 Pivot Stud AH K 1
06 H06-16-02~3 Spring 2T 1
07 6801-06022 Bearing TV T 2
08 180-106 Lock Washer INZY N T 6
09 170-106 Nut F > b 6
10 125-708 Screw S 2
11 |H06-31-3 Spring ATV T 1
12 CK05-32A Knob Ve 1
13 H06-32-3 Block Ty 1
14 6501-06022 Flat Spring A IR 1
15 [180-104 Lock Washer NP HF 1
16 125-656 Screw 3y 1
17 181-406 E-Ring E—-V 7 3
18 H06-28-3 Pin |V 1
19 H06-26-1C-3 Lever L= 1
20 CK05-31 Pin =g 1
21 H0O6-17-3 Pivot Screw Y 1
22 H06—-20-1A-3 Lever L /N— 1
23 6801-06017 Spring Pin ATV T T 1
24 170-105 Nut 7+ b 2
25 180-105 Lock Washer RES N ES 4
26 |117-512 Screw B 2
27 6501-06011 Stud AH R 1
28 181-408 E-Ring E—-U 7 1
29 7401-06006A Lever L N— 1
30 184-108 Flat Washer HH 1
31 7401-06005A Lever L3 1
32 243-614 Bushing A X ) Included in 31 1
33 184-106 Flat Washer HH R 2
34 {7401-06010 Spring Pin ATV T 1
35  |H07-29-3 Spring ATV T 1
36 6501-06018 Collar 5 — 1
37 7401-06002 Eccentric Pin o AV g 1
38 H08-24-01-3 Pin = Included in 42 1
39 H08-28-3 Spring AT T 1
40 H08-29-3 Stud Pin AHy NE 1
41 6501-06013 Stud AKXy K 1
42 H08-23-1A-3 Detent Pawl T T v NiR— )b 1
43 CK05-11 Shoulder Screw B NOP-S 1
44 170-108 Nut + > b NOP-S 1
45 CK05-29 Plate A 1

—25_




$2009

— 26—



Feed Section / #A#HEH

Paper Table Elevator Drive Unit / #3#H LA HEHE $2009
INDEX Parts No. Parts Name ST Remarks ({#%) Qty
No. (E¥D
01 122-110 Screw % 3
02 6801-08063A Bracket T s NOP-S 1
03 CK04-41 Bushing A KV NOP-S :Included in 02 1
04 7401-01002 Frame 7 L—A NOP-S 1
05 7401-08002 Shaft V¥ 7 b 1
06 170-110 Nut F b 2
07 180-110 Lock Washer s ES 2
08 170-105 Nut F o b 3
09 }180-105 Lock Washer PSRN R 11
10 7401-01001 Frame 7 Lr—h 0P-S 1
11 7401-06011 Stud AH K 1
12 H08-33-3 Rubber Z 23— 1
13 ]7401-08035 Bracket T35k 1
14 125-708 Screw 3y 1
15 CK04-34 Flat Spring A B R 1
16 125-710 Screw 3 2
17 4206-08036 Spring Pin AT T hr 1
18 7401-08005 Pivot Stud A K K 1
19 117-512 Screw Y 2
20 7401-08026A Lever L X— 1
21 7201-08008 Handle Ny RV Included in 20 1
22 HO8-05-3 Pivot Stud 2AH K 1
23 H08-45-1B-3 Gear X 1
24 ]184-112 Flat Washer P+ 1
25 1181-410 E-Ring E-Jv7 1
26 6501-08007 Gear ¥¥ 1
27 H09-02-3 Screw 4 2
28 7401-08039 Joint aA vk 1
29 6904-05016A Crank-Handle 75N By 1
30 7401-08026B Lever Assy L /\—Assy (08, 09, 20, 21) 1
31 7401-08035A Stopper Assy A b v /—Agsy (09, 13~15) 1
32 [7401-08006A Bracket Ty b 1
33 117-510 Screw 3 3
34 6801-08136 Taper Pin T —IN— 1
35 6801-08105 Worm Gear 7 Fd—bLXY 1
36 183-206 Roll Pin o)L 1
37 H09-03-31-3 Bevel Gear ANAYLE Y 1
38 6801-08104 Worm G —.h 1
39 183-203 Roll Pin o— )L 1
40 H09-05-3 Worm Shaft T4 —hi v 7 b 1
41 7401-08003 Bracket 75y b 1
42 180-106 Lock Washer NRYH R 2
43 125-762 Screw Y 2
44 5103-11026 Bushing A Z L Included in 32 1
45 7401-06018 Pivot Stud LY A 1
46 H08-10-1B-3 Arm 7 — A 1
47 HO08-12-2A-3 Lever L= 1
48 HO8-18-1A-3 Drive Pawl A 1
49 6801-08115 Spring A7) T 1
50 H08-21-3 Collar 75— 1
51 183-745 Cotter Pin vy 1
52 HO8-16-3 Bushing A Z ) Included in 46, 47 2
53 H08-44-3 Gear Xy 1
54 7401-08003A Worm Box Assy 7 F— AR v 7 AAssy (36~41) 1

—27 -~




S2010

—28 —



Feed Section / #&#%EEN

Height Control Drive Unit / /~A 2 EREHER $2010
INI\]?SX Parts No. Parts Name e Remarks ({#%) (Q@g )
01 170-108 Nut F o b 7
02 180-108 Lock Washer REES 7
03 170-110 Nut Fv b 4
04 180-110 Lock Washer INFA T R 4
05 7401-05002 Shaft ¥ 7 b 1
06 5803-02022 Spacer A— 1
07 7601-06006 Cam N 1
08 7401-06014 Cam 1 I 1
09 117-362 Screw b4 4
10 250-204. 6 Bearing _F7Vr 1
11 7401-06015 Pivot Stud AH K 1
12 258-651. 3 Cam Follower HLhTxay 2
13 6501-06007 Pin | 3
14 HO7-08-3 Bushing AZ L Included in 15,19, 27 3
15 7401-06008A Lever L/R— 1
16 170-106 Nut AP 4
17 180-106 Lock Washer I R 5
18 6501-06005 Link D4 1
19 7401-06013A Lever L/— 1
20 |184-112 Flat Washer FH=x 2
21 181-410 E-Ring E—-Y2 7 2
22 7401-06019 Plate 7 L—hk 1
23 117-366 Screw 3y 1
24  |PX-32 Spring AFY T 1
25 6501-06021 Eccentric Pin b A VY 1
26 7401-06012 Spring Pin 2T T Hr 1
27 7401-06007B Lever L /R— 1
28 223-0620. 01 Spring Pin AT T hAr Included in 27 1
29 6501-05038 Stud A E K 1
30 7401-06018 Pivot Stud AH v K 1
31 7401-06017 Pivot Stud AE N 1
32 6501-06008 Spring Pin ALY T 1
33 CM11-02A Spring AT T 1
34 7401-06009A Link P4 1
35 7401-06005B Lever L/X— 1
36 181-406 E-Ring E-V 7 1
37 243-614 Bushing A Z)N Included in 35 1
38 183-209 Roll Pin n—)LE 1
39 6501-06006 Link Vo 1

—29_



0

1
$2011 a7
r/)igégkéééig/oz

03

~30 -



Feed Section / #&HLER

Suction Foot / #7L av 7w b S2011
\}
INI]\?EX Parts No. Parts Name TR Remarks ({#%) (Q@;ﬁyﬁ )
0l 7401-05025A Spring ALY T 2
02 7401-05020 Spring Pin Py 1
03 7401-05030 Spring Pin ALY T T 1
04 7401-05023 Link Uy 1
05 180-108 Lock Washer ISR H T 4
06 170-108 Nut + > b 4
07 182-170 Taper Pin T == 2
08 7401-05024A Lever L /X— 1
09 7401-05007 Spacer A= 1
10 |122-110 Screw Y 4
11 |6801-05018 Bracket 757y b 2
12 6501-05041 Pin = 1
13 5801-05033 Bushing A H Included in 08 1
14 6501-05023 Spring Pin ALY TR Included in 08 1
15 5801-05041 Hose Joint =R aA Lk 1
16 250-126. 6 Bearing YN 1
17 M05-50-3 Pin | = 1
18 117-470 Screw FY 1
19 6501-05024 Spring Pin ALY T T A 1
20 CM11-02A Spring ALY T 1
21 5801-05013 Arm T — A 1
22 5801-05030 Hose =R 1
23 5801-05042 Hose Joint Hh—AVaAf bk 1
24 1145-505 Set Screw AR 1
25 M05-37-3 Collar T — 1
26 182-169 Taper Pin T2 2
27 7401-05008A Arm T — A 2
28 7401-05001 Shaft x 7 b 1
29 6801-05075 Shaft x 7k 1
30 145-556 Set Screw b AR 1
31 CK02-37 Collar 55— 2
32 |145-356 Set Screw MAXY 2
33 127-42-3 Flat Washer WA F 10
34 CK02-11 Valve N7 10
35 CK02-46 0-Ring oO-—-Y7 40
36 CK02-12 Suction Foot Yo avTy b 10
37  |CK02-77 Sucker B A — 10
38 6801-05076 Plug T35 2
39 CK02-12A Suction Foot Assy Yy a7 MAssy (34~36) 10
40 6801-05063 Bushing A Z v Included in 27 2
41 170-106 Nut F+ v b 3
42 180-106 Lock Washer XA H R 3
43 6501-05011 Spring Pin AT T Hh A 1
44 6901-05056 Suction Foot Y rarrzy b For HA 10
45 6901-05057 Sucker o H— For HA 10
46 6901-05056A Suction Foot Assy Y a7y bAssy For HA (34, 35, 44) 10
47 CM11-47 Hook 77 Included in 01, 20 6
48 6501-05010 Spring Pin AT T hAr 1

—31-



$2012

—32-



Feed Section / #GH#&LH

Suction Valve / HZ7 a3y S$2012
INI\?SX Parts No. Parts Name BEA Remarks (fF%) (Q@tggyg )
01 E09-25-3 Solenoid SV /AR SD-12M 1
02 6501-05003 Bracket 75y bk 1
03 180-103 Lock Washer 2R H R 4
04 117-306 Screw I 4
05 117-362 Screw 3 2
06 |184-106 Flat Washer FHF 2
07 183-181 Roll Pin 22— 1
08 181-404 E-Ring E—-UL 7 1
09 |125-715 Screw R 2
10 180-105 Lock Washer IS F 2
11 6501-05039B Valve Assy 23V 7 Assy 1
12 H05-73-02-3 Pin | 1
13 7501-05014 Spring Pin AT Y 1
14 H05-72-01-3 Valve Cover 7V T Hy o — 1
15 |6501-05046 Bracket Ty b 1
16 6501-05009A Lever L7 1
17 H08-13-3 Spring AT T 1
18 [7401-05006 Bracket 75y b 1
19 6501-05042 Eccentric Pin P S AV 1
20 5801-05033 Bushing A F )V Included in 16 1
21 6501-05045 Link Uo7 1
22 180-106 Lock Washer RS ES 12
23 170-106 Nut + > b 4
24 181-406 E-Ring E-V 7 1
25 5202-02041 Link D4 1
26 6501-05005A Lever L oN— 1
27 6501-05006 Stud Pin AFy Ry 1
28 R11-60-01-3 Spring ALY T 1
29 6501-05036 Spring Pin ATV T 1
30 5208-01074 Stopper Pin A by = 1
31 6501-05008 Spring Pin AT T h 1
32 7401-05003 Pivot Stud YA 1
33 |117-365 Screw Y 6
34 CK08—0Q7 Pin | 1
35 250-126. 6 Bearing _FT YT 1
36 184-106. 3 Flat Washer B4 F 1
37 6501-05001B Lever L oN— 1
38 243-620 Bushing A Z ) Included in 37 1
39 |184-112 Flat Washer P H xR 1
40 181-410 E-Ring E—-V.7 1
41 6501-05032 Pin B 1
42 7401-05005 Stud AH K 2
43 6501-05039C Valve Assy 23V T Assy (11~14, 16, 20, 51, 52) 1
44 180-104 Lock Washer IR H R 2
45 170-104 Nut F o b 2
46 180-110 Lock Washer sk 2
47 170-110 Nut A 2
48 117-370 Screw 4 2
49 170-108 Nut o b 1
50 180-108 Lock Washer ISFFH R 1
51  |184-104 Flat Washer F % 1
52 125-658 Screw T 1

33




S2013

_34_



Feed Section / #&#&ip

Suction Foot Drive Unit / %2 ¥ 3 7 v FEREHER $2013
1]
INNDSX Parts No. Parts Name AR Remarks (f#%) (Q@nyi )

01 6501-05038 Stud AH o K 1
02 170-108 Nut F v b 5
03 180-108 Lock Washer IS H 5
04 6501-05042 Eccentric Pin e e A Vg 1
05 181-412 E-Ring E-Yv7 2
06 ]184-114 Flat Washer FH R 1
07 124-36-01-3 Bushing A B )L Included in 08 1
08 7401-05022A Lever L/R— 1
09 5801-06033 Bushing A B Included in 08, 14, 20 3
10 180-106 Lock Washer ISR H 3 8
11 170-106 Nut F b 3
12 7401-05028 Pivot Stud AH K 1
13 5801-05022 Pin | 2
14 6501-05018A Lever L/\— 1
15 7401-05019 Link NV 1
16 F44-72-3 Bushing AKX Included in 14, 20 2
17 184-116 Flat Washer s 1
18 |7401-05004 Bracket Ty b 1
19 117-365 Screw % 5
20 7401-05021A Lever L/R3— 1
21 258-651. 3 Cam Follower HLTAa T 2
22 7401-05027 Pivot Stud AH K 1
23 180-110 Lock Washer IR H 2 1
24 170-110 Nut J v b 1
25 170-112 Nut F b 2
26 180-112 Lock Washer e 2
27 7401-05002 Shaft ¥ 7 b 1
28 250-204. 8 Bearing X7V T 1
29 181-020 C-Ring cC—=Yv7s 1
30 7401-05018 Block Az 2
31 |125-715 Screw Y 2
32 7401-05016 Cam 71 A 1
33 7401-05029 Flange T 1
34 182-189 Taper Pin T — 1
35 117-368 Screw 3V 3
36 7401-05017 Cam N 1
37 7401-05015 Cam A1 b 1
38 ]145-356 Set Screw bARY 2
39 182-191 Taper Pin T == 1
40 7401-05009 Sprocket YAV A 1
41 181-017 C-Ring c—V 7 2
42 250-003. 6 Bearing _FYr 1
43 7401-05011 Chain Fx = 1
44 181-010 C-Ring c—-V 7 1
45 181-226 C-Ring cC—V7 2
46 7401-05012 Sprocket R7ak sy bk 1
47 1250-000. 6 Bearing Py 1
48 6901-07022 Pivot Stud ARy N 1
49 }7401-05013 Bracket 757 vk 1
50 180-105 Lock Washer IR H R 2
51 7401-05014 Stud AH K 2
52 7401-05012A Tightener Assy Z A hJF—Assy (45~47) 1
53 7401-05013A Tightener Assy A hJ—Assy (44~49) 1

~135-



- 36—



Feed Section / ##EER

Feed Roller and Drive Pulley / 74— Fu—5, 7—1 S$2014
INII\?SX Parts No. Parts Name ISR Remarks ({f#%) (Q@’;ﬁyﬁ )
01 |250-201.8 Bearing P 3
02 |181-012 C-Ring [Py 5
03  ]180-105 Lock Washer ASFRAFH R 11
04 1256-715 Screw 3 6
05 |6901-02026 Block Ty 6
06 180-108 Lock Washer RS ES 2
07 |170-108.3 Nut 3 v b 1
08 |7401-02004 1st Feed Roller Nol 74— FRa—35 1
09  [7401-02005 2nd Feed Roller No2 74— FKu—35 1
10 [7401-02002 3rd Feed Roller No3 74 —Fu—3 1
11 }7401-05026A Bracket Ty b 1
12 |CK02-91 Needle Bearing RSP 1
13 |181-404 E-Ring E-Uv7 1
14 ]184-106 Flat Washer Y H xR 2
15 125-760 Screw ES 2
16 250-201. 6 Bearing X7 Yy 2
17 |H02-20-31-3 Sprocket A7alk b 1
18 |145-358 Set Screw FAFRY 2
19 |H02-22-1A-3 Chain Foo— 1
20  [280-000. 2 Link oy Included in 19 1
21 |5101-02052 Belt ~L k 1
22 |6901-02024 Pulley 7— 1
23 |183-208 Roll Pin o—/L 1
24 1117-480 Screw E 1
25 }7401-02009 Stud AE v F 1
26 |183-207 Roll Pin 2—L 1
27 |6501-02004 Sprocket AFTakr bk 1
28  [7401-02003 Bracket TS5y b 1
29 117-520 Screw % 2
30  |R02-23-3 Flat Washer HHFR 3
31 |125-712 Screw x Y 3
32 |X01-14-3 Flat Washer HHF 1
33 |250-202.6 Bearing <y Y 1
34 [H02-18-31-3 Sprocket ATayr bk 1
35 7401-05026B Tightener Assy % A hJ—Assy (11~13, 35) 1

_37-



S2015

J 0

~138_



Feed Section / #S#LER

Skidwheel / A% v KA —/L 52015
1
INﬁfX Parts No. Parts Name R sl e Remarks ({&%) ({%%)
01 170-105 Nut F v b 2
02 180-105 Lock Washer RS e 4
03 170-108 Nut F o b 2
04 {140-470 Set Screw AR 2
05 HO7-30-3 Stopper Pin A by R—E 2
06 S30-01-3 Frame 7 L—A 2
07 170-110. 3 Nut + o b 4
08 EH10-12 Thumb Screw V3 14
09 7401-10008 Guide Arm HA BT — I 2
10 H31-03-3 Bracket 75y b 4
11 7401-10028A Retainer T —f— 4
12 6901-10011 Shaft Ty Tk 1
13 125-712 Screw A 2
14 6803-09058 Spreader AT — 1
15 |H31-04-3 Bracket T vk 10
16 H31-05-3 Pin | = 10
17 181-406 E-Ring E—-Jo 7 10
18 H31-12-3 Spring AT) T 5
19  [H31-13-3 Spring ALY T 5
20 H31-11-3 Knob v 3 10
21 183-142 Roll Pin n— L 10
22 250-138 Bearing X7 VT 10
23 184-108 Flat Washer W H R 10
24 181-404 E-Ring E—-Y 7 10
25 6901-10043B Arm T — I QP-S :L=75 1
26 6901-10044B Arm 7 —h NOP-S :L=75 1
27 6901-10049B Arm T = L=53 6
28 5801-10084D Arm T = 1=90 2
29 6901-10043D Skidwheel Assy A ¥ s R7RA —/LAssy 0P-S(15~18, 20~25) 1
30 6901-10044D Skidwheel Assy A ¥ s N4 —)VAssy NOP-S(15~17, 19~24, 26) 1
31 6901-10049E Skidwheel Assy 2 X v FRA —/VAssy OP-S(15~18, 20~24, 27) 3
32 6901-10049F Skidwheel Assy A ¥ R7RA —/LAssy NOP-S (156~17, 19~24, 27) 3
33 5801-10084F Skidwheel Assy A X v RA —/VAssy 0P-S(156~17, 19~24, 28) 1
34 5801-10084E Skidwheel Assy A X o RikA —/LAssy NOP-S(15~18, 20~24, 28) 1
35 183-1562 Roll Pin o—)LE 2

-39_




S2016

— 40—



Feed Section / #HEED

Conveyor Table / =2 X7 7 —7 L (0P-S) $2016
1
INNDSX Parts No. Parts Name BRI Remarks (f#%) (%%’)—
01  {7401-10003 Conveyor Table o RXT T — T ) 1
02 [125-712.01 Screw i 4
03 }170-106 Nut F v b 1
04 180-106 Lock Washer PR3 5
05 |7401-10024 Stud AH R 1
06 |7401-10023 Bracket 754 v b 1
07 117-365 Screw 3T 2
08  |170-104 Nut + > k 1
09 |180-104 Lock Washer INRAFH F 2
10 ]181-408 E-Ring E-Vv7s 2
11 {125-715 Screw X 4
12 |131-10-3 Nut + vk 1
13 |184-105 Flat Washer WA xR 1
14 |125-656 Screw 3 2
15 |258-353. 1 Thrust Washer AFGARNT v p— 2
16 |8201-10011 Gear Xy 1
17 |8201-10006 Gear X 1
18 [8201-10008 Block A 1
19 |243-615 Bushing A BN 1
20 117-532 Screw 3 1
21  [8201-10009 Sleeve AY—=7 1
22 180-105 Lock Washer RS ES 10
23 |7401-10005A Bracket 774> b 1
24  |7401-10007 Plate 7L —h 1
25  }125-720 Screw F D 2
26 |117-381 Screw B 2
27 |117-375 Screw i 1
28  6901-10024 Block Zasy s 1
29 |122-060 Screw B 2
30 8201-10001A Conveyor Frame Assy 2T 7 L= IAssy 0P-S 1
31 125-712 Screw 4 2
32 16901-10019 Spring Pin ATV T Hhir 1
33 [6901-10022 Shaft ¥ 7 b 1
34  |H30-13-1B-3 Hook 77 1
35  |H30-14-3 Spring AT T 1
36 |183-186 Roll Pin o—)L 1
37 }6901-10046 Guide Bar HA Kr3— 1
38  [H60-22-01-3 Plate Spring R EAY 4
39  Jkc-22 Guide HAF 4
40 KC-23 Plate Spring A Z R 4
41  |6801-10026 Bracket 754 v b 1
42 |170-105 Nut + > b 3
43 16901-10018 Bracket T4 v b 1
44  ]180-105. 01 Lock Washer NEYFHF 2
45  [170-105. 01 Nut + v b 2
46 |7401-10012 Spreader AT — 1
47 ]8201-10007 Shaft 2% 7 b 1
48  |184-110 Flat Washer WA 1
49  |H10-51-3 Spring AFY T 1
50  18201-10014 Shaft ¥ 7 b 1
51  |174-703 Lock Nut F v b 2
52  |6801-10021 Shaft ¥ 7 b 1
53 |7401-10011 Spreader AT — 1
54  |6801-10084A 4th Feed Roller Nod 74—Fua—3% 1
55  |6801-10089 Spacer AR —H Included in 54 4
56 6801-10088 Inner Sleeve A =AY —F Included in 54 2
57 6801-10087 Needle Bearing == RKALRF YT Included in 23 1
58 1181-008 C-Ring cC—Vr7 1
59 7401-10022A Conveyor Tape Assy o T F—TAssy 1
60 7401-10004 Spreader AT — 1
61  |5202-01008 Shim P2 =0, 1 -
62 |6801-10091 Shim A £=0. 05 -
63 184-106 Flat Washer s 1
64 [|5104-02005 Retaining Washer b A H R 1
65 [145-510 Set Screw FARY 4
66 |H04-57-3 Click Stop A h oy ot— 1
67 145-505 Set Screw hARY 1
68  |7202-04085 Handle v Rv 1
69  [8201-10003 Indicator ATl —F— 1
70 |117-512 Screw Y 1

—4] -



S2017

—42_




Feed Section /#H#E

Conveyor Table / 3 X7 5 —77 L (NOP-S) $2017
INI{I)SX Parts No. Parts Name Ty o Remarks ({#%) (Q[Et§!§y§ )
01 7401-10018 Link Vo 1
02 181-406 E-Ring E—-V)7 2
03 |184-108 Flat Washer ¥ 2
04 181-408 E-Ring E-V 7 4
05 181-405 E-Ring E—-V7 1
06 250-126. 6 Bearing TN T 3
07 CK08~-57 Bushing A B v Included in 12, 58 4
08 7401-10020 Pivot Stud AH K 1
09 7401-10019A Lever L /N— 1
10 170—-106 Nut J ok 3
11 7401-10017 Stud AHZ K 1
12 7401-10014B Lever L/3— 1
13 117-370 Screw F 2
14 180-106 Lock Washer IR H 3 8
15 258-856 Rod Ends =8V 1
16 7401-10013 Joint JaAf vk 1
17 170-106. 1 Nut + b 1
18 258-856. 1 Rod Ends == 1
19 [184-110 Flat Washer 2 2
20 6801-10047A Lever L /N— 1
21 5804-02046 Bushing X% 1
22 6801-10046 Pivot Bracket 75y b 1
23 183-184 Roll Pin a—)LE 1
24 6801-10045 Bracket 754y h 1
25 |6801-10044 Bracket 7745 v b 1
26 |117-512 Screw R 4
27 180-105 Lock Washer IR H R 12
28 125-715 Screw P 6
29 ]7401-10021 Bracket 75 b 1
30 117-365 Screw B 2
31 125-712 Screw Y 2
32 170-104 Nut J > b 1
33 180-104 Lock Washer BN 1
34 183-185 Roll Pin a—/L e 2
35 6801-10038 Collar 717 — 2
36 7401-10006A Bracket 7 F 4y b 1
37 125-718 Screw T 2
38 117-381 Screw b % 2
39 6901-10024 Block Juay 1
40 117-375 Screw 3 1
41 122-060 Screw E4 2
42 6801-10087 Needle Bearing = KT Y T Included in 36 1
43 6801-10088 Inner Sleeve A vF—A)—T 1
44 6801-10089 Spacer A —4 2
45 H10-51-3 Spring ANy 1
46 170-105 Nut + > b 5
47 6901-10018 Bracket Tk b 1
48 6801-10026 Bracket 754y b 1
49 6901-10046 Guide Bar HA Kr3— 1
50 H30-13-1B-3 Hook Vi 1
51 183-186 Roll Pin a—) L 1
52 H30-14-3 Spring AT T 1
53 6901-10022 Shaft L7k 1
54 6901-10019 Spring Pin 2N TR 1
55  |7401-10023 Bracket 75> b 1
56 7401-10024 Stud AF R 1
57 7401-10002A Conveyor Frame 2T T b NOP-S 1
58 7401-10019B Lever Assy L /3—Assy (05~07, 09) 1
59 6801-10047D Lever Assy L /N—Assy (06, 10, 20, 21) 1
60  |184-106 Flat Washer FH R 1
61 8201-10013 Spring 27T 1

— 43—



S2018

01 : O\ég 49\%’9 > 49

OP-S OP-S (For Card)

—44 _




Feed Section / #&#&ES

Jogger Side Guide / #A F¥a H— $2018
1.
INI\?SX Parts No. Parts Name B4 R Remarks ({#%) (Q@? ?yi )

01 [H10-90-30-3 Block 7y Y NOP-S 1
02  |H10-91-30-3 Block Tavy NOP-S 1
03 |H10-92-3 Bushing AL 4
04  [H10-93-3 Bushing A Z 4
05  JH10-95-3 Spring P Zi 4
06 H60-41-3 Adjusting Nut VeI 2
07  |H60-42-3 Click Stop 2 h o st— 1
08  [H10-45-3 Spring AFY T 4
09  [6801-100064 Jogger Frame Jal—TL—Mh NOP-S 1
10 7401-10025A Jogger aH— NOP-S 1
11 [H10-38-3 Thumb Screw V2 3 2
12 IH10-94-3 Screw 2 2
13 ]181-405 E-Ring E-Vvo 2
14  |184-106 Flat Washer B3R 2
15 H10-37-3 Bushing A F N 4
16 |7401-10026A Jogger JaH— 0P-S 1
17 6801-10059A Jogger Frame Jal—T7L—h OP-S 1
18 16801-10060 Click Stop A B 8= 1
19 [183-138 Roll Pin o—)L e 1
20 IH10-91-3 Block Javy 0P-S 1
21 [H10-90-3 Block Ty 0P-S 1
22 [170-104.01 Nut F vk 4
23 180-104. 01 Lock Washer RSy 6
24  |7401-10033 Bracket 7547 v b For Card 1
25  |H11-69-3 Guide Frame HA KT L—h For Card 1
26  1125-655. 01 Screw B 4
27 184-104. 01 Flat Washer YA F 2
28 |H10-76-01-3 Plate Spring A 23R 1
29  [H11-71-3 Support Bridge Y= TV 1
30 |170-104 Nut + > b 2
31 180-104 Lock Washer I3 R 2
32 |125-656 Screw Y 2
33 [H10-80-3 Bracket T5h vk 1
34  {H10-83-3 Spring AT T 1
35  |H10-81-3 Bracket Ty b 1
36 |H10-82-3 Pin 5% 1
37 16901-10056 Plate Spring A F R =0, 2 2
38 [6901-10057 Plate Spring A Z3F t=0. 3 2
39 [6901-10058 Plate Spring A H 3R t=0. 4 2
40 7401-10030 Jogger aH— 1
41  16801-10080 Bracket 754 v b 1
42 |180-105. 01 Lock Washer NFAFH T 4
43 |170-105. 01 Nut + > b 2
44 |6801-10081 Thumb Screw vz 3 1
45 125-708. 01 Screw xY 2
46 1125-706. 01 Screw Y 2
47  [7401-10031A Block Assy 711 7 Assy 1
48 {7401-10032 Pin v Included in 47 1
49  |181-404 E-Ring E-Vy7 2
50  [6901-10031 Bracket Ty b 1
51 7401-10025B Jogger Assy Y a H—Assy (01~15) 1
52 7401-10026B Jogger Assy Y a H—Assy (03~06, 08, 11~21) 1
53 |7401-10033A Guide Assy HA RAssy (22~29) 1
54 7401-10030A Jogger Assy Y a H—Assy (40~50) 1
55  |6901-10056A Guide Assy HA RAssy (30~37) 1
56  |6901-10057A Guide Assy HA FAssy (30~36, 38) 1
57 6901-10058A Guide Assy HA KAssy (30~36, 39) 1

45—



S2019




Feed Section / #SHE

Pump and Pump Motor / Ry 7+ E—&— S2019
]
INI\I?SX Parts No. Parts Name oA Remarks ({#%) (Q@Fggys }

01 |EH13-05 Bracket 777 vk 4
02 H13-25-3 Gasket HA > b 4
03 H13-28-3 Filter 7 A4 IH— 2
04 H13-27-3 Plate 7L —k 4
05 163-105 Wing Nut Favuty b 4
06 H13-24-3 Bottle A bV 4
07 H13-26~3 Stem >y 2
08 H13-27-31-3 Cap Xy v/ 2
09 H13-28-31-3 Filter T A 2
10 H13-27-32-3 0il Catch FANVF Y v F 2
11 H13-26-31-3 Stem U 2
12 CK16-20 Hose Joint =2 aALk 4
13 6901-12002 Nipple = I 4
14 EH13-01A Pump Rwe s 2
15 H13-92-3 Pulley 77— Included in 14 2
16 H13-61-01-3 Nipple =< 7)) 2
17 H13-57-0A-3 0il Cap AANFY T 2
18 H13-60-3 Washer P x 2
19 H13-59-3 Bottle A kL 2
20 H13-62-3 0il Wick v 2
21 H13-57-1B-3 0il Reservoir Assy A A v Y P —,3—Assy (16~20) 2
22 |101-470 Screw Y 8
23 180-108 Lock Washer X H F 8
24 184-108 Flat Washer pa s 8
25 H13-72-3 Nut F o b 4
26 [101-570 Screw B 8
27 ]180-110 Lock Washer IS H A For 3 Phase 12
28 7401-12001 Motor Base o 1
29 H13-97-3 Key X Included in 14 2
30 |i145-360 Set Screw FAXY 1
31 184-110 Flat Washer B H R For 3 Phase 4
32 101-560 Screw A For 3 Phase 4
33 KV-11 Belt ~)b b 50Hz "A-35 2
34 F33-11-01-3 Belt ~)L k 60Hz "A-34 2
35 F33-01-32-3 Pulley 7—Y 50Hz ~ ¢ 114 1
36 F33-02-32-3 Pulley 7 —1 60Hz ” & 95 1
37 E01-86-3 Motor E- F— Single Phase 1
38 EQ1-88-3 Motor £ — Single Phase 1
39 E60-11-01-3 Motor E— - 3 Phase 1
40 170-108 Nut + v b 2
41 101-481. 5 Screw T 2

—47—



52020

4o 25 Qg 20 Back Blower Valve ( NOP-S )
30/@ @//21
&

Blanket-Cleaner Valve ( NOP-S )

~48 —



Feed Section / ##EE

Valve / /ST $2020
INI\]?SX Parts No. Parts Name TR Remarks (%) (Q@‘tggys )
01 7401-12008 Bracket 77y b 2
02 |117-512 Screw Y 10
03 H18-26-3 Cover H3 78— 1
04 CK16-01A Valve Case 23V b — A 1
05 H13-14-3 Knob Vs 2
06  |145-510 Set Screw F ARV 2
07 181-412 E-Ring E—-U 7 2
08 [5201-12018 Spring ALY T 2
09 184-114 Flat Washer B H 3 2
10 CK16-04 Valve > 2
11 183-210 Roll Pin 72—l 2
12 CP09-15 Pin | 1
13 181-404 E-Ring E-V 7 2
14 X05-51-3 Joint PEEPAY 1
15 183-208 Roll Pin —)LE 1
16 CP09-16 Link U 1
17 [180-105 Lock Washer S 11
18 170-105 Nut F b 1
19 [117-365 Screw XY 2
20 180-106 Lock Washer BRSNS 2
21 7203-09190 Base ~N— X 1
22 6805-02030 Spacer AR—Y 2
23 117-306 Screw 3 4
24 180-103 Lock Washer S ES 4
25 E09-30-07-3 Solenoid JV)A KR SD-12M 1
26 183-182 Roll Pin )L 1
27 CP09-53 Spring Pin ALY T HAy 1
28 125-715 Screw % 2
29 CP09-56A Valve v 1
30 7203-09189 Piston R b 1
31 [X01-14-3 Flat Washer W H R 1
32 7203-09191 Spring ATY T 1
33 181-410 E—Ring E-Vvo 1
34 |184-112 Flat Washer HH R 1
35 180-182 Corrugated Washer FIHH R 1
36 5804-06004F Valve Assy 23V 7 Assy 1
37 5804-06006 Shaft Ty 7 b 1
38 183-185 Roll Pin o—L e 1
39 183-180 Roll Pin 2—)L 2
40 17401-12002 Bracket T v b 1
41 5804-06004F Valve Assy /X)L 7 Assy (02, 33~40) 1
42 7203-09190B Valve Assy 23)L 7 Assy (12~18, 21, 23~32) 1
43 7401-12008A Valve Assy 73V 7 Assy (01~04, 07~11) 1

_49



—-50 -



Feed Section / #S#EER

Air Piping / =7 —@%& $2021
INI\]?SX Parts No. Parts Name Hin s Remarks ({#§%) (Q@g )
01 6901-12013 Hose HR— A 2
02 7401-12007 Joint JaA vk 1
03 6901-12016 Hose R— A 3
04 6901-12012 Hose R A 2
05 H13-54~01-3 Band N R 16
06 7401-12006 Hose =R 1
07 H13-51-05~3 Hose H— A 2
08 6901-12007 Hose F— A 1
09 H13-46-01-3 Joint YaAv bk 1
10 5101-12006 Hose BR— A 1
11 5101-12025 Hose F— 2 2
12 6901-12014 Hose ABR— A 2
13 EH13-08 Joint VaAv b 1
14 H13-52-01-3 Hose HR— A 2
15 6801-12008 Hose R—R 1
16 H13-51-03-3 Hose = A 2
17 5801-05030 Hose R— A 1
18 7401-12009 Orifice FYV T4 A 1
19 6901-12018 Bracket 757k 1
20 5103-09104 Plug 757 1
21 |5103-09106 Plug 757 1
22 CP09-107 Joint JaA b 1
23 EH13-15 Hose B— R 1
24 EH13-14 Hose R— A 1

_51-



_50-



Main Press Section / AREES

Main Drive Mechanism / JREhES $2022
)
INI\]?SX Parts No. Parts Name R4 B Remarks (j§%) (Q ty

01 |5102-14063B Crank-Handle 750NV R 1
02 [181-020 C-Ring C—J7 1
03  |250-204.6 Bearing weres 1
04 ]183-229 Roll Pin o—L e 1
05  |188-050 Key X— 1
06 18202-14001 Shaft ¥ 7 b 1
07  |188-076 Key X— 1
08 |145-358 Set Screw FARY 2
09  [8202-14002 Gear Xy 1
10 250-205. 6 Bearing X7 YT 2
11 |7402-14010 Stud ZE o K 2
12 |170-108 Nut F v bk 1
13 ]180-108 Lock Washer NEFHF 1
14 7402-14011 Bracket 754y b 1
15 fcMo5-59 Stud Pin AHy Ry 1
16 |CM05-48 Guide Roller HA Fo—3 1
17 {250-201.6 Bearing ey 1
18 1181-232 C-Ring cC—V>7 1
19 [181-012 C-Ring P2 1
20  |117-365 Screw B 2
21 |180-106 Lock Washer ISR FR 4
22 184-106 Flat Washer B H xR 2
23 16901-02024 Pulley 7 1
24 [5101-02052 Belt ~JL b M-63 1
25 [101-362 BB M6 X 12 E 1
26  {184-190 Flat Washer WA 1
27  |183-150 Roll Pin o—)L 1
28  |7402-14002 Pulley 7= 1
29  |7402-14003 Pulley 7—) 1
30 |117-512 Screw B 3
31 180-105 Lock Washer ks 3
32 |5802-14015 Retainer Y 55—t — 1
33 |8202-14004 Flange 750D 1
34 |117-375 Screw 2 2
35  |8202~-14006 Spacer A 1
36 |8202-14003 Gear Xy 1
37  |181-412 E-Ring E—Y./ 1
38  [181-242 C-Ring [P 2
39  [250-302.6 Bearing _F7 Yy 2
40  16802-14016 Guide Roller HA Fo—%5 1
41  |6802-14017 Pivot Stud 28y R 1
42 |5102-14061 Bracket T v b 1
43 180-110 Lock Washer 233 H Z 9
44 [170-110 Nut + vk 3
45 |7402-14009 Stud 2H R 2
46 ]184-110 Flat Washer HH % 6
47 1117-560 Screw Y 2
48  |7402-14008 Belt ~L b 3V-560 2
49 |7402-14001 Pulley 7— 1
50 |E60-12-01-3 Motor F— B — 1. 5kW~4POLE 1
51 101-470 Screw P 4
52 [8202-14007 Key X — 1
53 |8202-14005 Bearing NP 1
54  {8208-07005 Cover Jg 73— 1
55 117-510 Screw P 2
56 |8208-07004 Wheel A —L 1
57 145-510 Set Screw hARY 2
58 [117-408 Screw s 4
59  ]180-104 Lock Washer NEYH R 4
60  [8208-07003 Brake Unit TL—Fa=y b 1
61 |8208-07002 Bracket TS5y b 1
62 117-380 Screw s 3
63 |8208-07001 Flange 72507 1
64  |188-072 Key X — 1

— 53—~



S2023

— 54—



Main Press Section / A<

Paper Feed-in Unit / R 4E8 (OP-S) $2023
1
INI{X)SX Parts No. Parts Name BB dhg R Remarks (f#%) (Q@ t?ﬁyﬁ )

01 7402-05018A Head Stop Assy < LT T Assy 1
02 5102-05045 Roll Pin 72— )L 2
03 M04-30-3 Cam S 1
04 7402-05028 Spring e ryi 1
05 183-744 Cotter Pin Uy 1
06 8202-05001 Lower Feed Roller 09— —Ka—5 1
07 6502-05011 Bushing A H )V 1
08 117-370 Screw 4 1
09 7402-05010 Eccentric Bushing TX B AZNL 1
10 |117-365 Screw Y 1
11 7402-05011 Pin | =g 1
12 7402-05012A Lever L3 1
13 5208-01029 Spring ALY T 1
14 7402-05014A Lever L/ 1
15 181-406 E-Ring E—JL o 1
16 6801-03014 Snap Pin A T 2
17 6802-05032 Pin | =% 1
18 EM04-43 Spacer At 2
19 6802—05031A Link D4 1
20 4808-04029 Spring Pin ALY T Hhr 1
21 181-404 E-Ring E—J 7 1
22 5208-06092 Spring yaprzi 1
23 117-410 Screw Iy 4
24 180-104 Lock Washer NP H % 4
25  |184-104 Flat Washer ¥ H X 4
26 E09-58-3 Solenoid JV)A K SA-991 1
27 |6802-05017 Bracket 757> b 1
28  [117-512 Screw Y 2
29 170-104 Nut + > b 4
30 M04-60-3 Screw 2 1
31 7402-05037 Lever LN 1
32 180-106 Lock Washer INFYH R 1
33 |184-106 Flat Washer P H R 1
34 180~105 Lock Washer SN H 2
35 184-105 Flat Washer H H T 2

55—






Main Press Section / ASHEER

Paper Feed-in Unit / RR.Y%E (NOP-S) $2024
)
INI\II)EX Parts No. Parts Name Ty Remarks ({%) (Q@g )

01 [145-506 Set Screw FAFRY 5
02 6902-05044 Collar AT — 1
03 6902-05017 Stopper A Ky sR— 1
04 117-510 Screw 3D 3
05 6902-05010 Bushing A ZI 1
06 117-512 Screw % 1
07 7402-05016 Retaining Washer FAFHFR 1
08 8202-05002A Bushing AV 1
09 8202-05003 Shim P t=0. 1 -
10 [118-510 Screw R 4
11 CK02-33 Stopper A by o8— 1
12 223-0640. 01 Spring Pin ATV T Hhiy 1
13 6902-05019 Pin v 1
14 104-19-01-3 Spring AT T 1
15 7402-05017A Lever LR 1
16 6902-05029 Bushing A Z N Included in 15 1
17 181-408 E-Ring E-V7 1
18 |250-126. 6 Bearing 7TV T 1
19 184-106 Flat Washer W H R 1
20 181-404 E-Ring E-Vv7 1
21 170-108 Nut + v b 2
22 180-108 Lock Washer ISR H R 1
23 117-375 Screw X 2
24 117-380 Screw 4 4
25 M04-46-3 Collar 7T = 1
26 7402-05028 Spring A7 T 1
27 183-744 Cotter Pin vy 1
28 7402-05018A Head Stop Assy < L7 T Assy 1
29 183-168 Roll Pin 2—)LE 1
30 M04-53-3 Gear X 1
31 8202-05001 Lower Feed Roller n—7 44— Ffo—=3 1
32 6802-05015A Gear X 1
33 A02-09-3 Bushing A BV Included in 32 1
34 6802-05016 Pivot Screw 3T 1
35 7402-05020 Spreader AT 1
36 5102-05019 Eccentric Pin T 1
37 125-660 Screw 4 4
38 [180-104 Lock Washer A 4
39 170-104 Nut F v b 4
40 122-110 Screw 3 4
41 7402-05030 Guide Plate HA K7L — b 1
42 7402-05031 Guide Plate HA K7L — | 1
43 7402-05023 Bracket AR 2
44 8202-05004 Shim P t=0. 05 -
45 180-105 Lock Washer eSS 1
46 7402-05035 Guide HA K 1
47 7402-05034 Bracket TS5k 1
48 125-615 Screw % 2
49 1180-103 Lock Washer SR AR 2
50 E26-87-3 Sensor Y — DL—-S5R 1
51 8202-05005 Thrust Washer AGAND oL — 1

_57-






Main Press Section / Z<EEIR

Paper Feed-in Unit / BiiR.24%ES S$2025
INI]\I)SX Parts No. Parts Name B Eh A Remarks (&%) (Q@?gys )
01  |145-506 Set Screw FARY 3
02 7402-05008 Bushing A B 1
03 7402-05009 Shaft x 7k 1
04 117-520 Screw Y 1
05  16802-05010A Elevating Frame TVART 4T T L—N 1
06 5802-05063 Spring ALY T 1
07 M04-20~3 Click Stop A By sR— 1
08 M04-17-3 Screw 4 1
09 M04-05-01-3 Pin | = 2
10 250-104. 6 Bearing 7Y r 2
11 6802-05006 Upper Feed Roller T o/~ T7 f—FKpn—7F 1
12 180-106 Lock Washer S e 2
13 170-106 Nut F v b 2
14 |7402-05002 Pivot Screw 3 1
15 7402-05001A Lever L /3— 1
16 A02-08-3 Bushing A Z 2
17 PX-50 Spring Pin ALY T 1
18 X04-14-01-3 Spring ATY T 1
19 7402-05026 Pin | = 1
20 7402-05027A Link Vo 1
21 181-406 E-Ring E—-V 7 1
22 184-108 Flat Washer A 2 1
23 7402-05005 Pin | 1
24 7402~05006A Lever L/— 1
25 5102-05037 Thumb Screw V< 1
26 7402-05025 Bushing A H )V 1
27 |122-110 Screw 2y 2
28 EM04-66 Roll Pin a—LE 1
29 7402-05007A Lever L /S— 1
30 M04-21-3 Spring ATY T 1
31 6802-05029A Lever L /3— 1
32 181-408 E-Ring E-V 7 1
33 5102-05064 Nut F v b 1
34 170-104 Nut + > b 1
35 5102-05062 Knob V3 1
36 [5102-05063 Screw B 1
37 180-110 Lock Washer ISFYH R 1
38 170-110 Nut F b 1
39 6802-05006A Upper Feed Roller Ty =7 4 —Fa—5 (10, 11) 1
40 7402-05001B Lever Assy L /\—Assy (15, 16) 1
41 180-105 Lock Washer IR H A 1
42 7402-05038 Upper Feed Roller ToRX=T4—Fp—35 Option 1
43 117-510 Screw Y Option 4
44 180-405 Conical Spring Washer VAL S ES Option 4
45 7402-05039 Retainer JF—d— Option 4

~59—



$2026

—-60 -



Main Press Section / A

Plate Cylinder / IR $2026
)
INI]\?SX Parts No. Parts Name b R Remarks ({g#%) (Q@ t§§y$ )

01 117-405 Screw k> 8
02 180-404 Conical Spring Washer T NRRY AR 16
03 |8208-04062 Cover g 73— 2
04  [8208-04020 Pin v 4
05  |8208-04018 Pin 5% 2
06  [8208-04004 Plate Clamp NI ST 2
07  |8208-04017 Pin v 2
08  |8208-04013 Screw AL b 24
09 |8208-04003 Plate Clamp NI G 2
10 |8208-04061 Cover g 78— 2
11 |183-157 Roll Pin o—/L 4
12 {8208-04007 Shaft v 7 b 2
13 |8208-04071 Coupling Y XT 6
14 [8208-04014 Pin = 16
15 |7402-04123 Spring A7V T 32
16 [8208-04001 Plate Clamp NG 2
17 |8208-04027 Block Jayy 2
18 |145-520 Set Screw FARY 4
19 |145-506 Set Screw FARY 24
20 |8208-04072 Lock Metal b A H * 24
21 [8208-04063 Shim b -
22 |8208-04009 Block 7oy 8
23 |117-410 Screw FY 24
24 |8208-04025 Spring AFY T 8
25  |125-655 Screw Y 8
26 |122-060 Screw E% 4
27 |8208-04010 Block Ty 2
28 |8208-04024 Plate 7L — k 2
29 18208-04023 Spring ALV T 2
30 Ji145-512 Set Screw hARY 4
31 145-405 Set Screw FAZRY 2
32 |8208-04022 Collar H T — 2
33 [8208-04021 Adjusting Nut vz 3 2
34 [8208-04006 Plate Clamp NG T 2
35 |8208-04005 Plate Clamp NS FUT 2
36 |8208-04008 Shaft ¥ 7 b 2
37 |C-216A-01 Nut F v b 8
38 |8208-04026 Spring A SV T 18
39 [8208-04015 Pin % 8
40 [8208-04016 Pin 5% 4
41 184-104 Flat Washer HFH 3 16
42 180-104 Lock Washer N2 H F 16
43 {125-658 Screw Y 16
44 ]8208-04002 Plate Clamp NP ZT 2
45 [8208-04028 Block ZTay 2
46 |117-405. 01 Screw % 4
47  [180-104. 01 Lock Washer PR H R 4
48 |8208-04060 Plate 7L — b 2

— 61—



S2027

- 62—

56



Main Press Section / A<HEZR

Plate Cylinder / KifR $2027
t.
INI\]?EX Parts No. Parts Name Hu4a Remarks (ff%) (fQIE%)

01 [8208-04045 Spring ATV T 2
02 |8208-04046 Pin =% 4
03 [8208-04038 Pin 5% 6
04 5203-09006 Cam Follower Ah74a7y 8
05 8208-04043 Lever LX— 2
06 117-518 Screw T 40
07  [8208-04041 Bracket A A 2
08  [8208-04047 Screw AR b 4
09  [170-106 Nut F+ v b 4
10 180-104 Lock Washer ISR H R 16
11 |170-104 Nut F v b 12
12 180-408 Conical Spring Washer TN H R 6
13 [8208-04044 Lever Loi— 2
14  |8208-04042 Bracket 7T b 2
15  |8208-04040 Pin v 2
16 |8208-04026 Spring AFY T 18
17 |8208-04039 Block Jay s 2
18 |C-216A-01 Nut F v bk 2
19 |8208-04012 Block Ty 2
20  [8208-04058 Shim P -
21 [8208-04011 Block oy 2
22 117-410 Screw B 4
23 18208-04142 Plate ZL— b 2
24 [8208-04059 Bracket 754 v b 2
25 [8208-04049 Bracket AR 2
26 |8208-04075 Shim A -
27 |8208-04050 Bracket 754 b 2
28  [8208-04048 Block VA 4
29 [8208-04055 Bracket 754 v b 2
30 18208-04057 Shaft ¥ 7 b 2
31 8208-04071 Coupling YT 6
32 |8208-04056 Pin v 2
33 |8208-04054 C-Ring cC—V7 2
34 |8208-04053 Pin v 2
35  [8208-04052 Pin % 2
36 |8208-04051 Lever LN— 2
37  |X16-93-3 Washer P HF 2
38 [8208-04032 Adjusting Nut vz 3 2
39 [183-183 Roll Pin o—L e 2
40 180-178 Corrugated Washer J I Y H R 2
41 117-512 Screw P 8
42 |8208-04033 Bracket 7354 b 2
43 |8208-04031 Gear Xy 2
44  |125-605 Screw E 2
45 |8208-04029 Gear ¥y 2
46 |8208-04034 Bracket 754 v b 2
47  |184-106.3 Flat Washer W AR 2
48 [8208-04035 Shim A -
49  |8208-04036 Shim LA ~
50  [8208-04030 Gear X¥ 2
51  18208-04101 Plate Cylinder NRY 2
52 8208-04073 Gauge Film VA RN t=0. 25 2
53  |8208-04074 Gauge Film BP—=DT 4 A £=0. 20 2
54  17402-04108 Inner Sleeve AvF—ARY—7 2
55 |7402-04035 Spacer R 2— 2
56  |181-035 C-Ring c—yr7s 2
57  [8208-04102 Shaft ¥ 7 b 2

— 63—




NOP-Side

OP-Side

12,63,64



Main Press Section / A<¥$IR

Blanket Cylinder / = AJf $2028
A
INng Parts No. Parts Name e Remarks ({#%) (thggyﬁ )

01  |174-706 Lock Nut F v b 2
02 180-706 Washer HH T 2
03 7203-16360 Thrust Washer AGARY L — 4
04  [8202-03012 Thrust Bearing AFGAIRTY T 2
05 117-382 Screw e 4
06  [180-106 Lock Washer SR YH R 12
07 [323-101 Grease Nipple JUYR=y TNV 2
08 [8202-03006 Shaft 2% 7 b 2
09 |8202-03015 Bushing A F L Included in 13, 14 2
10 [7402-03020 Retainer D e 8
11 117-380 Screw i 16
12 17202-03034 Shim 2N £=0. 02 -
13 |7402-03038B Flange 75y 1P 1
14 [7402-03039B Flange 7507 2P 1
15 {5802-03054 Bushing A Z I 2
16 {8202-03005 Shaft PR 2
17 |5802-03053 Bushing A H ) 2
18 |117-483 Screw Y 6
19 [7402-03006 Bracket Ty b 2
20 |5802-03052 Block Ty Included in 24 2
21 |183-168 Roll Pin 7—L 2
22 |7402-03005 Bracket TI v b 2
23 |5802-03051 Spacer A L—H 4
24 [5802-030504 Gear XV 2
25 |117-365 Screw E 4
26 |7402-03008 Bracket Ty b 2
27 |7402-03007 Plate 7L — h 6
28  |122-165 Screw ¥ 12
29 18202-03008 Bearing _F )T 4
30 18202-03010 Spacer AS—H 4
31 8202-03009 Spacer AR—t 4
32 [8202-03004 Gear ¥V 2
33 |117-470 Screw B 6
34 8202-03001 Blanket Cylinder =N 2
35  |8202-03018 Gauge Film F=TT 4 v 1=0. 1 2
36 - 18202-03019 Gauge Film F—T 4 1=0. 05 2
37 8202-03017 Under Blanket T E=T 5y b 2
38 |8202-03016 Blanket 75 R 2
39 |MC03-05 Retaining Washer b AR 2
40 122-112 Screw % 2
41 |8202-03002 Shaft L% 7k 1P 1
42 [8202-03003 Shaft Tx 7k 2P 1
43 }7802-09022 Thrust Washer AGAID v p— 2
44 |174-708 Lock Nut + v b 4
45 180-708 Washer B H R 4
46 8202-03011 Flange 757 2
47 |8202-03007 Flange 750D 2
48 J117-510 Screw e 6
49 180-105 Lock Washer RAYHF 6
50  |8202-03020 Shim BN £=0. 02 —
51 |8202-03021 Shim A £=0. 05 -
52 18202-03022 Shim P2 t=0. 1 -
53 |8202-03023 Flange 7507 2
54  |7402-03036B Flange 7507 1P 1
55 |7402-03037B Flange 7507 2P 1
56 [8202-03014 Bushing A Z N Included in 54,55 2
57  |7402-03010 Lever LN— 2
58 0T-6-50 Taper Pin T 2
59 |7402-03021 Block oy 4
60  [101-375 Screw E 4
61 ]170-106 Nut vk 4
62 ]117-375 Screw B 8
63 }7202-03035 Shim 2N t=0. 03 -
64  }7202-03037 Shim DA t=0. 05 -

—65—



52029 (1)
01

02




Main Press Section / ZA<H¥

Transfer Cylinder / ¥ UMR $2029 (1)
]
INI]\])(?X Parts No. Parts Name HEna Remarks (%) ({%g)

01  {7402-20041 Bushing A H N 2
02 7202-20014 Collar 55— 2
03 145-506 Set Screw b ARY 2
04  17202-20066 Grease Nipple TN A=y ) 3
05 117-408 Screw I 7
06 180-104 Lock Washer RFFH R 7
07  |7402-12044 Gripper ESE. 7
08 117-370 Screw % 7
09  [7402-12009 Bracket 77k 7
10 [117-518 Screw Y 2
11 [7402-20005 Bracket Ty b 1
12 [7402-20014 Shim P2 t=0. 02 -
13 |7402-20015 Shim A t=0. 03 -
14 17402-20016 Shim B2 £=0. 05 -
15 {7402-20017 Shim A t=0, 1 -
16 117-365 Screw I 2
17 ]|7402-20035 Lever LS— 2
18 |7402-20040 Pin [ 2
19 |7402-20036 Rod =EN 2
20  |183-765 Cotter Pin Ty 2
21 7402-20038 Washer Y% 2
22 |7402-12030 Spring ALY T 2
23 ]7402-20030 Washer FH xR 2
24 117-5156 Screw Y 8
25 180-105 Lock Washer B ES 18
26 |7402-20037 Bracket T5h b 2
27  |181-406 E-Ring E-Vv7 2
28  |F46-04-3 Flat Washer P H X 1
29 117-368 Screw Y 7
30 J170-106 Nut + > b 1
31 180-106 Lock Washer IR H F 7
32 7402-12013 Lever LN\ 1
33 [258-650. 3 Cam Follower HAhT 0T 1
34 ]125-658 Screw Y 10
35 |183-179 Roll Pin o—L ey 10
36 |7202-12009 Stopper 2 by ri— 10
37 117-510 Screw rY 13
38 |7402-12041 Anvil 7L E L 1
39 |7202-12012 Screw Y 1
40 |7402-12042 Transfer Cylinder UL Ry 1
41 1188-070 Key ¥ — 1
42 ]8202-12004 Shaft Y7 b 1
43 17402-12019 Cam 7 I 1
44 MC02-13 Retaining Washer b A B H R 3
5 101-470 Screw 7Y 3
46 |7402-12020 Cam F A 1
47 117-382 Screw e 2
48 ]7402-12004 Flange 750D 1
49 JCM02-24 Bearing werzyi 1
50 |7402-12006 Spacer ALt 1
51 |7402-12007 Shim A £=0, 05 -
52 |7402-12008 Shim BN t=0. 1 -
53 7402-12014 Retainer ) G 1
54 |8202-12003 Gear Xy 1
55  f117-470 Screw E 3
56 |8202-12005 Bearing Case TV T hr— 1
57  |7402-12016 Cam RN 1
58  [145-360 Set Screw AT 2
59  [6801-10056 Cam PN 1
60  [145-358 Set Screw FARY 2
61  }6901-07009 Boss KRR 1
62  |182-193 Taper Pin F—— 1
63 7401-05010 Sprocket VAV R 1
64 6901-07010 Retainer ) T 1
65 117-512 Screw Y 4
66 [7402-12011 Shaft Sy 7 b 1
67 145-406. 01 Set Screw FAZRY 2
68 |8202-12009 Shim B2 t=0. 05 -
69  [8202-12010 Shim b t=0. 1 -
70 |7802-09017 Bearing _7YT

—67 —



$2029(2)
01




Main Press Section / AHE;

Transfer Cylinder / ¥ UJA $2029 (2)
IN;I)SX Parts No. Parts Name o Remarks ({#%) (Q@g )
71 180~706 Washer W H 2 1
72 174-706 Lock Nut + > b 1
73 8202-12007 Spacer A ~—F 1
74 8202-12008 Plate A 1

—69—



01

02
$2030 4%
/0

03

04

dd / 36
€

S 2 :

g\/ ? - 26 03 /m /Q
S 24 0y 32 i

@

~70 -



Main Press Section / ASH&E

Impression Cylinder / {Z/EHR $2030
]
INNDEX Parts No. Parts Name b Remarks ({§%) ({Q@‘g)
01 7402-20041 Bushing A B 4
02 [7202-20014 Collar X5 — 4
03 145-506 Set Screw FARY 4
04 7202-20066 Grease Nipple TY A= T 8
05 7202-20031 Gripper eSS 12
06 |140-262 Set Screw M ARY 12
07 {117-372 Screw % 12
08  [5802-20017 Bracket Ty b 12
09 |5802-20018 Spring ATV T 12
10 [5802-20019 Pin 5% 12
11 117-518 Screw 3 4
12 |7402-20005 Bracket Iy b 2
13 |7402-20014 Shim 2N £=0. 02 -
14 ]7402-20015 Shim DA t=0. 03 -
15 |7402-20016 Shim P t=0. 05 -
16 [7402-20017 Shim DS £=0. 1 -
17 117-365 Screw 3 4
18 17402-20035 Lever LA— 4
19 [7402-20040 Pin v 4
20 |7402-20036 Rod oy K 4
21 |183-765 Cotter Pin P 4
22 |7402-20038 Washer Y H T 4
23 |7402-20032 Spring ATV T 4
24 [7402-20030 Washer P HF 4
25 |117-515 Screw FY 8
26 |180-105 Lock Washer S ES 16
27 |7402-20037 Bracket 754y b 4
28  |181-406 E-Ring E-V>/ 4
29 145-356 Set Screw hARY 2
30 |5802-20021 Lever L N— 2
31 |7402-20004 Shaft ¥ 7 b 2
32 117-368 Screw 3 2
33 |7402-20011 Lever LN— 2
34 [170-106 Nut + v b 4
35 |180-106 Lock Washer NI H 14
36 258-650, 3 Cam Follower L7077 2
37  |145-406. 01 Set Screw b ARY 4
38 |117-525 Screw Y 4
39 |7402-20026 Block Ty 2
40  ]7202-20065 Screw X 2
41 [7402-20043 Anvil 7 ENL 2
42 117-512 Screw T 16
43 117-565 Screw Ry 4
44 [8202-20001 Gear ¥y 1
45 7402-20044 Impression Cylinder TRy 1
46 |117-382 Screw Y 8
47 |7402-20018 Flange 7500 2
48 |7402-04015 Nut +F v b 2
49 7402-20021 Flange 7500 1
50  [7202-20038 Shim 2 t=0. 02 -
51 |7202-20039 Shim 2 t=0. 03 -
2 |7202-20040 Shim Pz t=0. 05 -
53 |7202-20054 Shim A t=0. 1 -
54 |7402-20007 Spacer R ~L— 1
55  |7402-20019 Bearing Ry Yy 2
56  |7402-20020 Spacer A L 1
57  |7402-20002 Shaft ¥ 7 b 1
58  |7402-20022 Cam & A 1
59 180-108 Lock Washer RS ES 2
60 117-472 Screw 3 2
61  ]7402-20006 Spacer R ri— 2
62, 117-360 Screw 3 4
63 [7405-02005 Cover N 73— 2
64  [7405-02004 Stud 2By R 4

~T1-




$2031

- 72 -



Main Press Section / AHEMD

B-1 Pressure Control Mechanism / #SEFHEEHE $2031
\}
INI{?SX Parts No. Parts Name AR Remarks ({#%) (Qﬁtéﬁyi )

01 |181-412 E-Ring E-V) 7 2
02  |184-114 Flat Washer Y2 2
03 |7402-10065 Eccentric Pin EE A NOP-S 2
04  |7402-10093 Link Pz NOP-S 2
05 145-508 Set Screw MAXRY 4
06 [5202-04009 Collar & Z— 2
07  |7402-10113 Spacer R — 4
08  |181-408 E-Ring E-V>7 6
09  [184-110 Flat Washer B H X 6
10 5102-14043 Bushing A B 4
11 |7402-10092 Shaft Yy 7 b 1P 1
12 243-608 Bushing A HF ) Included in 13 4
13 |7402-10106 Bracket T b 2
14 |7402-10099 Worm Shaft VA —Ah ¥ 7k 2
15 |7402-10097 Worm v — A 1
16 {7402-10061 Pin 54 0P-S 2
17 ]183-183 Roll Pin o—/L e 6
18 |7402-10100 Bevel Gear ~RAOLE 4
19 180-106 Lock Washer IR H 2 8
20 [117-380 Screw B 4
21 117-375 Screw S 4
22 |7402-10104 Bracket 754 b 2
23 |8202-10003 Shaft ¥x 7 b 2
24 [183-207 Roll Pin o—L e 2
25  ]184-112 Flat Washer HH % 2
26 145-355 Set Screw FARY 2
27 |185-1212. 01 Collar A5 — 2
28 |7202-04085 Handle N RV 2
29 [8202-10005 Indicator Al —H— 2
30 |145-510 Set Screw P AXRY 4
3t |145-505 Set Screw MARY 2
32 |7402-10111 Plunger TGV — 2
33 [170-106 Nut JF vk 2
34 |182-190 Taper Pin F—2— 2
35 |7402-10095 Gear Xy 1
36 |7402-10094 Link VL 0P-S 2
37 145-358 Set Screw AR 4
28 |7402-10117 Shaft V¥ 7 b 2P 1
39 [5202-01008 Shim PN t=0. 1 -
40 |5202-01015 Shim PN t=0. 2

—73 -



52032

~74_



Main Press Section / AHEER

B-I Pressure Mechanism / HITEHHE (1P)

$2032
]
IN&?X Parts No. Parts Name G TRy 7 Remarks (f#3%) (Q@%}’E }

01  [M26-08-3 Stud AZ v K 1
02 5802-10058 Indicator A= — 1
03 [117-360 Screw T 2
04 |145-360 Set Screw MAXY 1
05 |7402-10069 Cam 1 A 1
06 [|7402-10072 Cam 5 A 1
07 5802-10109 Indicated Plate AE YN 1
08 184-106 Flat Washer e 10
09 [117-365 Screw g 12
10 ]180-106 Lock Washer PSR H R 13
11 |7402-10120 Pin 5% 1
12 [7402-10051 Link [Py 1
13 180-108 Lock Washer NP H R 2
14 |170-108 Nut F v b 2
15 |8202-10004 Pivot Stud EY S 1
16 |170-106 Nut J v b 9
17 |7402-10048A Lever LX— 1
18 [5803-12131 Bushing A F ) Included in 17 2
19 {5802-11021 Spacer Z A~ 2
20 |7402-10007 Pin 5% 2
21 |7202-10115 Retaining Washer b AFH R 1
22 122-765 Screw Y 1
23 17402-10004 Link [PZ 1
24 [7202-10175 Spring Pin ATV THhr 1
25 |7402-10075A Spring ALV T 1
26 [117-520 Screw FY 2
27 180-105 Lock Washer IS H % 2
28 [7402-10023 Block Tayy 1
29 |259-017 Steel Ball VAT Y 1
30 |5208-05022 Spring PP 1
31 184-104 Flat Washer WH 3 1
32 [7402-10022 Block Ty 1

K] 101-366 Screw 3% 1
34 [117-382 Screw Y 2
35  |7402-10011 Pivot Stud A% R 1
36 |117-375 Screw T 3
37 }7202-10109 Spring Pin 2T T Hr 1
38 8202-10001A Lever Assy L /3—Assy 1
39 F44-74-3 Bushing AZ) Included in 38 2
40  |184-116 Flat Washer YA+ 1
41 181-412 E-Ring E-Y 7 1

2 |7402-10037 Flat Washer HH R 2

3 [250-150.6 Bearing _XF Yy 1
44 |181-408 E-Ring E—-U2/ 2

5 258-652. 3 Cam Follower Th7xrxuary 1
46 180-110 Lock Washer AP H R 1
47  |170-110 Nut J v b 1
48 17402-10026A Lever L N— 1
49 ]7402-10114 Eccentric Pin ¥ 1
50 |7402-10030 Link Ny 1
51 |181-404 E-Ring E—-J>27 3
52  |104-30-3 Spring ALY T 1
53 |7402-10029 Stud Pin 2H sy Ry 1
54 |7402-10049A Lever LA— 1
55 1243-610 Bushing A H Included in 54 1
56 [181-406 E-Ring E—-U27 1
57 [7402-10020 Spring Pin APV T hAr 1
58  |KV-82 Spring APz 1
59 [7402-10028 Link Ny 1
60 [6802-11021 Snap Pin AF vy 2
61  |4206-11017 Pin 5% 1
62 A23-07-3 Spacer A ~— 2
63 |125-606 Screw B 2
64 184-103 Flat Washer BN x 2
65 5103-08116 Stopper ARy 83— 1
66 7402-10019 Bracket 7 Z4 v b 1
67 |E09-61-3 Solenoid YL /AR SA-3501 1
68 184-110 Flat Washer e 1
69 |7402-10122 Eccentric Pin TxEL 1

—75 -



—~76 -



Main Press Section / ZA<H&

P-B Pressure Mechanism / fR/EHEtE (1P) $2033
1.
Iwﬁx Parts No. Parts Name AR Remarks (f##%) (%gL
01 7402-10120 Pin |V 3
02 7402-10042 Link 4 1
03 180-108 Lock Washer IR Y H 4
04 170-108 Nut F b 4
05  |117-385 Screw EA 2
06 7402-10018 Block Ty 1
07 170-106 Nut F v b 10
08  |101-380 Screw F T 2
09 7402-10005 Pivot Stud AE N 1
10 7402-10118 Brake Shoe 7L —¥F 1
11 117-382 Screw E% 2
12 184-106 Flat Washer T 11
13 ]101-381 Screw R 2
14 |117-362 Screw L 3
15 7402-10045 Block Ty 1
16 117-380 Screw 3y 2
17 7402-10051 Link Vo 1
18 180-106 Lock Washer RES P ES 10
19 5803-12131 Bushing AZN Included in 20 2
20 7402~10043A Lever L /X— 1
21 [7202-10115 Retaining Washer b AFH R 1
22 |122-765 Screw Y 1
23 5802-11021 Spacer AA—t 2
24 7402-10007 Pin | 2
25 7402-10004 Link o 1
26 7402-10008A Lever L /83— 1
27 7402-10115 Spring Pin ATV T hr 1
28 KV-82 Spring AT T 1
29 7402-10032A Link P4 1
3 104-30-3 Spring A7) T 1
3 181-404 E-Ring E—-U Y 1
3 7402-10027 Spring Pin ALY TR 1
3 7402-10073A Spring ATY T 1
3 8202-10002 Eccentric Pin THF Y 1
3 258-652. 3 Cam Follower A LT T 1
K] 180-110 Lock Washer I3 H Z 1
3 170-110 Nut + v bk 1
3 250-150. 6 Bearing RSN 1
3 7402-10037 Flat Washer W H T 2
40 181-408 E-Ring E—-)uv7 4
41 181-412 E-Ring E—)v7 1
42 184-116 Flat Washer W H 1
43 F44-74-3 Bushing A F Included in 44 2
44 7402-10046A Lever L3 1
45 117-375 Screw x 3
46 7402-10011 Pivot Stud AE K 1
47 6802-11021 Snap Pin At T 2
48  |A23-07-3 Spacer A— 2
49 4206-11017 Pin |V 1
50  |E09-61-3 Solenoid JL /AR SA-3501 1
51 117-365 Screw R 6
52  |7402-10033 Bracket 754 v b 1
53 5103-08116 Stopper A Ky sN— 1
54  |184-103 Flat Washer ks 2
55 125-606 Screw e 2
56 131-11-3 Nut + v b 2
57 184-110 Flat Washer B H % 3

-77 =~



S2034

£
[3)]

i'(((((((gs"

~78 —



Main Press Section / AHEIR

B-I Pressure Mechanism / Fl/EHtE (2P) S2034
INDEX | p. rts No. Parts Name Hma R Remarks ({&%) Qty
No. (E¥0
01 [7402-10009 Link P 1
02  |7402-10120 Pin 4 1
03 101-366 Screw 3z 1
04 [170-106 Nut + v bk 9
05 [7402-10022 Block Tawvy 1
06 184-104 Flat Washer W 1
07  |5208-05022 Spring ATV T 1
08 |259-017 Steel Ball ATV 1
09 |117-382 Screw 2T 2
10 117-520 Screw % 2
11 180-105 Lock Washer WS E 2
12 |7402-10023 Block Tayy 1
13 |5803-12131 Bushing A&V Included in 14 2
14 7402-10024A Lever L N— 1
15 180-108 Lock Washer 2R H R 2
16 |170-108 Nut + v b 2
17 180-106 Lock Washer 233 H xR 13
18 |7402-10052 Pivot Stud AE K 1
19  |117-365 Screw FY 12
20 7202-10115 Retaining Washer h AW H xR 1
21 |122-765 Screw B 1
22 5802-11021 Spacer R i 2
23 |7402-10007 Pin 5% 2
24 |7402-10004 Link Pz 1
25 7402-10114 Eccentric Pin XL 1
26 |7402-10026A Lever LN— 1
27 258-652. 3 Cam Follower A7 1
28  |180-110 Lock Washer ISR R 1
29 170-110 Nut F b 1
30 184-116 Flat Washer B 3 1
31 [181-412 E-Ring E-)v 1
32 F44-74-3 Bushing AEN Included in 37 2
33 |181-408 E-Ring E-V>7/ 2
34  [7402-10037 Flat Washer W H xR 2
35 ]250-150.6 Bearing X7 YT 1
36 7202-10109 Spring Pin ATV T 1
37  |7402-100254 Lever LS— 1
38  |117-375 Screw A 3
39 |7402-10011 Pivot Stud 2H R 1
40  |145-360 Set Screw MAXRY 1
41 |7402-10070 Cam 7 5 1
42 ]7402-10071 Cam B A 1
43 ]7404-03003 Stud AZ R 1
44 |7402-10074A Spring Y dPZi 1
45  |104-30-3 Spring ATy T 1
46 |181-404 E-Ring E-V27 1
47  |184-106 Flat Washer W HF 7
48 {7402-10021A Link P 1
49  |7402-10116 Spring Pin AF) TR 1
50 |Kv-82 Spring ATV T 1
51 |6802-11021 Snap Pin )y T 2
52  {A23-07-3 Spacer A— 2
53  [4206-11017 Pin 5% 1
54 {125-606 Screw Y 2
55 |184-103 Flat Washer W H R 2
56 5103-08116 Stopper A By 3— 1
57  |E09-61-3 Solenoid Jv AR SA-3501 1
58  }7402-10019 Bracket T4 v b 1
59 184-110 Flat Washer 4 1
60 7402-10122 Eccentric Pin o S A g 1

~79_




S2035

04 08 05

e

&

0

- 80—



Main Press Section / A<H§ER

P-B Pressure Mechanism / R/EHHE (2P) $2035
t
IN}]?SX Parts No. Parts Name ER a4 B Remarks (%) (Q@‘t!iyi )

01  [7402-10018 Block Tuyy 2
02 [170-106 Nut F v b 10
03 [101-380 Screw E% 2
04  {117-385 Screw I 4
05  |7402-10118 Brake Shoe 7L —% 1
06 184-106 Flat Washer 3 11
07 - [117-382 Screw Y 2
08  |101-381 Screw P 2
09  [7402-10005 Pivot Stud ALy ¥ 1
10 [117-362 Screw E 3
11 [7402-10006A Lever LN— 1
12 {180-106 Lock Washer SSRFH R 10
13 [5803-12131 Bushing A H Included in 11 2
14 |7202-10115 Retaining Washer b AFH R 1
15 122-765 Screw % 1
16 {5802-11021 Spacer A=t 2
17 {7402-10007 Pin 5% 2
18 J170-108 Nut J > b 4
19 180-108 Lock Washer e 4
20  |7402-10002 Link [P 1
21 |7402-10120 Pin 5% 3
22 |7402-10114 Eccentric Pin X 1
23 [7402-10126A Lever Assy L 3—Assy 1
24 |7402-10004 Link P 1
25 |7402-10036A Link Ny 1
26 |181-404 E-Ring E-Vu 7 3
27 104-30-3 Spring A7V T 1
28  |F27-36-3 Spring A7V T 1
29 }7402-10014A Lever LX— 1
30  [181-406 E-Ring E—-Vv7 1
31 [243-610 Bushing A2 Included in 29 1
32 |7402-10013 Pivot Stud 22 R 1
33 |7402-10016 Spring Pin ATV T 1
34 {6802-11021 Snap Pin At T 2
35 |4206-11017 Pin 5% 1
36 |A23-07-3 Spacer A L— 2
37 |7402-10035 Link Yy 1
38 |181-408 E-Ring E—J 7 4
39 |7402-10037 Flat Washer Y H xR 2
40 [250-150.6 Bearing Py 1
41 F44-74-3 Bushing A B Included in 43 2
42 [6901-05049 Spring Pin AT 1
43 7402-10125B8 Lever Assy L /3—Assy 1
44 |181-412 E-Ring E—-J 7 1
45 |184-116 Flat Washer Y HF 1
46 |170-110 Nut + > b 1
47 180-110 Lock Washer RS ES 1
48 258-652. 3 Cam Follower L7 xay 1
49 [7402-10011 Pivot Stud 2Z K 1
50  }117-375 Screw L 3
51 [7402-10073A Spring AP 1
52  |7402-10017 Spring Pin AT T A 1
53 |7402-10015 Bracket 754> b 1
54  |E09-61-3 Solenoid JL AR SA—3501 1
55  |117-365 Screw Y 6
56 125-606 Screw 4 2
57  |184-103 Flat Washer P HF 2
58 |5103-08116 Stopper A by r%— 1
59  |131-11-3 Nut + > b 2
60  |184-110 Flat Washer P HF 3

— 81—



S2036

_82-



Main Press Section / A&

Lateral Register Mechanism / ZEAFTHEME (0P-S) $2036
INEEX Parts No. Parts Name hén B Remarks ({#%) (Q@‘tgys )
01 |8208-04103 Gear Xy 2
02 [117-470 Screw FV 6
03 [8208-04127 Flange 7500 2
04 |117-365 Screw B 6
05 7402-04107 Needle Bearing =— N7 Y5 2
06 |7402-04035 Spacer A~ —f 2
07 [181-035 C-Ring cC—J)v7 2
0! 8208-04126 Boss B 2
09 |117-512 Screw S 14
10 [8203-08009 Cam B I 2
11 |117-515 Screw Ry 10
12 180-105 Lock Washer XY H F 6
13 [8208-04125 Flange 7507 2
14 [181-070 C-Ring cC—=YVv7 2
15 [8208-04122 Collar H 5 — 2
16 |8208-04123 Block Jay s 2
17 8208-04115 Bearing Case RF7 Y T hr—2R 2
18 [8208-04114 Bearing _7 YT 2
19 [8208-04137 Shim P2 £=0. 02 -
20 |8208-04138 Shim 2 t=0. 03 -
21  |8208-04139 Shim P2 t=0. 05 -
22 |8208-04140 Shim DN t=0. 1 -
23 184-112 Flat Washer e 2
24 |180-701 Washer HH R 2
25  |174-701 Lock Nut + v b 2
26 |8208-04124 Adjusting Stem FagkwVs 2
27 18208-04131 Pivot Stud AE KR 2
28 |7402-04032 Stud AH v K 4
29 |7402-04129 Shim P t=0. 05 -
30 |8208-04128 Bracket 754 b 2
31 117-475 Screw 3 6
32 |8208-04121 Click Stop Ay r— 2
33 [7808-07061 Block Ty 2
34 |E26-75-3 Sensor T — 2
35 |117-382 Screw F 4
36 |7802-04169 Nut + v b 2
37 117-525 Screw Es 6
38 |8208-04132 Spacer R At 2
39 |8205-02060 Cover B 7— 2
40 |125-715. 001 Screw FY 4
4]  |180-105. 001 Lock Washer PR R 4
42 }7202-04085 Handle A% 2
43 |7802-04164 Nut + v b 2
44 }145-505 Set Screw FARY 2
45 |7202-04183 Indicator ATl —F— 2
46 |145-510 Set Screw b ARY 4

_83-—



S2037

20,21,22,23

G




Main Press Section / AHEE;

Vertical Register Mechanism / RHFHEEERE (NOP-S) S2037
1

IN}]?fX Parts No. Parts Name S A T Remarks ({#%) (Q@ FEYE )
01  |5802-04106 Washer W H % 2
02 J117-510 Screw L 10
03 |180-105 Lock Washer IS H T 8
04  |5802-04173 Brake Shoe 7L—% 2
05  [117-380 Screw Y 2
06  |I31-11-3 Nut + v b 2
07  15802-04193 Screw Y 2
08  |5802-04102 Retaining Washer b A HF 2
09 117-512 Screw A 14
10 5802-04101 Spacer A3 2
11 [8208-04129 Bracket 754w b 2
12 [117-480 Screw F 6
13 |8208-04117 Shaft ¥ 7 b 2
14 |7402-04032 Stud AH > K 6
15 [7402-04129 Shim A =0, 05 -
16 [8208-04105 Gear Coupling XY H oAV 2
17 [8208-04104 Gear Coupling e NYA 2
18 |5802-04100 Gear ¥ 2
19  |8208-04113 Adjusting Stem PAEN ARV 2
20 |8208-04137 Shim D2 t=0. 02 -
21 |8208-04138 Shim DN t=0. 03 —~
22 |8208-04139 Shim Pz t=0. 05 -
23 |8208-04140 Shim Pz 1=0. 1 —
24 |174-701 Lock Nut + v b 2
25 1180-701 Washer Y H xR 2
26 |184-112 Flat Washer P HFR 2
27 |8208-04114 Bearing 7Y 7 2
28 |8208-04116 Stud Pin 2B R 2
29 |5802-04094 Block Ty 2
3 117-525 Screw E 4
3 8208-04112 Bearing Case NXFY T - 2
3 8208-04110 Shaft vx 7 b 2
33 |8208-04109 Boss AR A 2
3 117-425 Screw F Y 8
3 180-104 Lock Washer PRAYH 2 8
3 8208-04111 Flange T 2
37 18203-08009 Cam 7 b 2
38 [117-515 Screw E 6
39 |7802-04021 Needle Bearing =— AT Y 2
40 8208-04108 Flange T50Y 2
41 |117-368 Screw s 6
42 |8208-04107 Flange 75D 2
43 |117-370 Screw 1Y 14
44 J101-472T Screw X 6
45  |WSM-1808 Washer Y HF 6
46 [8208-04106 Gear ¥ 2
47 [225-0616. 01 Pin v 2

- 85—




S2038

— 86 —

NOP-Side




Main Press Section / ASHEIE

Vertical Register Mechanism / KHIZFEEHEHE (NOP-S) S$2038
\J
I%EX Parts No. Parts Name B 5L R Remarks (%) (%%

01 8208-04130 Indicator Al — - 2
02 8208-04119 Shaft ¥ 7 b 2P 1
03 183-189 Roll Pin o— L 2
04 5802-04103 Gear X 2
05 - 15802-04184 Spacer AR ~—H -
06 15802-04185 Spacer AN—4 -
07 5802-04186 Spacer A~ -
08 5802-04187 Spacer A~ — -
09 5802-04188 Spacer A A— -
10 5802-04189 Spacer A=Y -
11 7402-04042 Universal Coupling YAV ET 2
12 |145-506 Set Screw FAXY 8
13 8208-04118 Shaft ¥ 7 b 1P 2
14 5802-04163 Coupling PAwva 1P 1
15 |145-356 Set Screw FARY 4
16 |8208-04120 Bracket 774 vk 2
17 117-370 Screw 3 4
18 180-106 Lock Washer IR YPH F 4
19 7402-04048 Shaft ¥ 7 b 1P 1
20 7202-04085 Handle AV 2 2
21 145-510 Set Screw MARY 4
22 145-505 Set Screw FARY 2

87—



52039 (1)

69
@:6 1P Only
69
> 7




Inking Section / A X

Ink fountain / A V%77 TFT $2039(1)

\}

IT%X Parts No. Parts Name s Remarks ({#*) (%g
01 |5102-03127 Pin 5% 2
02 ]181-016 C-Ring cC—Vuv7 2
03 CK08-63 Spacer A A—H 4
04 [131-10-3 Nut F v b 2
5 |7203-02043 Brake Shoe 7L —%* 2
06 180-105 Lock Washer IR 2 18
07 101-532 Screw % 2
08 145-505 Set Screw FARY 2
09  |M05-37-3 Collar BT — 2
10 |117-515 Screw S 12
11 |7403-02004 Bushing A B 2
12 [6803-02062 Bolt B b 2
13 |225-0640. 01 Pin v 2
14 |180-108 Lock Washer NP H K 10
15 117-465 Screw Y 2
16 |6803-02055 Bracket 75y b 2
17 |6803-02053 Thumb Screw Ve 3 34
18 |6803-02006 Wire A ¥— 2
19 18203-02001 Ink Fountain AXT7OVTV 2
20 8203-02004A Blade Assy 7 L — FKAssy 2
21 6803-02054 Bracket TS5y b 2
22 [8203-02005 Bracket T5h v b 2
23 [8203-02006 Indicated Plate AE YRy 2
24 [190-021.2 Rivet Y~y b 6
25 |117-510 Screw Y 6
26 |117-475 Screw Y 8
27 184-108 Flat Washer HH R 8
28 145-358 Set Screw kAR 8
29 |5202-04009 Collar T — 4
30 8203-02012 Cross Bar AT — 2
31 {7403-02017a Lock Nut Assy J~ v bAssy (36, 45~50) 2
32 |8203-02001A Ink Fountain Assy AVFRT 7T Assy | (06, 10, 14, 16~27) 2
33 [5802-20024 Spacer X — 2
34  |R-118-01 Handle N B 3
35 |7403-02021 Stem B 3
36 ]170-106 Nut F v b 10
37 117-375 Screw Y 4
38 |4206-03032 Clutch 75 F 3
39 16803-02063 Bracket 75y b 3
40 ]183-189 Roll Pin o—L ey 3
41 CK08-63 Spacer A ~— 6
42 |181-016 C-Ring cC—y>7 6
43 [8203-02002 Fountain Roller JrovTsa—5 ( ¢ 45) 2
44 |7403-02021A Handle Assy N2 FibAssy (34, 35) 3
45 8203-02007 Pivot Pin [ 4
46 140-372 Set Screw [ 4 4
47 |181-408 E-Ring E-Vv7 4
48 16803-02052 Mounting Screw kAR 4
49  |6803-02051 Lock Nut + v b 4
50 [181-405 E-Ring E-Vyv7 4
51 8203-02008 Bracket 754 > b 2
52 |117-520 Screw B 4
53 |7803-02049 Plunger TS — 2
54  [8203-02009 Lock Metal b AT F 2
55  |8203-02011 Shaft ¥ 7k 2
56 |183-182 Roll Pin — L 2
57  [8203-02010 Handle N RL 2
58 [183-186 Roll Pin o—/LE 2
59 145-515 Set Screw MY 4
60  [225-0832. 01 Pin 5% 2
61 [7403-02005 Bushing A H L 2
62 117-512 Screw s 4
63 |7403-02012 Pivot Stud AZ K 2
64 7403-02015 Scale AE YN Included in 65 2
65 |7403-02013C Plate Assy 7L — hAssy 2
66 [7403-02014 Link Vo 2
67 184-106 Flat Washer WA xR 2
68 |181-406 E-Ring E-Vv7 4
69  [181-404 E-Ring E-V>/ 4
70 7403-02011A Lever L /X— 2

— 89—




$2039(2)




Ink Section / A V¥

Ink Fountain / A »F 77T $2039(2)
INII\IJEX Parts No. Parts Name Rt 44 Br Remarks ({#%) ({%%)
71 170-104 Nut F o b 2
72 180-104 Lock Washer IS H R 2
73 7403-02018 Eccentric Pin IXx b 2
74 7403-02009A Lever Assy L /3\—Assy 2
75 7203-02039 Clutch 77 F Included in 74 2
76 151-22-3 Spring ATV T 2
77 4807-02006 Spring Pin ALY TR 2
78 109-19-3 Spring ATV T 2
79 225-0640. 01 Pin | = 2
80 7203-02045 Bearing STY) T Included in 74 2
81 7203-02037 Collar HT— 2
82 7403-02016 Link V3 2
83 |117-571 Screw E 8
84 180-110 Lock Washer IR H A 8
85 7403-01003 Spreader AT — 4

—91 -



~92_



Inking Section / A X

Ink Ductor Roller / A VHFF 7 F—11—5 $2040
U
INIE[)SX Parts No. Parts Name anA Remarks (f##%) (Qﬁ?{ )

01 117-510 Screw g 24
02 |7403-04021 Bushing AZ IV 8
03  [170-110 Nut + v b 2
04 180-110 Lock Washer IR H 3 2
05  [8203-05007 Stud Pin AF v FEY 2
06 181-224 C-Ring C—Yov7 4
07  [7203-05026 Gear Xy 2
08 |250-151.6 Bearing Pz 4
09 7203-05035 Spacer A — 2
10 |181-012 C-Ring cC=Yv7 2
11 [CP03-34 Roll Pin o— 4
12 [7403-05019 Gear ¥y 2
13 [8203-04004 Distributor Roller *)o—3 (¢ 30. 16) 2
14 1181-406 E-Ring E—-Vy 7 6
15 ND-24 Bushing AZ )V 4
16 |8203-06001 Ductor Roller Lo H—n—5 (432) 2
17 1181-404 E-Ring E-Vy 7 8
18 |101-43-3 Bushing A Bl 4
19 |101-32-3 Spring A7) T 2
20 {7403-06008 Roller Latch O—5 0k 4
21  |7403-06007B Bracket 757y b 2
22 243-633 Bushing A XV Included in 21, 28 4
23 7403-06002A Spreader R T 2
24 |7203-06024 Pin % 2
25  |243-605 Bushing A B )V Included in 23 2
26 |7403-06003 Shaft Ty 7 b 2
27  |7403-06004 Bracket 7Ty b 2
28 |7403-06006B Bracket T4y b 2
29  }101-33-3 Spring A7V T 2
30  |181-015 C-Ring cC=yv7 2
31 7403-06005 Spacer A — A 2
32 |4808-04029 Spring Pin AT Y T 2
33 740306013 Spring AFY T 2
34  |184-108 Flat Washer B H T 2
35  17403-06014 Pivot Stud 2By K 2
36 |7403-060124 Lever L 3— 2
37 |E09-25-3 Solenoid JL AR 2
38  |7403-06015 Bracket 75y b 2
39  |184-105 Flat Washer B R 4
40 [180-105 Lock Washer PNEIYEH 6
41 180-103 Lock Washer NREYHFR 8
42 [117-306 Screw S 8
43 |183-181 Roll Pin a—L 2
44  ]7203-16027 Link Vo 2
45  [6803-12018 Spacer R —H 2
46 145-504 Set Screw MARY 4
47  [7403-06009A Lever L— 2
48  [7403-06011 Eccentric Collar X B HG— 2
49  |117-522 Screw E 2
50 184-106 Flat Washer e 2
51 250-126. 6 Bearing _7 YT 2
52 7403-06010 Eccentric Pin e L g 2
53 [7203-06025 Spring Pin 2TV TR 2
54 223-0625. 01 Spring Pin ATV T H A 2
55  |X04-14-3 Spring ATV T 2
56  1180-106 Lock Washer PREPEH 2
57  ]170-106.3 Nut J > b 2
51 7403-050024 Cam 7 I 2
59  |CM05-55 Roll Pin o—L e 2
60  |6803-05052 Bushing A B 4
61  |7403-02016 Link PP 2
62 184-110 Flat Washer YA 3 2
63 |181-408 E-Ring E-V> 7 2
64 |8203-05016 Flange 725D 2

—93_



S2041

e P [ ;
e %’ @/ e

02 03 15 o7

NOP-Side

—04 _



Inking Section / A >

Ink Ductor Roller / A ¥ ¥ 7 ¥ —11— $2041

INI]\I)EX Parts No. Parts Name RS & Remarks ({§#) Qty

0. (%0
01 [7403-05016 Pin 5% 1
02 [170-106 Nut + > b 2
03 180-106 Lock Washer RAEL D ES 2
04 |182-190 Taper Pin e 2
05  [8203-05012 Lever LN— 1
06 [145-508 Set Screw MAXY 1
07 258-650, 1 Cam Follower ADLT AT 2
08 |7203-05022 Bushing A H N Included in 11, 14 4
09 117-382 Screw Y 2
10 }180-406. 1 Conical Spring Washer B I 3RF xR 6
11 8203-05001A Bracket Assy 75k > bAssy 1
12 117-380 Screw Y 4
13 |8203-05005 Shaft ¥ 7 b 1
14 7403-05007A Bracket Assy 754> bAssy 1
15  |8203-05004 Lever L /R— 1
16 |7203-05020 Rod Ends oy Rz F 1
17 li7o-110 Nut + v b 1
18 }170-108 Nut v b 1
19 180-108 Lock Washer IR H R 1
20 |184-108 Flat Washer Y H R 1
21  |181-235 C-Ring cC—Yu7 1
22 |7403-05005 Bearing _7 YL s 1
23 |7403-05006 Rod Ends oy Rz F 1
24 117-515 Screw s 2
25 8203-05010 Eccentric Pin o AV 1
26 101-510 Screw Y 6
27 180-405 Conical Spring Washer YT NXRYFH R 6
28 [8203-05011 Flange 750 2
29 [8203-05009 Bearing _F Y 2
30 ]8203-05015 Spacer Rt 1
31 [8203-05014 Gear Xy 1
32 [7303-05050 Roll Pin oL 1
33 ]8203-05013 Shaft ¥ T b 1

_95-




S2042

—-96 —



Inking Section / A v %EB

Form Roller / &Fifu—35 (0P-S) $2042
1]
INIEI):'X Parts No. Parts Name en g i Remarks (f#%) (Q@ g:)

01  |250-001.6 Bearing _FYy s 6
02 7203-16332 Spacer AR —4F 6
03 [8203-03005 Form Roller Y hra—5 (¢50) 2
04 [8203-03006 Form Roller Yhra—3 ($52) 2
05 [8203-03007 Form Roller Y Aron—3 (¢ 56) 2
06  [7403-03010A Shaft Yx 7 b 4
07 [7403-03010B Shaft ¥ 7 b 2
08 [101-512T Screw Y 3
09 [118-59-1A-3 Snubber R F v s8— 3
10 [118-60-3 Nut + > b 3
11 [223-0632. 01 Spring Pin AT Y TR 3
12 |7503-03012 Eccentric Pin Xt 3
13 |250-151.6 Bearing APy 3
14 [181-409 E-Ring E-V>7 3
15 |7403-03011 Sleeve AY—7 4
16 {7403-03012 Handle Ny R 4
17 |145-356 Set Screw FAFRY 6
18 |145-355 Set Screw b ARY 6
19  [ND-13 Spring Y aPZi 2
20  [4808-04029 Spring Pin ALY TR 2
21 101-530 Screw xR 6
22 |180-105 Lock Washer ek 6
23 |7403-03019 Stopper ko - 4
24 |7403-03020 Shim P2 £=0. 02 -
25 |7403-03021 Shim A t=0. 03 -
26 [7403-03022 Shim P2 £=0. 05 -
27  |7403-03001 Bracket 754y b 2
28  [8203-03002 Bracket 7Z4 > b 2
29  [8203-03004 Bracket 75y b 2
30  |CM14-56 Spring ATV T 2
31 5803-03005 Shoulder Screw 3 6
32 [7403-03024 Sleeve AY—7 2
33 |5803-03033 Handle N RV 2
34 |7403-03026 Stopper AN r— 2
35 |181-030 C-Ring cC—yv7 4
36 |250-151.6 Bearing ePYi 8
37  }7403-05028 Gear Xy 2
38 }7403-05029 Gear Xy 2
39 |8203-05017 Bracket 755k 2
40 [7203-05027 Bracket 757w b 2

—97_



S2043

N
%@fﬁ” /%’g,\z:zzam

17 g ?920 21 4

19 1{
15\®

- 08 —




Inking Section / A ¥ &

Form Roller Bracket / FiJu—F7 54 v ~ (NOP-S) $2043
INIREX Parts No. Parts Name BEAH Remarks ({#%) ({%‘g)_

01 250-001. 6 Bearing YNy 6
02 7203-16332 Spacer ARt 6
03 8203-03005 Form Roller Vihra— (¢ 50) 2
04  [8203-03006 Form Roller Vha—3 (¢ 52) 2
05 8203-03007 Form Roller VAhra— (¢ 56) 2
06 |7403-03002 Bracket AR 2
07 8203-03003 Bracket 73y b 2
08 |7403-03006 Bracket 757k 2
09 117-520 Screw EP 12
10 101-520T Screw Y 6
11 223-0632. 01 Spring Pin ATV T A 6
12 101-512T Screw 3% 6

3 7503-03012 Eccentric Pin o o VA g 6
14 250-151.6 Bearing SN 6
15 181-406 E-Ring E-Y 7 6
16 7303-12038 Sleeve 2y —7 6
17 |ND-13 Spring ALY T 2
18 4808-04029 Spring Pin ATV T HAr 2
19 [101-530 Screw Y 6
20 180-105 Lock Washer RS e 6
21 7403-03019 Stopper A by s8— 6
22 7403-03020 Shim PN t£=0. 02 -
23 7403-03021 Shim A t=0. 03 -
24 7403-03022 Shim A t=0. 05 -
25  |CM14-56 Spring ATV T 2
26 |101-530T Screw R 2

~99_



02
«@

?@@«@

o9 04,05,06

=




Inking Section / A »F &

Oscillating Roller / ¥V —3 31— (NOP-S) S$2044
A}
INIE.)SX Parts No. Parts Name LR Remarks ({#%) (Q@g )
01 8203-04012 Bushing A Z ) 4
02 117-510 Screw R 8
03 8203-03008 Flange A% 4
04 7403-03016 Shim P t=0. 02 -
05 7403-03017 Shim P t=0. 03 -
06 7403-03018 Shim P t=0. 05 -
07 7403-03015 Plate 7L —k 8
08 [122-130 Screw Y 12
09 8203-03009 Flange TS50 4
10 122-133 Screw % 12
11 8203-04002 Oscillating Roller FL—varua—3 ¢ 57.9 2
12 CM0O5-55 Roll Pin a-— )L 6
13 7203-05030 Gear ¥y 2
14 7403-05026 Roll Pin 2—)LE 2
15 7403-05020 Gear ¥y 2
16 8203-04001 Oscillating Roller FL—arn—3 ¢ 51 2
17 7403-056017 Gear Xy 2
18 |181-012 C-Ring cC—Jy7 2
19 7203-05035 Spacer AR~ 2
20 181-224 C-Ring cC—-J7 4
21 8203-05006 Gear ¥y 2
22 250-151. 6 Bearing X7 YT 4
23 8203-05008 Stud Pin AF s FE 2
24 8203-04003 Oscillating Roller FvL—vara—7 ¢ 62.5 2
25 7403-05018 Gear ¥y 2
26 8203-05002 Flange 750y 4
27 |180-408. 1 Conical Spring Washer TSR H 3 12
28 [117-380 Screw Y 12
29 170-110 Nut F > b 6
30 180-110 Lock Washer BRESES 6
31 170-106 Nut F v b 8
32 180-106 Lock Washer ISR H F 8
33 258-650. 1 Cam Follower I hT7FaT 8
34 7403-05011A Lever Assy L /3—Assy 2
35 7203-05022 Bushing A BV Included in 34, 38 4
36 8203-05003 Pin % 4
37 7405-05028 Pin | 2
38 7403-05012A Lever Assy L /3—Assy 2
39 183-205 Roll Pin o—/,LE 2
40 101-39-3 Cam N 2
41 7403-04025 Cam N 4
42 183-228 Roll Pin o—/LE 4

-101-



-102 -




Inking Section / A V' * &

Ink Roller / A ¥ u—3 S$2045
1 ]
IN;EX Parts No. Parts Name R h 4 Remarks ({##%) ({Q@g)
01 8203-04024 Screw RV b 12
02 8203-04020 Rock Recoil 7Y af)l 12
03 8203-04018 Plate 7L — k OP-S 4
04 [117-518 Screw D 12
05 180-405 Conical Spring Washer YT 3P H R 12
06 8203-04016A Roller Frame Assy 11— 7 L — AAssy NOP-S 2
07 8203-04019 Plate 7 L—k 4
08 8203-04023 Plate 71—k NOP-S 4
09 [117-365 Screw &Y 16
10 8203-04011 Pivot Stud ARy K 16
11 8203-04015A Roller Frame Assy 2— 3 7 L—AhAssy 0P-S 2
12 18203-04017 Bracket TIyh 4
13 183-207 Roll Pin 1—L 4
14 117-375 Screw 3 4
15 7403-04032A Roller Frame Assy 11— 5 7 L — bhAssy NOP-S 2
16 7403-040314A Roller Frame Assy 1—5 7 L— AAssy 0P-S 2
17 250-000. 6 Bearing _T VT Included in 18~20, 22 20
18 8203-04006A Roller Assy I1—F Assy (¢ 43) 2
19 8203-04008A Roller Assy 12— 7 Assy ($52) 4
20 8203-04005A Roller Assy 27— 7 Assy (¢ 30.16) 2
21 8203-04021A Roller Assy I1— 5 Assy (¢ 45) (24~39) 2
2 8203-04007A Roller Assy I — 7 Assy ( p 48) 2
23 5202-01007 Shim P t=0. 1 -
24 8203-04022 Shaft ¥ 7 F 2
25 8203-04021 Oscillating Roller Avl—arsa—7 2
26 102-26-3 Collar BT — 4
27 [145-506 Set Screw FARY 4
28 181-235 C-Ring c=Vv7r 4
29 258-354. 1 Thrust Washer AT AT L — 4
30 [8203-13105 Bracket 775y b 2
31 8203-13108 0il Seal FA N —)L 6
2 8203-13107 Bushing AZ ) 2
3 |8203-13104 Bracket T v b 2
34 8203-13111 Bearing A7V T 2
35 181-015 C-Ring cC—yr7 4
36 8203-13109 Steel Ball 27 ¥ a2 2
37 8203-13112 Bearing ANy 2
38 8203-13106 Bushing A X 2
39 [8203-13103 Bracket T v b 2
40 IHO1-21-3 Retaining Washer b A Y H R 4
41 }125-656 Screw i 4
42 180-404. 1 Conical Spring Washer BT NFYH R 4
43 184-104 Flat Washer W4 4
44 8203-13103A Bracket Assy 7 5% v bAssy 2
45  [8203-04018A Plate Assy 7 L — bhAssy 4
46 8203-04023A Plate Assy 7 L— hAssy 4
47 8203-040194 Plate Assy 7L — hAssy 4

-103 -




S2046

NOP-Side

OP-Side

~ 104~



Inking Section / A v F¥

Single Lever Mechanism / > 7L /3— $2046

IN;’:_:X Parts No. Parts Name TR Remarks (f#%) (Q@g)
01 117-365 Screw 34 4
02 180-106 Lock Washer NERPFHFR 8
03 8203-08005 Lever L23— 2
04 170-106 Nut Tk 4
05 7403-08038 Link Vo 4
06 6802-03037 Pin | 4
07 181-408 E-Ring E—-V7 8
08 CP03-34 Roll Pin o— L 4
09 8203-08007B Lever Assy L /N—Assy 2
10 [180-108 Lock Washer SEYHF 4
11 170-108 Nut + > b 4
12 243-633 Bushing A KV 4
13 117-531 Screw 2T 4
14 8203-08008 Block gy 2
15 8203-08004 Pin | 2
16 8203-08002 Knuckle Joint FoonTaA sk 2
17 8203-08010 Lock Nut J v b 2
18 8203-08001 Air Cylinder 7Y S — 2
19 8203-10013 Joint YaAf b 4
20  1184-106. 2 Flat Washer +H A 2
21 8203-08003 Pivot Stud AZ K 2
22 8203-08006 Shaft ¥ 7 b 2
23 7403-08064 Bushing by % 2
24 7303-12033 Stopper A Ry X— 2
25 [180-105 Lock Washer RNEYHF 2
26 117-510 Screw 3T 2
27 7403-08070B Lever Assy L /3—Assy 2
28 M59-17-06-3 Shim PN t=0. 1 -
29 M59-17-07-3 Shim P t=0. 2

- 105 -




- 106 -



Dampening Section / #8IBIP

Dampening Fountain / K77 7 S2047
1 1
INDEX Parts No. Parts Name BB k4 B Remarks ({§#%) Qty
No. (E%0
01 |118-515 Screw D 6
02 |8203-13026 Flange 7507 4
03 |183-180 Roll Pin o— L 8
04 |170-106 Nut F > b 6
05 180-406 Conical Spring Washer HZ SR H 3R 4
06 }8203-13133 Screw ALk 8
07  [8203-13008 Bracket Ty b 2
08  18203-13135 Flat Spring A H ISR 8
09 180-104 Lock Washer I3 H % 20
10 117-406 Screw 3 8
11 8203-13033 Spring AT 4
12 [8203-13010 Bracket T b 2
13 |8203-13028 Screw AL R 4
14 117-408 Screw 3 4
15 [8203-13032 Pin 5% 2
16 [8203-13025 Screw ALk 4
17 }183-207.01 Roll Pin 2—L 4
18 [8203-13016 Gear ¥y 2
19 [188-013 Key ¥ — 2
20 18203-13002 Fountain Roller Jyovirva—3 (¢ 39) 2
21 |250-000. 6 Bearing APZi 6
22 |8203-13022 Holder FILH — 2
23 [8203-13034 Bracket 75 b 2
24  [8203-13049 Shaft ¥ 7 b 2
25  |S26-89-3 Spacer A ~L—F 4
26 |8203-13031 Pin % 2
27 [8203-13029 Flat Spring A Z3xR 2
28  [8203-13009 Bracket 754> b 2
29 [8203-13007 Bracket 774 b 2
30 [8203-13015 Gear Xy 2
31 |8203-13003 Metering Roller A—=ZV o riu—5 (¢ 42) 2
32 |5203-11088 Socket Vv b 2
33 1125-080. 01 Screw XY 2
34 5203-11090 Adjusting Screw F g YRy 2
35 }170-103. 01 Nut + > b 4
36 [5203-11096 Pipe A S 2
37  |52R16-075 Hook T 2
38 ]7803-13210 Cap Xx v 2
39 5203-11089 Grommet g Xy hk 2
40 18203-13080 Pipe AT 2
41  8203-13078 Solvent Tray 2% 2
42 |118-510.1 Screw Y 2
43 |8203-13079 Bracket 7Ty b 2
44 1117-410 Screw PV 2
45  ]117-515 Screw Y 10
46 |8203-13115 Block Tayy 2
47 ]8203-13036 Block 7oy 2
48 117-415 Screw 3T 8
49 |8208-07025 Pivot Stud AH K 2
50  |8208-07024 Bracket T5 v b 2
51  }181-404 E-Ring E-YU 7 2
52  [8203-13065 Air Cylinder TF Y A~ 2
53  ]8203-13083 Pin [ 2
54 180~-106 Lock Washer N HF 2
55  |170-106.3 Nut J v b 2
56 |7808-20005 Speed Controller Av¥—Favybo—~35 2
57 |7808~20008 Joint JaAd b 2
58  |8203-13055 Lever LS— 2
59  {7808-07035 Pin v 2
60 184-108 Flat Washer b 2
61 |180-108 Lock Washer PRRFHF 2
62 |170-108 Nut + v b 2
63 8203-13053 Bracket T4y b 2
64 |117-525 Screw B 4
65 118-510 Screw 4 4
66  |8203-13114 Cover Hs3— 2
67  |8203-13030 Flat Spring A SR 2

- 107 -




52048

NOP-Side N\

-108 -



Dampening Section / IR

Dampening Device / /KR $2048
i
INSSX Parts No. Parts Name Wi Remarks ({##%) (Q[E%yi )

01  |7808-20008 Joint VaA vk 2
02 7808-20005 Speed Controller A — Rz ho—5 2
03 |8203-13065 Air Cylinder EV AP 2
04 |117-415 Screw xRy 8
05  }180-104 Lock Washer IS H T 8
06 |181-404 E-Ring E-Vv7 2
07 }8208-07024 Bracket TSy b 2
08 [8203-13064 Pivot Stud AH v R 2
09  [8203-13083 Pin v 2
10 |170-106 Nut + v b 6
11 180-406 Conical Spring Washer BT XY H R 2
12 |170-106.3 Nut F o b 2
13 8203-13060A Lever Assy L /3—Assy 2
14 |181-406 E-Ring E-Vy 7 6

5  [184-108 Flat Washer YA x 6
16 180-106 Lock Washer s 18
17 [8203-13059 Screw Bk 2
18 [8203-13061 Pivot Stud AH v R 2
19 [8203-13058 Pin v 4
20 [8203-13057 Link P 2
21 |8203-13056 Lever LS — 2
22 117-515 Screw R 16
23 117-525 Screw Y 4
24 |526-89-3 Spacer AR —4F 4

5  [8203-13053 Bracket 754 v b 2
26 ]145-405 Set Screw MARY 4
27  [8203-13072 Gear Xy 2
28  |125-656 Serew xY 2
29  |HO1-21-3 Retaining Washer r A FHF 2
30 [250-001.6 Bearing _7 Yy 4
31 |8203-13021 Bushing A Z 2
32 |117-386 Screw % 8
33 |E60-44-01-3 Motor T 2
34 ]188-017 Key — 2
35  |117-365 Screw xR 6
36 18203-13071 Bracket 754w b 2
37 [145-406 Set Screw AR 2
3¢ 8203-13074 Gear Xy 2
39 |8203-13070 Pivot Stud A v K 6
40 [8203-13067 C-Ring c=V>7r 2
41  [8203-13068 Bearing AP Zi 4
42 [8203-13073 Gear X¥ 2
43 [117-510 Screw F 2
44 [8203-13069 Pivot Stud Ay K 2

5 [8203-13036 Block Tayy 2
46 [8203-13049 Shaft ¥ 7 b 2
47 |8203-13027 Bracket 75 v b 2
48 |180-105 Lock Washer NI HF 4
49  |117-481 Screw L 4
50 180-108 Lock Washer PR H X 4
51 8203-01003 Cross Bar AT - 2

-109 -



$2049

06 @Z ) |
R T
fu” ‘ 20%59

NOP-Side

-110-



Dampening Section / QIS

Dampening Device / #a7/K#E $2049
INI\]ifX Parts No. Parts Name GIERE Y Remarks ({§%) (Q@tggys )

01 ]170-106 Nut + vk 10

2 180-106 Lock Washer PR H 3 6
03 |8203-13083 Pin v 2
04  |170-106.3 Nut J > b 2
05  18203-13066 Air Cylinder T — 2
06 ]7808-20008 Joint TaA L h 4
07  ]181-404 E-Ring E-V 7 2
08 |8208-07024 Bracket TS5k 2
09 |180-104 Lock Washer NRHYH R 12
10 1117-415 Screw S 8
11 18203-13089 Pivot Stud YA 2
12 ]117-515 Screw Ry 10

3 18203-13090 Block Tay 2
14 |117-365 Screw B 2
15 8203-13096 Spacer A A 2
16 |8203-13095 Spring AFY T 2
17 [8203-13092 Screw Ak 2
18 |8203-13055 Lever LN— 2
19 $26-89-3 Spacer R A= 4
20 117-525 Screw b4 2
21 |8203-13054 Bracket AR 2
22 8203-13134 Screw PV 2
23 ]8203-13132 Pin (5% 2
24 117-406 Screw 2 4
25  |8203-13135 Flat Spring A 3R 4
26 |8203-13131 Block Ty 2
27 117-518 Screw T 2
28 |184-106.3 Flat Washer FH K 4
29 |183-205 Roll Pin o—L 2
30 |101-39-3 Cam B b 2
31 18203-13024 Bushing AF 2
32 [8203-13023 Bushing A Z ) 2
33 180-105 Lock Washer ISR H 8
34 117-531 Screw E 4
35  [8203-13051 Bracket 75 b 2
36 |8203-13136 Pin =% 2
37 |8203-13047 Bracket 75y b 2
38 117-306 Screw 3 8
39 180-103 Lock Washer BN ES 8
40 18203-13048 Plate 71—k 4
41 101-518 Screw Y 4
42 18203-13050 Shaf't % 7 b 4
43 |8203-13046 Screw RV b 2
44 |8203-13011 Bracket 754y b 2
45 ]8203-13041 Pin 5% 2
46 |8203-13042 Pin % 2
47 258-357. 1 Thrust Washer AFARND yy— 2
48 ]181-035 C-Ring C—=U>7 2
49 [8203-13014 Bracket 754 v b 2
50  |180-408 Conical Spring Washer Y I ARYH R 2
51 [170-108 Nut v b 2
52 |8203-04019 Plate FL— h 2
53 |8203-04020 Rock Recoil 2y 7YafL 2
54 |8203-04024 Screw Ak 2
55  |180-405 Conical Spring Washer B+ Z SR YH R 2
56  |8203-13043 Screw AL b 2
57  |8203-13034 Bracket 7Ty b 2
58 |118-515 Screw B 2
59  [243-613 Bushing AH 8

-111-



$2050 (1) 83




Dampening Section / VB

Form Roller / FHifu—F $2050(1)
1.
INI\?fX Parts No. Parts Name BB anda B Remarks ({#%) (%%)_

01 ]181-235 C-Ring cC=Uv7 4
02  |258-354. 1 Thrust Washer AFGARNT v ip— 4
03  18203-13103 Bracket TS5y bk Included in 83 2
04 8203-13105 Bracket 75y k 6
05  |8203-13106 Bushing A F )L 2
06 [181-015 C-Ring C—Y.7 4
07 ]8203-13111 Bearing Py 2
08 |8203-13109 Steel Ball 2UFay 2
09 [8203-13112 Bearing BAPZi 2
10 8203-13104 Bracket T4y k Included in 83 2
11 |8203-13100 Roller o—3 2
12 |8203-13102 Shaf't ¥ 7 b 2
13 8203-13105 Bracket 7Z 4y b 2
14 |8203-13107 Bushing A H )L 2
15 1250-000.6 Bearing _F YT 4
16 [183-230.01 Roll Pin -l 4
17 8203-13018 Gear X 2
18 8203-13004 Form Roller Virp—5 2
19 8203-13013 Bracket 754y b 2
20 [170-108 Nut + v b 6
21 180-408 Conical Spring Washer A 2
22 |8203-13026 Flange 75D 2
23 118-515 Screw B 4
24 |183-180 Roll Pin v— L 2

5 18203-13050 Shaft ¥ 7 b 4
26 |8203-04017 Bracket 754y b 2
27 [180-405 Conical Spring Washer H T AP H R 2
28  |117-518 Screw R 6
29 [8203-04020 Rock Recoil nyy7lafn 2
30 [8203-04024 Screw B b 2
31 [8203-13043 Screw Rov k 4
32 [8203-13001 Oscillating Roller FL—arsa—7 2
33 [8203-13019 Gear Xy 2
34 ]181-035 C-Ring cC—V7 2
35 258-357. 1 Thrust Washer ATGAPMNT vy — 2
36 [8203-13011 Bracket 757y b 2
37 18203-13046 Screw Ao b 2
38 117-406 Screw % 4
39 180-104 Lock Washer AE Sk 12
40 |8203-13135 Flat Spring A B % 4
41 |8203-13042 Pin 5% 2

2 184-106. 3 Flat Washer HH 2R 4

3 170-106 Nut + >k 10
44 |8203-13041 Pin 5% 2
45 |8203-13048 Plate 71—k 4
46 180-103 Lock Washer SFFH R 4
47 117-306 Screw Y 4
48 |181-224 C-Ring cC—Vv7 8
49 |7203-05035 Spacer A ~L— 6
50  [7203-05026 Gear XY 4
51 [250-151.6 Bearing Ry YT 8

2 |8203-05008 Stud Pin AH By 2
53 |8203-05007 Stud Pin 2By RV 2
54 [180-108 Lock Washer ISR R 4
55 ]184-108 Flat Washer YH* 4
56  |S26-89-3 Spacer A A 4
57  8203-13047 Bracket 750 b 2
58 ]101-518 Screw S 2
59  [8203-13136 Pin 5% 2
60 [8203-13052 Bracket 754 v bk 2
61 180-105 Lock Washer PRERYH F 10
62 117-531 Screw Ry 4
63 117-515 Screw Y 6
64  |8203-13023 Bushing A H )L 2
65 8203-13024 Bushing A Z )V 2
66 [8203-13132 Pin v 2
67 [243-613 Bushing A F )L 8
68  [8203-13054 Bracket 754y b 2
69 |117-525 Screw E 4
70  |8203-13055 Lever LX— 2

-113-



$2050 (2) 83




Dampening Section / #1B

Form Roller / #Fifu—35 $2050(2)
I

INSEX Parts No. Parts Name i dh 4 B Remarks (f##) (%.gL
71 [8203-13095 Spring AFY Y 2
72 |8203-13092 Screw A b 2
73 |8203-13063 Pivot Stud 24y R 2
74 [117-415 Screw 3 8
75 |8208-07024 Bracket 75y b 2
76 8203-13066 Air Cylinder T LY 2
77 ]7808-20008 Joint CaAf b 4
78 1170-106.3 Nut F v b 2
79 |8203-13083 Pin v 2
80 180-106 Lock Washer RES Y ES 2
81  |8203-13131 Block Ta w7 2
2 ]181-404 E-Ring E—-V.72 2
83 8203-13103A Bracket Assy 7' Z % > MAssy 2
84 8203-13100A Roller Assy 12— 7 Assy 2

- 115-



S$2051

-+ 80

LO

~N| 90

v 11v13d

vOo
B 0
° ﬁ
\@\\ur/ PO
10 /mo
20

ﬁw

—

S0

- 116 -



Dampening Section / SIBIR

Dampening Solution Circulating System / {8 LKTBER > AT A $2051
INEE_"X Parts No. Parts Name HEAT Remarks (f#3%) (%%L
01 ]117-535. 01 Screw xY 4
02 }7203-16369 Bracket 5y b 2
03 [8203-13082 Nipple =T 2
04 |H-37-02 Joint Caf b 2
05 |7803-13115 Hose Band B AL R 1
06 [8203-13125 Hose H— A 1P 1
07 [8203-13126 Hose w— R 2P 1
03 [8203-13127 Hose H— R 1P 1
09 [8203-13128 Hose A 2p 1
10 |8203-13088 Hose H— X 2
11 |8203-13139 Clamp Bar 75T 4

-117~



$2052

~118 -

13



Dampening Section / #&VEEf

Dampening Solution Circulating System / & L/KIEERI A5 A $2052
INIS'OEX Parts No. Parts Name L4 FR Remarks (f##%) ({Qﬂg()
01 8203-13084 Water Circulator AV 2V IF 1
02 7803-13115 Hose Band = AN K 14
03 8203-13130 Hose R— A 1
04 8203-13120 Cock =¥ 1
05 8203-13122 Hose = A 1
06 8203-13121 Joint YaA b 1
07 8203-13123 Hose = A 1
08 8203-13137 Elbow TLR— 1
09 W-107-01 Cock =74 2
10 8203-13138 Joint YaA Lk 1
11 6703-11009 Nipple = 1
12 8203-13124 Hose R— A 1
13 8203-13129 Hose F— A 1
14 8203-13119 Return Accumulator avkry T 1
15 8203-13140 Filter TANVH 1
16 8203-13141 Air Filter TT T L INE 1

- 119 -




$2053

NOP-Side

-120 -



Cleaning Section / ¥E&if

Blanket Cleaner ON-OFF Mechanism / 77 7 U —JF &Rk (1P) $2053
1
IN;?EX Parts No. Parts Name HmeH Remarks ({#§%) (Q@g)

01  [8203-09031 Screw Ak 2
02 117-530 Screw Y 8
03 18203-09041 Air Cylinder T Y H— 2
04 7808-20013 Speed Controller A —RNay ko—5 2
05 [8203-09030 Bracket Ty b 2
06 117-525 Screw 3 4
07 180-105 Lock Washer I H R 4
08  [8203-09023 Lever Lo— 2
09 117-518 Screw Y 2
10 |8203-09024 Shaft ¥ 7 b 2
11 117-480 Screw L 4
12 180-108 Lock Washer P H R 4
13 |117-412 Screw Ry 4
14 |8203-09042 Block Ty 2
15 |5803-11053 Roll Pin o— L 2
16 |170-106 Nut + v b 2
17 180-106 Lock Washer XY H R 2
18 |8203-09026 Bracket 75y b 1
19 [8203-09029 Lever LN— 1
20  ]180-178 Corrugated Washer FIFH xR 2
21 [8203-09027 Screw Y 2
22 8203-09036 Cover H 73— 1
23 |125-660. 01 Screw F 2
24 |180-104.01 Lock Washer S e 2
25 8203-09034 Nozzle J R 1
26 [145-508. 01 Set Screw FARY 1
27  [122-060.01 Screw T 2
28 [8203-09032 Solvent Tray g 1
29 ]125-710.01 Screw % 2
30 [184-105.01 Flat Washer B H 3 2
31 |7402-01004 Spreader AT — 1
32 8203-09028 Lever LoN— 1
33 18203-09025 Bracket 754 b 1
34  |225-0825. 01 Pin =% 2

-121-



S2054

NOP-Side

45

(\‘]’

OP-Side

-122 -



Cleaning Section / BE¥if

Blanket Cleaner Unit / 7% 7 V—7F (1P) $2054
1
INDEX Parts No. Parts Name EBend #e Remarks ({#%) Qty
No. (E¥D
01 |117-528 Screw Y 2
02 |8203-09012 Bracket TI4 v b 2
03 8203-09015 Eccentric Pin TX L 2
04 8203-09014 Pin B 2
05 8203-09016 Block Ty 2
06 8203-09010 Cover H 73— 2
07 8203~09017 Screw AL b 2
08 180-105 Lock Washer 23 H R 14
09 170-105 Nut F v b 8
10 8203-09022 Spacer A= 2
11 125-670 Screw S 2
12 170-104 Nut + o b 2
13 |117-515 Screw g 6
14 7803-09079 Eccentric Pin b AV VY 2
15 8203-09020 Spring ALY T 1
16 181-406, 01 E-Ring E-Vv¥ 4
17 5103-09157 Bushing A B 4
18 8203-09045 Eccentric Pin XL 2
19 8203-09018 Screw % 2
20 8203-09021 Spring ATY T 2
21 1125-660.01 Screw Y 4
22 180-104. 01 Lock Washer I3 H R 6
23 184-104. 01 Flat Washer W H T 1
24 7403-09017 Eccentric Bushing Tt RAH 1
25 8203-09005 Frame T L= 1
26 8203-09009 Handle N RV 1
27 [125-760.01 Screw Y 2
28 180-106. 01 Lock Washer WS ES 2
29 8203-09011 Cover F3 7N— 1
30 8203-09008 Cross Bar AT — 3
31 [8203-09002 Squeeze Roller AR e—3 1
32 8203-09003 Mesh Roller Ay aad—7 1
33 8203-09001 Roller 2 1
34 |6803-09039 Bracket Ty b 1
35 170-104. 01 Nut F o b 1
36 180-104 Lock Washer AL ES 3
37 117-410 Screw P 2
38 5203-09006 Cam Follower NLT7 0T 1
39 8203-09004 Frame 7 L—Ah 1
40 8203-09019 Spring ATY T 1
41 183-183 Roll Pin o—)L B 1
42 5103-09017 Cam 1 I 1
43 5103-09020 Bushing AF 1
44 |125-658 Screw Y 1
45 18203-09016A Bracket Assy 774 v bAssy 2

-123 -




S2055

o5t P

7 20
.

—124-



Cleaning Section / ¥EHER

Blanket Cieaner Pump and Piping / 7 J 7 U —FE% (1P) $2055
]
INDEX Parts No. Parts Name BB FR Remarks ({#%) Qty
No. (%0
01 125-606 Screw 3 2
02 E59-02-01-3 Sensor Y — 1
03 E59-02-02-3 Connector IRy H— 1
04 117-512 Screw b % 2
05 180-105 Lock Washer IR H R 4
06 184-105 Flat Washer 3 2
07 18203-09044 Bracket 754 v b 1
08 320-401 Elbow T LR— 1
09 321-604 Hose Joint Bw—ATaAf bk 1
10 ]117-365 Screw Y 2
11 180-106 Lock Washer REN e 5
12 |7403-09042 Bracket TS5 b 1
13 5103-09104 Plug 757 12
14 5103-09103 Plug 757 1
15 7403-09072 Spring ATV T 1
16 |7403-09068 Hose R — A 1
17 117-360 Screw 3 1
18 7403-09050 Nozzle J A 1
19 7403-09037 Tray AV 1
20 125-708 Screw E 2
21 8203-09039 Bracket 75y bk 1
22 117-362 Screw % 2

-125-




S2056

OP-Side

- 126 -



Cleaning Section / ViR

Blanket Cleaner ON-OFF Mechanism / 751 7 U —FZBiiE (2P) $2056
INI\]?(' E’X Parts No. Parts Name BRI Remarks (%) (Q@?EYE )
01  [8203-09023 Lever Loi— 2
02 117-518 Screw R 2
03 [8203-09024 Shaf't Ty 7k 2
04 |117-480 Screw B 4
05 180-108 Lock Washer IR H 4
06 [8203-09031 Screw HL b 2
07 [117-530 Screw B 8
08 |8203-09041 Air Cylinder ENSI P 2
09 7808-20013 Speed Controller AV—RFayvbhp—7 2
10 18203-09030 Bracket T Iy bk 2
11 117-525 Screw % 4
12 180-105 Lock Washer IR H R 4
13 8203-09038 Block Tay 2
14 |117-530 Screw Y 4
15 |117-412 Screw E 4
16 |8203-09042 Block Ty s 2
17 |5803-11053 Roll Pin T—L 2
18 18203-09025 Bracket TS5y b 1
19 |170-106 Nut v b 2
20 180-106 Lock Washer NP H 2 2
21 8203-09028 Lever L /N— 1
22 [180-178 Corrugated Washer FI AR 2
23 18203-09027 Screw *Y 2
24 125-660. 01 Screw Y 2
25 |180-104. 01 Lock Washer ISFAFH R 2
26 [8203-09036 Cover g 73— 1
27 8203-09035 Nozzle J X))V 1
28 {145-508. 01 Set Screw FARY 1
29 122-060. 01 Screw E 2
30 {7403-09071 Hose =2 1
31 |125-710.01 Screw Y 2
32 |184-105. 01 Flat Washer P A F 2
33 8203-09033 Solvent Tray A 1
34 |7402-01004 Spreader o 1
35 18203-09026 Bracket T b 1
36 |8203-09029 Lever LN— 1
37 [225-0825. 01 Pin 5% 2

-127-



S2057

21
19,

205\

7 3
¥ 42 ?4 '@

28

- 128 -



Cleaning Section / PE{&IR

Blanket Cleaner Unit / 752 Y—7F (2P) $2057
t.
INIE'SX Parts No. Parts Name BR i B Remarks ({#%) (Q@‘tﬁys )
01 |8203-09014 Pin =% 2
02 117-528 Screw Y 2
03 [8203-09013 Bracket TS5y b 2
04 8203-09015 Eccentric Pin X 2
05 [8203-09022 Spacer R A~— 2
06 |180-105 Lock Washer PSR 10
07  |170-105 Nut + v b 8
0 8203-09016 Block Ty 2
09 18203-09010 Cover 23— 2
10 [8203-09017 Screw Ak 2
11 |125-660. 01 Screw F Y 7
12 180-104. 01 Lock Washer RS E S 8
13 |184-104.01 Flat Washer YR 1
14 7403-09017 Eccentric Bushing LTX LA 1
15 |7803-09079 Eccentric Pin Tx B 2
16 [8203-09019 Spring ASY T 1
17 |181-406. 01 E-Ring E—~Y>v7 4
18 [5103-09157 Bushing AL 4
19 ]8203-09018 Screw R 2
20 [8203-09045 Eccentric Pin B R 2
21 [8203-09021 Spring ALY T 2
22 [8203-09007 Frame 7L —h 1
23 |117-515 Screw Y 4
24 |8203-09006 Frame 71— A 1
25  |125-670 Screw FY 2
26 18203~09010 Cover Hy s 3— 1
27 |8203-09020 Spring eIz 1
28 15103-09017 Cam 7 b 1
29 [8203-09008 Cross Bar AT — 3
30 [8203-09001 Roller u—5 1
31 8203-09002 Squeeze Roller VR a—7 1
32 8203-09003 Mesh Roller Aw/ana—3 1
33 |8203-09011 Cover g 73— 1
34 18203-09009 Handle N KL 1
5 ]125-760. 01 Screw B 2
36 [180-106.01 Lock Washer NP HFR 2
37 |170-104. 01 Nut + v b 1
38 |6803-09039 Bracket 754 v bk 1
39 |5203-09006 Cam Follower HEhT T 1
40 |180-104 Lock Washer NRHH F 2
4] 117-410 Screw Y 2
42 |5103-09020 Bushing A Z I 1
43 1184-104 Flat Washer YA R 1
44 |125-658 Screw B 1
45  }183-183 Roll Pin T —)L 1
46 §203-09016A Bracket Assy 7 54 hAssy 2

-129 -



S2058

) 7
Pl

v NOP-Side

-130-



Cleaning Section / ¥EHIR
Blanket Cieaner Pump and Piping / 757 U —FE®E (2P) S2058
INI\?( ISX Parts No. Parts Name AR Remarks ({##%) (Q@tg ?yi )

01 125-606 Screw 3 2
02 Eb69-02-01-3 Sensor L — 1

3 E59-02-02-3 Connector TR R — 1
04 117-512 Screw L 2
05 180-105 Lock Washer INF W H R 4
06 |184-105 Flat Washer B H x 2
07 8203-09044 Bracket T4 b 1
08  ]117-360 Screw xRy 1
09  ]180-106 Lock Washer INEFH R 3
10 7403-09051 Nozzle J X)) 1
11 320-401 Elbow VIR — 1
12 321-604 Hose Joint B—=AaAf b 1
13 117-365 Screw 3 2
14 [7403-09042 Bracket 754 v b 1
15 5103-09104 Plug 757 1
16 5103~09103 Plug 757 1
17 7403-09072 Spring AT T 1
18 7403-09068 Hose B— A 1
19 8203-09037 Solvent Tray AN 1
20 J117-510 Screw Y 2

-131-



S2059

-132-



Cleaning Section / WEiER

Blanket Cieaner Pump and Piping / 757 UV —FERE $2059
1
INII\I}SX Parts No. Parts Name HEAHT Remarks ({§%) (%gL

01 6003-09064D Pump Assy R FAssy 2
02 6003-09045 Hose Joint B—AVaA b 2
03 7403-09069 Hose R— A ¢ 9 1
04 7403-09068 Hose H— A ¢ 5 1
05 7403-09071 Hose R— A $9 1
06 7403-09070 Hose =R ¢ 5 1
07 ]6003-09071 Cap Xxv 7 2
03 E44-04-03-3 Metal Connector AH 1
09 E44-04-02-3 Metal Connector AH 2 1
10 4210-06057 Label 7~V Japanese 4
11 5105-04023 Name Plate AA N 1P 2
12 5105-04024 Name Plate AA R 2P 2

- 133 -



52060

NOP-Side

40
26

27 24 ° 23 21
22

OP-Side

~134 -



Cleaning Section / ¥Eiif

Ink Clean-up Attachment / A ¥ {&ifis $2060
INI{I)(‘?X Parts No. Parts Name HShA R Remarks ({#%) (Q@tﬂgys )
01 181-404 E-Ring E—-Y o 4
02 |8208-07024 Bracket 757 v b 4
03 117-415 Screw % 16
04  ]180-104 Lock Washer IR H T 20
05 8203-07014 Pivot Stud A&y R 4
06 7808-20013 Speed Controller At—Rayibp—7 4
07  |[8203-07011 Air Cylinder ITFT VY A 4
08 170-106. 3 Nut + > b 4
09 8203-07012 Joint YaA b 4
10 181-005 C-Ring CcC—V7 8
11 8203-07015 Pin |V 4
12 6803-18109 Roll Pin a— )L’ 4
13 8203-07008 Lever L/ 4
14 8203-07007 Shaft ¥ 7 b 4
15 243-612 Bushing A KL 8
16 |117-515 Screw rY 16
17 180-1056 Lock Washer A 18
18 184-105 Flat Washer HH R 4
19 |8203-07018 Bracket 754 v b 2
20 8203-13036 Block raA: Vi 4
21 184-110 Flat Washer W H % 4
22 8203-09017 Screw BV bk 4
23 8203-07010 Rock Recoil 2y Jaf)n 4
24 117-530 Screw % 4
25 8203-07005 Bracket 757y b 2
26 8203-07022 Pin = 4
27 8203-07023 Spring AT T 4
28 117-406 Screw 32y 4
29 8203-07021 Pin | =i 8
30 183-151 Roll Pin o)L e 8
31 8203-07001 Solvent Tray A 2
32 |125-710 Screw Y 10
33 8203-07003 Spacer A 2
34 8203-07002 Blade AN 2
35 8203-07004 Lock Nut + > b 2
36 18203-07006 Bracket TIF vk 2
37 8203-07001A Clean-up Attachment L UavuF (17, 29~35) 2
38 8203-07019 Bracket Ty b 2
39 8203-07005A Bracket Assy 7 F 4 > bAssy 2
40 8203-07006A Bracket Assy 754w bAssy 2

-135-



$2061 Option

OP-Side |

NOP-Side

- 136 -



Delivery Section / HEREES

Paper Guide Wheel / HEfkHA —L $2061

t
INI\I;SX Parts No. Parts Name R h 4 B Remarks ({#%) ({ngg)__

01 117-365 Screw xR 3
02 180-106 Lock Washer B e 3
03 [7402-10071 Cam & A 1
04 ]7402-10070 Cam BN 1
05  18204-02013 Bearing _7 YT 1
06 |145-360 Set Screw MAFRY 3
07  17404-02007 Cam B b 1
08 [8204-02016 Shim A £=0. 02 -
09  |8204-02017 Shim P2 t=0. 03 -
10 |8204-02018 Shim D2 £=0. 05 -
11 52E06-006 Encoder T a—X 1
12 8204-02015 Flange A A% 1
13 117-370 Screw Y 11
14 |183-150 Roll Pin o—/L 1
15 |8204-02019 Flat Washer B H 1
16 181-025 C-Ring c—-yv7 4
17 250-205. 6 Bearing _FT YT 1
18 |188-070 Key ¥ — 1
19 6904-02011 Sprocket A 7ak vk 1
20 182-212 Taper Pin T—R—t 2
21 HC02-58A Wheel Assy A —)VAssy 2
2 |A17-55-01-3 1.C.P Paper 1. C. PR—)3— Included in 21 2
23 |140-362 Set Screw AR 2
24 [8204-02001 Shaft % 7 b 1
25 |7404-02025 Bracket 777 v b 1
26 |7404-02004 Cam 7 A 1
27 184-108 Flat Washer W R 2
28 180-108 Lock Washer IR H F 7
29 |117-475 Screw Y 6
30 |8204-02014 Flange 75D 1
31 |8204-02011 Gear X¥ 1
32 |6904-02004 Sprocket ATy b 1
33 117-375 Screw 4 3
34 184-106 Flat Washer e Included in 37 9
35  |A52-57-01-3 Wheel KA = Included in 37 6
36 |181-404 E-Ring E-U>7 Included in 37 6
37 8204-030014 Paper Guide Assy HA FAssy 2
38 [117-365 Screw Y 2
39 |7402-01005 Spreader 2 T — 2
40 |7404-01003 Guide HA K 2
41 117-515 Screw 33 2
2 |7204-01012 Bracket 754 v b 1
43 {145-356 Set Screw FARY 1
44  |E26-74-3 Sensor Y — 1
45  [125-615 Screw b 4
46 17204-02050 Bracket 754 v b 1
47 [117-360 Screw o 4
48 E26-75-3 Sensor - 1
49 [8204-02012 Stud Pin AH v REY 1
50 |125-606 Screw X 4
51 180-103 Lock Washer ISP H xR 2
2 |7804-02056 Plate 71—k 1
53  |ck18-33 Collar &5 — 1
54  |145-508 Set Screw AR 1
55  |7605-02038 Stud AF v K 3
56 145-306 Set Screw MAZRY 4
57 7804-02079 Coupling YE¥T 1
58  |117-310 Screw g 3
59 |7804-02044 Bracket TS5 v b 1
60  }180-105 Lock Washer NSRPH A 3
61 140-480 Set Screw hARY Option 4
62 170-108 Nut F vk Option 4
63 8204-02024 Bracket 75 v b Option 2
64 |8204-02022 Wheel KA —JV Option 2
65  |52H02-048 Net EAN Option 1
66 |8204-02023 Flange 75D Option 2
67 183-200 Roll Pin o — )L Option 2
68  |7804-02051 Tape F—7 Option 6
69 7804-02053 Tape F—7 Option 4
70 |5806-04026 Spacer ArL—H 2

7( 6640018~ O PAD ORDER FROM SPECTRA A

-137-






Delivery Section / HEHLIR

Gripper and Chain Guide / { b /N Fxz—rHA K $2062
n \J
INND;LX Parts No. Parts Name s Remarks ({&%) ({%g)
01 690402008 Stud 25y K 12
02 |8204-02004 Chain Guide Fo—HA R 2
03 |125-715 Screw B 22
04 |180-105 Lock Washer 233 PH x 33
05 [184-105 Flat Washer B0 F 14
06 {8204-02005 Chain Guide Fx—LHA K 2
07  8204-02007 Chain Guide Fr—HA R 1
08 122-112 Screw 2 6
09 7204-02044 Spacer At 4
10 |183-180 Roll Pin T—/L 6
11 16804-01008 Nut + b 6
12 |7204-02042 Bracket 757 b 2
13 |a17-23-3 Bolt A b 2
14 |a03-24-3 Spring ALY T 2
15  [Hco2-36 Nut F v b 2
16 |Hco2-35 Block Jayy 2
17 |145-362 Set Screw E 2
18 [HC02-20 Collar 55— 2
19 |181-235 C-Ring C—U>v7. 2
20  |250-202. 7 Bearing _F YT 2
21 |7204-02034 Wheel KA —)V 2
22 |7404-02018 Collar &5 — 1
23 |145-358 Set Screw FARY 2
24 |7404-02010 Cam 2 1
25  |HC02-34 Chain Fx— 8
26 720402045 Spacer A= 4
27  18204-02003 Chain Guide Fx—v AR 1
28 |7404-02017 Stud A4 v R 4
29 117-365 Screw % 5
30  |180-106 Lock Washer ISR H R 5
31 }7404-02011 Bolt A b 4
32 250-125. 6 Bearing X7 YT 4
33 KG-54 Spacer A— 4
34 |7204-02043 Arm 7 — A 4
35  |170-105 Nut + v b 4
36 |7204-02043B Arm Assy 7 — AAssy (04, 31~35) 4
37 117-415 Screw % 4
38  |180-104 Lock Washer SR H R 4
39 |127-42-3 Flat Washer Y3 8
40 [7404-02030 Spring AFY) T 12
41  |7404-02033 Shaft ¥ 7 b 4
42 ]|7404-02012 Spring AFV T 8
43 ]7404-02009 Gripper Y EDE] 20
44  |183-182 Roll Pin O—L e 20
45  [145-506 Set Screw rAXY 8
46 |HC02-33 Collar &5 — 8
47  |CH02-26 Spring ATV T 8
48 |HC02-32 Spacer AR—H 8
49 243-610 Bushing A H v Included in 52 12
50  |145-404 Set Screw FARY 4
51  |Aa03-93-3 Collar H 5 — 4
52 |7404-02031A Gripper Bar 34 4
53 |7404-02013 Bracket 754y b 8
54  |A03-40-3 Link Y 8
55  |A03-41-3 Clip Py 8
56 |7404-02024 Shaft ¥ 7k 1
57 |145-355 Set Screw MARY 1
58 PS-14 Collar T~ 1
59  [8204-02006 Chain Guide Fr—2HA K 1
60  |8204-02002 Chain Guide Fr—HA R 1
61 184-106 Flat Washer 4 AR 1
62 122-162 Screw Y 1
63 7404-02031B Gripper Bar Assy H# A Assy (04, 36~52) 3
64 |117-510 Screw Y 12
65 7404-02013A Bracket Assy 754w RAssy (53~55) 6
66 8204-02020A Chain Assy F = — 1 Assy 0P-S (25, 65) 1
67 8204-02021A Chain Assy F -~ Assy NOP-S (25, 65) 1
68 |8204-02008 Chain Guide Fx—tHAR 2
69 ]8204-02010 Chain Guide Fr—rHAR 1
70 18204-02009 Chain Guide Fr—LHA KR 1

-139-




52063




Delivery Section / HEHGES

Delivery Pile Guide / #EHiZ it $2063
'
INIEEX Parts No. Parts Name B ShA BR Remarks ({##) (Q@g )
01  [7204-03034 Spring Pin AFN T Hr 1
02 ]7204-03029 Bushing A H )L 2
03 117-365 Screw 3 2
04 [180-106 Lock Washer IR H R 10
05  [117-360 Screw F 3
06 |7504-01006 Shaft Ty 7 b 1
07  ]7504-03009 Shaft ¥ 7 b 1
08 |181-412 E-Ring E-V 7 1
09 |6804-03005 Shaft ¥ 7 b 1
10 |7504-03011B Guide HA R 1
11 |181-406 E-Ring E-YV>7 Include in 10, 23 6
12 |DJ-60-1A Guide HA R Include in 10, 23 4
13 181-020 C-Ring cC—)7 Include in 10, 23 4
14 7501-08023 Bearing _7 YT Include in 10, 23 2
15 |a0o4-80-3 Pad SNy R 2
16 750403012 Thumb vz 3 2
17 |125-665 Screw E 4
14 180-104 Lock Washer P H F 4
19 6904-02018 Paper Stripper HINFY 2
20 |7504-02004 Bracket T5h v b 2
21 |101-525 Screw E 2
22 1180-105 Lock Washer P H A 5
23 |7504-03010B Guide HA KR 1
24  [181-410 E-Ring E-U> 2
25 [145-356 Set Screw P ARY 1
26 |7504-03013 Bracket 754y b 1
27 [170-103 Nut S+ b 1
28 184-103 Flat Washer W H 3 1
29 ]183-190 Roll Pin o—)L 3
30 [7204-03038 Spring ATV T 1
31  ]183-183 Roll Pin o—)L ey 1
32 |7504-03014 Shaft ¥ T b 1
33 [E10-29-3 Limit Switch Yy bARAL vF V-155-1A5 1
34 [180-103 Lock Washer SFARH R 4
35 125-615 Screw 3 1
36 |125-620 Screw F Y 1
37  |7504-03015 Cover H 78— 1
38 [125-606 Screw Y 2
39 |184-112 Flat Washer Y H xR 1
40 |A18-52-3 Spring ATV T 1
41 123-54-3 Flat Washer e 1
42 181-410 E-Ring E-Y 7 1
43 117-362 Screw Y 4
44 CH03-03 Lever L /3— 1
45 |x02-41-3 Bolt Ak 1
46 {170-105 Nut + v b 1
47  |6804-03051 Pin =% 1
48 250-126. 6 Bearing 7V 2
49 [184-106 Flat Washer B H 3 2
50  [181-404 E-Ring E-Vv7 2
51 243-610 Bushing A Z )N 1
52 ]7204-03035 Bracket 754y b 1
53 |170-106 Nut + v b 1
54  |181-405 E-Ring E-VU> 7/ 1
55  16904-03033 Link P 1
56 [7204-03016A Lever LS— 1
57  [7204-030324 Bracket A A 1
58 117-510 Screw Y 2
59  [CH03-37 Block Ty 1

- 141 -



S2064

42—



Delivery Section / HEREI

Front Guide /7wy hHA K $2064
INI\]?('EX Parts No. Parts Name R Remarks ({#%) (Q@%}’s )
01 117-365 Screw XY 5
02 180-106 Lock Washer ISR H R 5
03 7204-03034 Spring Pin ATV T 1
04 |103-30-3 Spring AT T 1
05 GO7-51-1 Spring Pin ALY T H A Included in 06 1
06 |6504-04007B Block Ty 1
07 [7204-03033 Eccentric Pin TXxELE 1
08 |A14-02-3 Pin v 1
09 |183-186 Roll Pin o—L ey 1
10 |170-106 Nut + > b 1
11 125-658. 01 Screw % 4
12 [180-104. 01 Lock Washer SNERYH 4
13 |6810-20059 Cover H 73— 1
14 6810-20058 Cover Hj 78— 1
15 |6904-01005 Spreader AT — 1
16 |170-105 Nut F vk 2
17 ]180-105 Lock Washer PSR H 6
18 |7204-03040 Plate 7L —k 1
19 125-708 Screw Y 4
20 7204-03031 Plate Spring A H R 1
21 125-706 Screw B 2
22 |6904-03028 Shaft 2% 7 h 1
23 |6804-03055 Bracket T4y b 2
24 |6804-03056 Guide HA K 2
25  ]122-108 Screw s 4
26 |6804-030564 Guide Assy HA FAssy (23~25) 2
27 125-658 Screw % 4
28 180-104 Lock Washer ISR H R 4
29  7604-03014 Snubber A 23— 2
30  |183-210 Roll Pin o—/L 1
31 |E24-09-3 Light Holder sAay koA 60Hz 1
32 |E24-10-3 Light Holder gAay hug4 50Hz 1
33 |E24-02-01-3 Light T4y by 6W 1

- 143 -



S2065 (1)

%ﬁ%@ | e
v g BN T

-144 -



Delivery Section / HEHEZR
Back Jogger / Ny 7T aH—

$2065 (1)
)
INII\; fx Parts No. Parts Name ER L4 B Remarks (%) (Q[ t!yi
01 103-25-3 Bolt A b 1
02 [7504-03007 Plate 7 L—h 1
03 |117-510 Screw E 4
04  |180-106 Lock Washer SNRYFH R 14
05  [117-365 Screw b 4
06 [125-712 Screw B 2
07 180-105 Lock Washer 23R H R 10
08 |6804-03053 Lever L S— 1
09 |183-207 Roll Pin o—L 1
10 |7504-03008 Rack Iy 1
11 117-362 Screw 3 2
2 |5104-03028 Spring RSV T 1
3 |125-710 Screw B 4
14 |7204-03046 Plate 71— b 1
15 {5104-03003 Bracket 757w b 1
16 |7204-03045 Block Ty 1
17 |7404-03020 Bracket VA 1
18 ]8204-03005 Shaft ¥ T b 1
19 |6805-02042 Handle N RV 1
20 A03-31-3 Bushing 2% Included in 16 1
21 117-382 Screw A 1
22 1750403026 Bracket 75y b 1
23 HC03-03 Pinion |=f=%- 3% 1
24  |183-182 Roll Pin o—j 1
25 |6804-03047 Shaft ¥ 7 b 1
26 |183-186 Roll Pin o— L 1
27 CH03-60 Thumb Screw PSS 1
28 101-381 Screw % 1
20 [6803-11043 Brake Shoe 7L —% 1
30 |CHO3-44 Shaft ¥ 7 b 2
31 183-183 Roll Pin o—)L 4
32 |A19-56-3 Universal Coupling CHFALIXT 1
33 |cHO3-56 Paper Guide HA K 2
34 |125-656 Screw s 4
5 7504-03020 Back Guide HA K 1
36  |7504-03019A Guide HA K 2
37  }181-406 E-Ring E-Uv7 4
38  |A05-09-3 Universal Coupling YA XT 1
39 [185-1212.01 Collar 5 — 1
40 117-465 Screw 3 1
41 180-108 Lock Washer RSk 1
42 145-355 Set Screw FARY 1
43 7604-03013 Spreader AT — 1
44 }183-206 Roll Pin o— Lt 1
45  |A04-22-3 Lever LN— 1
46 |7604-03012 Shaft ¥ 7 b 1
47 }7404-03003 Stud AZ K 1
48 ]170-106 Nut F > b 2
49 [7404-03001 Lever L3— 1
50 184-106. 3 Flat Washer Y H 2 1
51 250-126. 6 Bearing 7Y T 1
52 |7404-03012 Pin =% 1
53  [243-614 Bushing A H L 2
54 [181-408 E-Ring E—-)v7 1
5 8204-03003 Link Ny 1
56  |7404-03002 Spring Pin AFN T h 1
57  |PX-32 Spring Pz 1
58  [183-208 Roll Pin o)Lt 1
59 8204-03004A Lever Assy L /3—Assy 1
60  [181-410 E-Ring E-Uv7 3
61  [6904-03004 Bushing AZ I 2
62 125-708 Screw 3 2
63 123-18-3 Retaining Washer b A HF 2
64 [|8204-03002 Link Yy 1
65 125-760 Screw Y 4
66 184-106 Flat Washer B H xR 3
67  17404-03004 Pin % 1
68  17404-03005 Spring Pin ATV T HH 1
69  [7404-03014 Block Ty 1
70 |7404-03006 Link Yy 1

~ 145 -



52065 (2)

~ 146 -



Delivery Section / HEMEES
Back Jogger / Ny 7T a—

$§2065(2)
[ t.
INI\]?&X Parts No. Parts Name B En 4 #r Remarks (&%) (Q@F!E}{ )

71 HC03-09 Label 7~V 1
72 |145-365 Set Screw PARY 1
73 6002-05006 Pin V% 1
74 131-10-3 Nut + b 1
75 181-404 E-Ring E—-V.7 1

- 147 -



~ 148 -



Delivery Section / HEREH

Relative Parts for Ratchet / 5F = v MEH $2066
{
INOEX1 Parts No. Parts Name A T Remarks (%) | X%

01  [7404-05011 Plate 71—k 1
02 ]180-108 Lock Washer ISRAFH R 5
03 [117-465 Screw S 3
04  |7204-05017 Stud 2By K 1
05 243-610 Bushing A B Included in 06 1
06 [5104-05014A Lever L R— 1
07  |[H30-15-3 Spring Pin 2TV T H 1
0 S25-88-3 Spring AF) T 1
09  |181-404 E-Ring E-J 7 1
10 |5201-05022 Link P 1
11 |181-406 E-Ring E-VU>/ 1
12 |183-181 Roll Pin 0—,L 1
13 |E09-25-3 Solenoid Jv /A K SD-12M 1
14 |7204-05018 Bracket 7547 b 1
15 184-105 Flat Washer S 2
16 [180-105 Lock Washer SERYH R 3
17 117-510 Screw T 2
18 117-306 Screw Y 4
19 [180-103 Lock Washer SR YH R 4
20 |170-105 Nut + > k 1
21 |170-106 Nut J v b 2
22 180-106 Lock Washer NP HF 2
23 |7204-05014 Collar B — 1
24 |8204-05002 Shaft ¥ 7 b 1
25  |183-209 Roll Pin n—LE 2
26 6804-05023 Worm Gear 7 —bhXY 1
27  |EA02-01A Bracket 75y b 1
28 |A02-48-3 Shaft x 7 b 1
29 [A02-09-3 Bushing ER Included in 27 1
30 [183-205 Roll Pin o—L 1
31 |H09-06-3 Worm 7 D 1
32 EA02-02 Ratchet Wheel FF x oy hdA—L 1
33 |EA02-04 Bolt AL b 1
34 |125-656 Screw E 2
35 180-104 Lock Washer I3 H R 2
36 |6804-05018 Flat Spring A Z 3R 1
37  |6804-05021 Lever LS 1
38 650402002 Drive Pawl VA 1
39 122-125 Screw Y 4
40 [6904-05016A Crank-Handle 5N R 1
41 [8204-05003 Shaft 2y 7 b 1
42 A02-08-3 Bushing A BV Included in 27 1
43 A02-10-3 Bushing A B Included in 27 1
44 A02-46-31-3 Bevel Gear ANAYLF Y 1
45  |183-207 Roll Pin T—L 1
46 A02-14-31-3 Bevel Gear ~NAYLF 1
47 A02-17-3 Ratchet Wheel FTFxy hikA—)V 1
48 [5104-05035 Spacer AL 1
49 101-470 Screw % 2
50 |183-206 Roll Pin o—L 1
51 [183-178 Roll Pin o—)L 1
52  |181-405 E-Ring E—-Y>/ 3
53 A02-24-3 Drive Pawl A 1
54  |5104-05012 Pin v 1
55  |a02-26-3 Spring AFY T 1
56 7204~05015A Lever LoR— 1
57 |183-185 Roll Pin u—)L Included in 56 1
58 A02-05-3 Bushing b 2% 1
59  [A02-27-3 Shim P2A t=0. 25 2
60  [6804-05024 Roll Pin u—)L 1

- 149 -



- 150 -



Delivery Section / HEHEES

Delivery Tray / HEfKH $2067
INI]\?fX Parts No. Parts Name ST N Remarks ({#¥&) ({%g)
01 AQ1-09-3 Bushing AHE N Included in 02 2
02 |7204-05011B Bracket 75 vk 2
03 180-105 Lock Washer NP H 3 16
04 [117-510 Screw E 8
05 |8204-01002 Frame 7L —Ah NOP-S 1
06  |HC05-12 Chain Guide Frx—L AR NOP-S 1
07  |125-706 Screw ER% 4
08  |H09-25-3 Pin 5% 4
09 122-160 Screw Iy 2
10 }7404-05003 Guide HA R 2
11 |183-209 Roll Pin a—)L 2
12 A02-53-3 Sprocket VAV 2
13 |E26-73-02-3 Sensor Y — 1
14 |5804-050594 Weight ZE Y 2
15 {7404-05005 Chain Fx— 2
16 [170-103 Nut +v b 4
17 180-103 Lock Washer PN H 8
18 |E26-72-02-3 Sensor Y — 1
19 |5104-05038 Bracket 754y b 2
20 |184-104 Flat Washer FH % 4
21 180-104 Lock Washer NP H 3 4
22 |117-408 Screw e 4
23 126-615 Screw 3T 4
24 {7404-05007 Bracket Ty b 1
25 |7404-05006 Bracket Ty b 1
26 E10-12-3 Sensor ¥ Y— 1
27 |184-103 Flat Washer Y HF 4
28 [125-610 Screw FD 4
29 125-660 Screw 4 2
30  |E10-14-3 Magnet ~ 7% b 1
31 |6804-05022 Bracket 75y b 1
32 122-006 Screw B4 2
33 [280-005. 2 Link Yy 2
34 |6804-050034 Delivery Tray NA A 1
35  [7404-05001A Delivery Table AT EALTY 1
36 |7404-05004 Wheel A —v 4
37 180-106 Lock Washer e 6
38 |170-106 Nut J v b 2
39  |7404-05010 Bracket 77y b 2
40  ]117-365 Screw 3T 4
41 184-106 Flat Washer s 6
42 122-165 Screw k% 2
43 |HC05-13 Chain Guide Fre— HA R 0P-S 1
44 [117-475 Screw S 6
45  {8204-01001 Frame 7 L— A 0P-S 1

- 151-




-152-



Delivery Section / HEWEI

Air Shower and Spray Bottle / =7 vy U—- XL —7R )L

$2068
J )
INESX Parts No. Parts Name B B Remarks (%) (Q@; fyi )

01 |7404-06001 Air Shower Pipe VP A 1
02 |cH06-23 Nut + v b 1
03 ]118-512 Screw FY 4
04  |7804-09044 Bracket 74w b 2
05 ]7804-09045 Pipe AT 2
06 |7804-09021 Hose H— A 2
07 |8204-06001 Cross Bar AT 1
08  |7404-06007 Clip 707 5
09 180-106 Lock Washer ISR H R 4
10 5804-06004D Control Valve Assy 73V 7 Assy (12, 20~28) 1
11 [8204-06002 Bracket Ty b 2
12 [180-105 Lock Washer 2SR H R 8
13 |117-510 Screw Y 4
14 |E11-14-02-3 Anti-Static Bar JaFi— 1
15 |125-670 Screw Y 2
16 180-104 Lock Washer BES e 2
17 7804-09019 Hose Band B AN R 2
18 |H13-14-3 Knob V73 2
19 ]145-410 Set Screw FAFRY 2
20 |181-410 E-Ring E-Vv7 1
21 184-112 Flat Washer Y Hx 1

2 |180-182 Corrugated Washer FIHFHFR 1
23 |117-508 Screw F 4
24 |5804-06019 Bracket Iy b 1
25 5804-06004D Control Valve Assy 23V Assy 1
26 |183-180 Roll Pin n—)L 2

7 [5804-06006 Shaft %7k 1
28 [183-185 Roll Pin o—L B 1
29 |117-481 Screw F 2
30 [5804-06009 Elbow TR — 1
31 |CHO6-17 Joint a4k 1
32 |DS-05 Nut + v b 3
33 |E09-42-02-3 Spray Valve AT V=) T 1
34  |cHO6-26 Bracket 754y b 1
35  |6805-02030 Spacer R A 2—if 2
36 1117-370 Screw 3 2
37 {Ds-04 Elbow )L R— 2
38 [7404-06003 Bracket 7 F4 v b 1
39 ]7404-06004 Bracket 754> b 1
40  [117-365 Screw FY 4
41 |A07-24-01-3 Holder BRIV H— 1
42 |125-658 Screw F¥ 4

3 jA07-20-3 Packing Nyxv 1
44 JAQT-19-3 Spray Bottle A hv 1
45  |A07-25-3 Band Ny 1
46 [A07-26-3 Knob Y3 1
47 8204-06003A Joint Assy Y aA v hAssy 1
48 8204-09001 Cover H 23— Option 1
49 117-510 Screw 3% 2
50 |180-405 Conical Spring Washer VA 2
51  17804-09013 Plate 7L —h 2
52 1184-104. 001 Flat Washer e 4
53 125-662. 001 Screw Y 4
54  |A07-16-3 Bottle Top RELVEyT 1

- 153 -



$2069

- 154 -



A L
Base Frame / Z2& $2069
] 1]
INISSX Parts No. Parts Name AT Remarks (f%3%) (Q@\tﬁyi )
01 |8205-18010 Bracket 754y k 1
02 [7403-09059 Tray BV 1
03 [7403-09060 Bracket Tk 1
04 |117-365 Screw F 6
05 180-106 Lock Washer =Sk 16
06 |122-058 Screw Y 2
07 |7405-18008 Cover H 23— 1
08 117-360 Screw L% 6
09  [8203-01002 Frame 7 LA NOP-S 2
10 117-571 Screw Y 8
11 [180-110 Lock Washer PR H R 24
12 [8203-01001 Frame 7 L— A 0P-S$ 2
13 |8202-01002 Frame 7 L—A NOP-$ 1
14 |8204-01002 Frame 7 L—A NOP-S 1
5 18204-01001 Frame 7L —Ah 0P-S 1
16 [8202-01001 Frame 7 L—A OP-S 1
17 [7401-01002 Frame 7 L— A NOP-S 1
18 17401-01001 Frame 7 L—h 0P-S 1
19 117-470 Screw Y 6
20  |180-108 Lock Washer A ES 10
21 [7401-08024 Bracket 7547 b 1
2 7401-08043 Spreader AT = 1
3 [7401-08025 Bracket TS5y b 1
24 |7403-07006 Bottle B kL 1
25 184-108 Flat Washer B 3 8
26 [5105-01005 Angle T I 4
27 117-475 Screw Y 4
28 18205-01001 Bed Ny K 1
29 [5105-01015 Bolt AL b 8
30 [170-112 Nut + v 8
31 [5105-01013 Liner 54+ 8
32 117-362 Screw Y 4
33 [8205-18009 Pivot Stud A%y R 2
34 [8205-18011 Cover H o — 1
35 |125-708 Screw S 5
36 |7405-05025 Band NUR 1
37 180-105 Lock Washer SR PH xR 6
38 |170-105 Nut + v b 2
39 |7405-05027 Bracket T b 1
40 |7405-18007 Bracket TIh vk 1
41 E11-13-09-3 Transformer A 1
42 117-560 Screw Y 16
43 [7405-01008 Angle T TN 8
44 [8205-18013 Packing Ny ¥y 1
45  [125-710 Screw Y 6
46 {7405-02044 Dust Pan PN YA 1
47 |7405-02043 Dust Pan B R PR 1
48 117-510 Screw FY 4
49  |7405-01009 Cover 28— 1
50  17405-05026 Joint Jad sk 1
51  ]7405-05030 Hose HR— A 0P-S 1
52 |7405-05029 Hose — X NOP-S 1
53 180-104 Lock Washer NEYH 3 12
54  [125-658 Screw B 12
55 8205-18012 Cover F1 73— 1
56 [8205-18015 Packing Ny Fy 1
57  |4807-21006 Nut F v b 2
58 8205-18014 Cover A 78— 1
59 17402-01006 Bracket 754y b 3
60 117-370 Screw Y 12
61 7402-01007 Bracket 7547 vk 1
62 145-355 Set Screw RARY 1
63  [185-1615.01 Collar T — 1

~155-



S2070

- 156~

NV
WA




Base Frame (Option)

[ BEF T ar)

$2070
IN;’EX Parts No. Parts Name L Remarks ({§#%) (Q@tgggys )
01  [8205-01002 Base Frame HEA 1
02 [8205-01003 Base Frame HEA 1
03 18205-02077 Bracket Iy b 1
04 |117-510 Screw 3 10
05  [180-105 Lock Washer PR R 12
06 18205-02075 Bracket T2y b 3
07  [8205-02074 Bracket Ty b 1
04 180-108 Lock Washer XY H 2 8
09 117-470 Screw 2T 8
10 8205-02076 Block Ty 1
11 117-520 Screw 3y 2
12 [8205-01004 Plate 7L — b 1
13 [8205-01005 Plate 7L — b 1
14 101-570 Screw k% 6
15 180-110 Lock Washer RS ES 6
16 [170-110 Nut + >k 6

- 157-



S20M

$3.2

32

16

02

~ 158 -




Lubricant Piping / JH#ECE

0il Piping / A A NELE (OP-S) S2071
INNDEX Parts No. Parts Name EIERERS Remarks (f#%) (Qﬂﬁt§§y§ )

01  |117-510 Screw E 18
02 180-105 Lock Washer RESES 18
03 |8205-18001 Back Guide HA KR 1
04  |7405-05023 Bracket 75y b 1
05  [117-520 Screw E 4
06  |184-105 Flat Washer HHF 8
07 7405-05003A 0il Pipe Joint Assy A NNA F7Assy 1
08 [8205-05005 Bracket Ty b 2
09 8205-05001A 0il Pipe Joint Assy FANNA T Assy 2
10 J117-531 Screw 2T 4
11 [7805-05012 Nipple =y 2
12 |5805-05025 Plug 757 2
13 }5805-05028 Sleeve A —F PB3. 2 2
14 7405-18009 Bracket 7Ty 1
15 [8205-050084A 0il Pipe Joint Assy A VA T3 Assy 1
16 [7405-05026 Joint Tad Lk 1
17 |8205-18003 Bracket 754y b 1
18 7405-05008A 0il Pipe Joint Assy A A NoNA F U Assy 1
19 |8205-05006 Bracket 754y b 1
20  |6905-18024 Bracket 754y 2
21 |8205-18002 Bracket T2y b 1
22 |5805-05026 Plug 757 PANS. 2 -
23 }5805-05028 Sleeve A —F PB3. 2
24  |5805-05023 Nipple =N PSSO -
25  |5805-05024 Nipple = I PSS1 —
26 |D-140-18 Plug 757 PG8 -
27  |D-140-13 Plug 757 PA6 -
28 |5805-05027 Sleeve AY—7 PB6 -
29 |5805-05032 Elbow T LR — PH6 -
30  |5805-05030 Nipple =TI PD101 -
31  |5805-05029 Nipple =T PD110 -
32 |8205-04003 0il Tray FA N H234A Except HA

- 159 -



$2072

- 160 -~



Lubricant Piping / JH#c®

0il Piping / A4 V& (NOP-S) $2072
1)
INNDEX Parts No. Parts Name B4 Remarks (%) (Qﬂﬁtﬁy)
01 117-512 Screw k% 18
02 180-105 Lock Washer PR F 18
03 |6905-18024 Bracket 754 b 2
04 8205-05003A 0il Pipe Joint Assy A A N~NA J L/ Assy 1
05 [117-520 Screw F 4
06 |184-105 Flat Washer YHF 8
07 |6805-05001 Bracket 754>k 1
08  |5805-05001 0il Pump FANEL T 1
09 |117-365 Screw FY 2
10 180-106 Lock Washer ISR H F 2
11 [7805-05012 Nipple =T 2
12 [5805-05025 Plug 757 2
13 5805-05028 Sleeve AN =7 PB3. 2 2
14 [7405-18009 Bracket 754y b 1
15 [8205-050024 0il Pipe Joint Assy TA NoNA F L Assy 2
16 |8205-05007 Bracket TS5y b 2
17 |8205-18004 Bracket 75y b 1
18 8205-05004A 0il Pipe Joint Assy FA NNA T Assy 1
19 |7405-05018 Bracket 754y b 2
20 117-531 Screw L 4
21 |5805-05026 Plug 757 PAN3. 2 -
22 |5805-05028 Sleeve A —F PB3. 2 -
23 |5805-05023 Nipple =) PSS0 -
24 |5805-05024 Nipple =y 7N PSS1 —
25  |D-140-18 Plug i PG8 -
26 [D-140-13 Plug 777 PA6 -
27  |5805-05027 Sleeve A —7 PB6 -
28 |5805-05032 Elbow T LR — PH6 -
29 |5805-05030 Nipple =y TN PD101 -
30 |5805-05029 Nipple Vi PD110 -

-161-



S2073

-162 -



Cover Section / B /83—

Cover / #1/3—(0P-S) $2073
INII\I)(]?X Parts No. Parts Name R4 Remarks (f#%) (Q@;gyé )
01 118-510 Screw F 4
02 7405-02059 Cover F 73— 1
03 5805-02035 Bracket 7 F4 > b 2
04 ]180-105 Lock Washer NP H R 16
05 125-708 Screw FY 2
06 7405-02064 Cover T 73— 1
07 117-510 Screw 3 8
08 125-708. 001 Screw % 23
09 8205-02010 Cover H 73— 1
10 |7805-02473 Grip 7Y v 3
11 8205-02066 Cover F3 73— 1
12 125-710 Screw xR 2
13 8205-02014 Cover HI 73— 1
14 8205-02012A Cover H 73— 2
15 8205-02021 Cover F 73— 1
16 |125-720 Screw FY 4
17 82056-02011 Cover Hj 78— 1
18 8205-02030 Pivot Stud AH K 4
19 8205-02016 Cover H) 73— 1
20 8205-02017 Cover Hp 73— 1
21 5105-02035 Thumb Screw V3 2
22 8205—-02015 Cover Hj 23— 1
23 8205-02018 Cover A 73— 1
24 8205-02019 Cover H 78— 1
25 7305-02055 Tool Hanger =N H— 1
26 180-105. 01 Lock Washer SR H F 2
27 1256-710, 001 Screw % 4
28 8205-02020 Cover Hp 73— 1

- 163 -



Y

—164-



Cover Section / B /3—H;

Cover / #173—(0P-S) S2074
)
INR fX Parts No. Parts Name RS Remarks ({#%) (Q@ g)
01 |6905-04052 Name Plate AA R 2
02 |6802-11021 Snap Pin Ao I 4
03 |7405-02054 Gas Spring HAATLY 7 2
04 117-512 Screw 4 10
05  |180-105 Lock Washer PSAYH T 38
06 |184-105 Flat Washer Y H 2 4
07  [8205-02036 Bracket 5y b 2
08  [8205-02034 Bracket 75y b 2
09 117-510 Screw b 24
10 |8205-02025 Bracket TTh b 1
11 |8205-02031 Bracket 7547 v b 1
12 |117-525 Screw FY 4
13 |8205-02032 Bracket 754 > b 2
14 |118-306, 1 Screw Y 12
15 16905-08041 Magnet <7 %> b 6
16 |8205-02065 Bracket 7Ty b 2
17 [8205-02033 Bracket 75 b 2
18 [8205-02046 Bracket 75 b 4
19 [8205-02035 Bracket TI vk 1
20  |5804-02044 Stud AE oK 4
21 [8205-02026 Bracket Ty b 2
22 [8205-02048 Pivot Stud B K 2
23 |8205-02028 Bracket 754 v b 2
24 {7802-04159 Spring ATy T 3
25  |184-106 Flat Washer P H R 7
26 [181-404 E-Ring E-Vy7 6
27 18205-02027 Shaft ¥ 7 b 2
28 |8205-02029 Bracket 75y b 2
29 180-106 Lock Washer S 42
30 |117-365 Screw 4 2
31 |8205-02072 Bracket 754 v b 1
32 [7404-02017 Stud AH >y R 2
33 |8205-02023 Bracket 754 v b 1
34 |8205-02024 Shaft % 7 b 1
35 [8205-02022 Bracket 7547 b 1
36 [7805-02410 Bracket 754 v b 20
37 [117-362 Screw E 40
38 [8205-02060 Cover g 28— 2
39 |125-715. 001 Screw E 4
40 |180-105. 001 Lock Washer RN ES 4

- 165 -



52075

- 166 -



Cover Section / H/X—;

Cover / #1/3—(NOP-S) $2075
e -
INI\]?C]:X Parts No. Parts Name ETTE S Remarks (f§#%) (Q@ t§§y§ }
01  [8205-02062 Dust Pan FA NI 1
02  |X16-61-3 Hook 7y 2
03 180-104 Lock Washer XY 7 4
04 125-656 Screw % 4
05  ]7405-02003 Pin v 2
06 |5102-03127 Pin v 2
07  ]125-710. 001 Screw F D 2
08  [8205-02044 Cover H8— 1
09 J117-510 Screw B 8
10 180-105 Lock Washer I3 x 7
11 ]7805-02500 Cap Xy v 1
12 |7805-02501 Cap ¥y v 7 2
13 ]8205-02043 Cover Ho3— 1
14 |7405-04022 Rubber 58— 2
15 ]7405-02031 Tray % 2
16 122-106 Screw b 4
17 |8205-02058 Pivot Stud AF o 4
18 |8205-02039A Cover 78— 2
19 |5105-02035 Thumb Screw Vw3 2
20 |8205-02041 Cover H3— 1
21 18205-02070 Cover Ho8— 2
22 |8205-02057 Pivot Stud A& K 1
23 8205-02042 Cover Jj 78— 1
24  |125-708.001 Screw F¥ 30
25 8205-02040 Cover HpN— 1
26 [8205-02074 Bracket 754>k 1
27  |125-762 Screw B 2
28 [180-106 Lock Washer SSFAFH R 4
29 8205-02038 Cover J) 73— 1
30 [7805-02473 Grip 7Yy 1
31 18205-02011 Cover H 38— 1
32 |7410-20009 Cover A3~ 1
33 }125-710 Screw S 4
34 [7405-02030 Cover 73 1
35  [118-510 Screw Y 8
36 8205-02037 Cover H 78— 1
37 |7405-02066 Cover H 28— 1
38 122-110 Screw 3V 2
39 [6905-04052 Name Plate AA 1
40 |7405-02002 Dust Pan AR s 1
41 118-515. 1 Screw xY 2
42 7405-02045 Cover Ty IN— 1
43 |7405-02055 Cover A s8— 1
44  17405-02046 Bracket TIr vk 1
45  |8205-02050 Pivot Stud AE R 1
46 180-108 Lock Washer RS e 1
47 |8205-02051 Bracket 7547k 1
48 118-525 Screw 3 2
49 |7405-02047 Bracket 75 b 2
50  [8205-02049 Pivot Stud AY KR 1
51  |7405-02048 Cover H8— 1
52 117-360 Screw 3 2
53 18205-02054 Pivot Stud 2H K 2
54  |8205-02052 Bracket 7 F4 vk 1
55 1170-108 Nut + v 1

~167-



S2076 02

NOP-Side

- 168 -



Cover Section / B/ 3—%f

Cover / J173—(NOP-S) S2076
INEEX Parts No. Parts Name s R Remarks (f§%) (Q@ ?ﬁy]

01 820502061 Cover H 3— 2
02 180-105 Lock Washer PR F 24
03 ]117-510 Screw B 10
04 |6802-11021 Snap Pin A= 4
05 |7405-02054 Gas Spring HAATY L F 2
06 184-105 Flat Washer s 4
07 117-512 Screw 3Ty 14
08 |8205-02059A Bracket 75y b 2
09  |8205-02045 Bracket 75 b 1
10 |8205-02056 Bracket 75k 1
11 |118-306. 1 Screw e 2
12 |6905-08041 Magnet A 1
13 [8205-02047 Bracket 75 v b 1
14 180-104 Lock Washer 2R H R 2

5 117-410 Screw Ry 2
16 180-106 Lock Washer INFHFHF 16
17 ]117-362 Screw XY 16
18 [8203-09040 Bracket 754 v b 1
19 [8205-02048 Pivot Stud AH v K 4
20 |8205-02023 Bracket 75y b 2
21 |7802-04159 Spring ATY T 1
22 |184-106 Flat Washer HHF 1
23 |181-404 E-Ring E—VJ 7 2
24 |8205-02024 Shaft ¥ 7 b 1
25 |8205-02053 Bracket 75y b 2
26 |8205-02055 Bracket TIhr vk 2
27 |7805-02410 Bracket 75 vk 7

- 169 —



S2077

- 170 -



Cover Section / H/3—If

Cover / w5 % S20717
INI\?:X Parts No. Parts Name and B Remarks ({#%) ({%-%)—

01 |145-405 Set Screw EE 4 |
02  [8205-08046 Cam AN 2
03 117-510 Screw % 12
04 180-105 Lock Washer IS H R 30
05  |181-403 E-Ring E-V 7 3
06  16810-20014A Lever LA— 3
07 125-615 Screw 3T 6
08 |E10-53-3 Limit Switch VIiy bR vF 3
09 [8205-08038 Pivot Stud RE R 2
10 [8205-08037 Pin 54 1
11 |8205-08028A Bracket 75 v b 1
12 |181-408 E-Ring E-Uy 1
13 184-110 Flat Washer W R 2
14 [6510-20139B Arm F— A 1
15 125-710 Screw Y 12
16 8205-08008 Cover T3 78— 1
17 16905-08091 Cushion J g 3
18 [7205-08046 Screw X 3
19 |170-105 Nut + >k 2
20  |5203-09016 Pin (5% 1
21 |8205-08022 Handle Ny R 1
22 |6510-20138A Arm T — A 1
23 180-106 Lock Washer PN H 1
24 |8205-08033 Pin =% 1
25 |8205-08020 Gas Spring HAATLY 7 1
26 }184-106 Flat Washer B H 2 2
27  |181-404 E-Ring E—-U. 7 2
28 |5805-02478 Pin (5 2
20  16501-06013 Stud AZ K 1
30 |129-32-3 Knob Y3 2
31 |125-708 Screw s 2
32 |8205-08009 Cover g 23— 1
33 118-306. 1 Screw I 4
34 ]6005-02147 Magnet v 7Ry b 1
35  |7405-08018 Bracket Ty b 1
36 [8205~08039 Pin = 1
37 [8205-08029A Bracket 754 v b 1
38 [7210-20068 Cam RN 1
39  |7410-20023A Bracket 75y b 1
40 |7405-08013 Cover H 78— 1
41 |Cc-191-01 Magnet ~7F v b 1
42 16905-08066 Bracket 754y b 1
43 |7405-08015 Pin v 1

-171-



$2078(1)




Cover Section / B/ 3S—%f

Cover / m5 s # $2078 (1)
1.
INII\?SX Parts No. Parts Name L FR Remarks ({#¥%) (ﬂQﬁ‘g)
01 181-403 E-Ring E—-V 7 3
02 |6810-20014A Lever LR— 3
03  ]125-615 Screw % 6
04 |E10-53-3 Limit Switch Uy bARA T 3
05 |8205-08027A Base N— R 1
06 117-510 Screw Y 16
7 ]180-105 Lock Washer IR H R 37
08 145-405 Set Screw fARY 3
09 [8205-08032 Cam A 2
10 |8205-08030 Pin 5% 1
11 181-010 C-Ring cC—=)v7 2
2 |8205-08024 Arm 7 — A 2
13 |8205-08031 Pin v 1
14 |117-305 Screw i 1
15 125-710 Screw i 14
16 |8205-08001 Cover g 28— 1P 1
17 |8205-08002 Cover 28— 2P 1
18 |8205-08022 Handle A2 3
19 17205-08031 Cushion 7 yia 6
20 [7205-08046 Screw 2 6
21 |170-106 Nut + v b 1
22 [180-106 Lock Washer IR H K 3
23 16802-11021 Snap Pin ZF o S 2
24 |8205-08021 Gas Spring HARTY) T 1
25 18205-08044 Pin v 1
26 [7405-09016 Pin v 1
27 [8205-08043 Block Jua sy 1
28 117-370 Screw Y 1
20 18205-08023 Arm 7 = 2
30 |8205-08018 Pin v 1
31 |8205-08016 Block Ty 1
32 |8205-08017 Block 7u sy 1
33 |183-152 Roll Pin o—L 1
34 |5805-02480 Handle N~y R 2
35  8205-08012 Cover g /3— 1
36 [B02-87-3 Cushion Jyiay 2
37 [6905-08078 Bracket 75y b 2
38 117-515 Screw Y 7
39 [8205-08035 Cover H 8 — 1
40 [8205-08013 Cover F 3 — 1
41 118-510 Screw X 5
2 |5805-02035 Bracket 774 v b 1
43 |7405-08018 Bracket 754 v bk 2
44 |6005-02147 Magnet s DN 2
45 118-306. 1 Screw Ry 4
46 |181-408 E-Ring E-V 7 4
47  [8205-08025 Pin (=% 1
48  ]6501-11005 Plate 71—k 2
49 125-606 Screw F 2
50 8205-08006 Cover 73— 1
51  [8205-08041 Cam B A 2
2 |7605-02038 Stud AH R 2
3 |8205-08026 Pin (54 1
54  |8205-08028A Bracket 75k v b 1
55 145-406 Set Screw AT 2
56  18205-08046 Cam B A 1
57 |190-021. 2 Rivet Y~y b 3
58 8205-02006 Gear Cover ¥ ohN— 1
59  [181-004 C-Ring c—Jy7 2
60  [7202-12037 Thumb Screw vz 3 2
61  |7202-12035 Pin 5% 2
62 [117-310 Screw g 2
3 |180-103 Lock Washer NEYH F 2
64 |7202-12036 Block oy’ 2
65 8205-08010 Cover H 73— 1
66 117-380 Screw % 2
67 |8205-02063 Plate 71—k 1
68  [609-09~3 Pin v 1
69 |7805-08216 Nut + v b 4
70 |6905-08046 Bracket TS5y b 1

-173 -



0 — 4
52078 (2) 02/\
TONs

51




Cover Section / B/ 3—p

Cover / a7 # S2078(2)
t.
INI\]?C]’E_:X Parts No. Parts Name LR Remarks (&%) (Q@?ﬁ }

71 4807-21022 Hinge |4 2
72 125-658. 001 Screw % 8
73 4807-21008 Hinge | 2
74 7402-12037 Guide HA K 2
75 8205-08011 Cover F7 7\ 1
76 8205-02064 Plate 7 L—k 1
77 8205-080424A Base A R 1
78 CK13-23 Spacer A=Y 1
79 7410-20036 Spacer A 1
80 6910-20077 Pin B 1
81 6910-20078 Pin | 1
82 ]6905-08077 Bracket 7547 v b 2

- 175~



$2079

~ 176 -



Cover Section / H/3—¥f

Cover / a7 7% $2079
]
INng Parts No. Parts Name HR e BF Remarks ({##%) (Q@tﬁyg )
01 }118-510 Screw E 3
02 |8205-08013 Cover g 73— 1
03  [5805-02035 Bracket 754y b 5
04 180-105 Lock Washer PR WH 45
5 117-515 Screw xR 11
06  |7405-08018 Bracket 754> b 4
07 6005-02147 Magnet < T F b 4
08 [118-306.1 Screw X 8
09 |117-510 Screw X 10
10 |8205-08007 Cover Jy R— 1
11 125-615 Screw Y 6
12 |E10-53-3 Limit Switch VYIy b AL F 3
13 |181-403 E-Ring E-Yv2 3
14 |6810-20014A Lever L A— 3
15 ]7410-200334 Bracket TS5y b 3
16 |5805-02480 Handle N R 1
17 145-405 Set Screw [ 3
18 |8205-08046 Cam RN 3
19 |181-408 E-Ring E-)v7 4
20 |8205-08025 Pin v 2
21 |8205-08024 Arm T — b 1
2 |6501-11005 Plate 71— b 2
23 1125-606 Screw e 2
24 ]125-710 Screw Y 19
25  |8205-08023 Arm 7 — A 1
26 |8205-08019 Pin 5% 2
27 18205-08016 Block Jay s 4
28 |5805-02480 Handle Ny RV 1
29 |8205-08005 Cover B 3— 1
30 [8205-08018 Pin 5% 2
31 }181-404 E-Ring E—)>/ 2
32 184-106 Flat Washer YH T 2
33 [8205-08021 Gas Spring HART) T 1
34 [7503-11023 Pin 5% 1
35  [170~105 Nut J > b 1
36 [170-106 Nut F v bk 1
37 |180-106 Lock Washer IS H F 1
38 [6501-06013 Stud AH K 1
39  [8205-08004 Cover F 23— 1
40 7205-08031 Cushion 7 yvav 2
41 |7205-08046 Screw E 2
2 [190-021.2 Rivet Y~y b 3
43 |8203-02006 Indicated Plate AEY R 1
44 |8205-08015 Bracket 75y b 1
5 |8205-08014 Cover H 73— 1
46 |125-706 Screw ES 3
47 18205-08003 Cover g 28— 1
48 |6905-08092 Plate 71—k 1

-177-



$2080

03
0 02
NOP-Side |™Ry/ Y

" _%\@
RN }?{

-178 -




Cover Section / M /3—%

Gear Cover / ¥ ¥ J/3— S$2080
t.
INI\]?‘ EX Parts No. Parts Name TSN Remarks ({f%) ( Q@ ‘t§y§ )
01 8205-02008 Gear Cover X h 3~ 1
2 |118-510 Screw 2T 34
03 8205-02007 Gear Cover XY o3— 2
04  18205-02067 Gear Cover XY B oN— 1
05 8205-02071 Gear Cover XY op S — 1
06 8205-02068 Gear Cover Xy o oN— 1
07 8205-02009 Gear Cover Xy A N— 1
08 8205-02069 Gear Cover X hN— 1
09 8205-02002 Gear Cover Xy oy 3— 2
10 8205-02001 Gear Cover XY Ay /3~ 2
11 8205-02004 Gear Cover Xy H— 1
12 8205-02003 Gear Cover XY A o— 2
13 8205-02005 Gear Cover Xy H N — 1
14 8205-02006 Gear Cover XY H N — 1

-179 -



$2081

— 180 -



Cover Section / H/3—

Paper Guide / #&H¥A F $2081
]
INII\?' ?X Parts No. Parts Name BT Remarks ({#%) ( Q@ t;gyg )
01 |4807-03029 Screw Y 2
2 140-370 Set Screw hAFRY 2
03 |170-106 Nut S bk 2
04 5805-02205 Stopper A Ky o— 2
05 |5805-02201 Bracket 754y b 1
06  |180-106 Lock Washer ISR F 6
07  }117-381 Screw e 4
08 |7402-12022 Spreader AT — 1
09 [7402-12021 Guide HA KR 2
10 |140-360 Set Screw MARY 2
11 5805-02200 Bracket 7Ty b 1
2 }118-525 Screw B 2
3 |183-183 Roll Pin o—L 4
14 [7402-12036 Block Ty 2
15 7402-12032 Spreader AT — 1
16 [7402-12038 Spreader AT — 1
17 |7402-12035 Bracket 754>k 2
16 |118-510 Screw Y 4
19 |125-672 Screw Ry 2
20 180-104 Lock Washer ISR H R 2
21 7402-12034 Bracket T5hy b 2
22 |H04-38-3 Spring AFN T 2
3 [7402-12033 Guide HA K 2
24 |122-510. 01 Screw i 10
5 |7402-12018 Guide AR 5
26 [7402-12017 Spreader A — 1
27 |117-360 Screw b 2
28 |7402-120324 Guide Assy HA FAssy (13~16, 19~23) 1
29  |R-2-50-A Knob Vw3 2

- 181 -



$2082

- 182 -



Cover Section / B /83—

Safety Bar / &£/ — $2082
P 1]
INDEX Parts No. Parts Name Hih 4 Fr Remarks (f##%) Q ty

No. (A%
01 170-108 Nut F b 2
02 180-108 Lock Washer IS H R 2
03 |7405-09009 Bracket 754> b 2
04 8205-09006 Pin | = 2
05 117-365 Screw ¥ 6
06 180-106 Lock Washer R H R 6
07 5801-10026 Pivot Screw Y 1
08 7405-09001A Safety Bar T B 8— 1
09 181-404 E-Ring E—-V7 4
10 1184-106 Flat Washer +H R 4
11 7405~09011 Link Y 2
12 7405-09002A Safety Bar T v N— 1
13 CM03-20 Pin | 1
14 5805-02007 Pin | 1
15 5805-02005 Spring YNy 1
16 {184-108 Flat Washer P H R 2
17 181-008 C-Ring C—YJ 7 1
18 7405-09007 Stem oy L=82 1
19 183-185 Roll Pin o—)LE 1
20 145-506 Set Screw hXRY 1
21 5805-02008A Lever Assy L /\—Assy 1
22 5805-02011 Pin | Included in 21 1
23 181-406 E-Ring E-Yv7/ 1
24 7210-20087 Pin | 1
25 |7210-20086A Bracket 757y b 1
26 140-408 Set Screw AR 1
27 7210-20089 Cam I 1
28 6810-20014A Lever L /N— 1
29 180-103 Lock Washer IR H R 2
30 125-615 Screw Y 2
31 E10-53-3 Limit Switch JIy hRA T 1
32 184-103 Flat Washer B H 3 1
33 170-103 Nut F vk 1
34 7210-20084 Stud AHF K 2
35 181-403 E-Ring E—-V 7 1

- 183 -




$2083

OP-Side

NOP-Side

~184 -



Cover Section / H/3—

Safety Bar / &4/~ $2083
t
INgSX Parts No. Parts Name ERhA Fr Remarks (f##) (Q@g)

01 117-510 Screw 3% 8
02 180-105 Lock Washer S ER 8
03 180-103 Lock Washer IR T R 4
04 125-615 Screw 3T 8
05 5805-02336 Bracket 754y b 2
06 E26-73-02-3 Sensor £ 2
07 170-103 Nut + > b 4
08 7403-08068 Pivot Stud AF K 1
09 5801-06022 Collar BT — 1
10 181-404 E-Ring E-) 7 3
11 7405-09003A Safety Bar T N— 1
2 CM03-20 Pin |V 1
13 8205-09001 Spacer At 1
14 184-108 Flat Washer HH R 6
15 180-108 Lock Washer PN H R 1
16 |117-482 Screw i 1
17 8205-090054 Safety Bar T s8— 1
18 8205-09003 Pivot Stud ARy K 1
19 117-520 Screw % 3
20 7805-09003 Shaft ¥ 7k 1
21 S26-89-3 Spacer A —H 1
22 184-110 Flat Washer W R 1
23 8203-13056 Lever LN— 1
24 117-515 Screw B 1
25 224-0616. 01 Pin |- 2
26 6803-09062 Link DN 1
27 [184-106 Flat Washer FH F 2
28 8205-09004 Pin | = 1
29 117-370 Screw IV 1
30 7805-09010B Lever Assy L /S—Assy 1
31 7210-20087 Pin | = 2
32 5805-02007 Pin | 1
33 5805-02005 Spring ATV T 2
34 181-406 E-Ring E-V 7 3
35 181-008 C-Ring C—yv7 1
36 [140-408 Set Screw FAXRY 2
37 7210-20089 Cam F1 A 2
38 7210-20086A Bracket 754> b 2
39 6810-20014A Lever LN— 2
40 181-403 E-Ring E-U7 2
41 E10-53-3 Limit Switch VIy bAA vF 2
42 7210-20084 Stud AZ v K 4
43 183-185 Roll Pin r—)L 1
44 7405-09007 Stem Yy 1
45 |145-506 Set Screw FRARY 1
46 5805-020088 Lever Assy L /3—Assy 1
47 7405-09019A Bracket Assy 7 54 > hAssy 1
48 1117-365 Screw Y 2

- 185 -



S2084

_o\ QO 80 60

5 G @ 80

Ig]
(]
m <
]
€]
(o)
g

<@

— 186 —

gl "l

£€c '2¢

LO
80




Cover Section / B /X—¥f

Name Plate and Label / #4#i-%5& T~V (0P-S) S$2084
IN£ EX1 parts No. Parts Name B ih s B Remarks (%) Qty
0. (E£D
01 6905-04032 Label 7 )L 1
02 6905-04005 Label 7 )V 1
03 6805-04005 Label 7~V 1
04 6805-04003 Label 7 ~)L 1
05 6805-04002 Label 7~ )V 1
06 8205-04006 Label 7~V 2
07 8205-04008 Label 7 ~)v 2
08 7305-04026 Label =7~ Japanese 4
09 7405-04010 Label 7 )V English 4
10 8205-04004 Label 7 )V 2
11 7205-04051 Label 7 )V Japanese 2
12 7205-04050 Label 7~ )V English 2
13 7305-04028 Label 7~V Japanese 1
14 7405-04018 Label 7 ~)b English 1
15 8205-04001 Name Plate A AN 1
16 6805-04015 Label 7~V 1
17 HC03-09 Label 7~V 1
18 7305-04016 Label 7~ 1
19 7305-04015 Label F )V 1
20 5205-03004 Label 7~V 1, 2P 2
21 7405-04005 Label 7~ 1, 2P 2
22 8205-04014 Label T )V Japanese 1
23 8205-04015 Label 7 )V English 1
24 6905-04057 Label 7 )L Japanese 11
25 7405-04019 Label 7~V English 11
26 7205-04056 Label T )V 1

- 187 -




80

G0

vo
€0
20

e

$2085

SOR:

o O O O
® ®i© ©
] mﬁ_ /02
= N -
81 8
0./ Ll
8l © ole oo © ﬁ
[OX ) 61
KIBKIR
10~ “ —
ro
2
© ® m bl g0
01 g
L1 : -
——A .ﬁ = @/
I q o
_157m~ ER Flu/m_ Sl
[ ]
B Ll Y Il
— 0l — 0l
vl /w_
£1 €1

- 188 -



Cover Section / b /X—&f

Name Plate and Label / $8#R-%% 7~/ (NOP-S) $2085
1
INII\: ?X Parts No. Parts Name B e B Remarks ({#%) (Q@ g}

01 7405-04011 Label 7~ 2
02 7205-04054 Label Z -~ Japanese 1
3 7205-04053 Label 7~V English 1
04 7405-04010 Label 7 ~)b 2
05 7405-04008 Label 7~ 1
06 7605-04033 Label 7~ CE 2
07 7405-04021 Label Z~ L 1
08 E52-80-01-3 Name Plate AA N CE 1
09 7210-21004 Name Plate AA N CE 1
10 7305-04026 Label 7~V 3
11 7405-04016 Label 7~ )L Japanese 3
12 8205-04005 Label 7~ )b English 2
13 8205-04007 Label 7~ 2
14 8205-04009 Label 7 )V 2
15 7205-04017 Scale AEY N 2
16 7205-04047 Label 7~ 1
17 7305-04028 Label )V Japanese 1
18 7405-04018 Label 7~ English 1
19 7405-04007 Label 7~V 1
20 6905-04033 Label 7~ )L 1

- 189 —



52086

SIZE
86 x 145
172 x 247
200 x 287

254 x 360

275 x 435
(11" 177)

292 x 435

334 x 445

52

37,38

32

ﬁ/ 40,41,42

39

>

- 190

43

09

rx

\&%&%

|
w

-k
~

EN TS

A

N
o

g\/éx}X

°

3

)

X

45%




Cover Section / H3—3¥f

Set of Tools / TEJH $2086
)
IN£(]’E.IX Parts No. Parts Name R 54 B Remarks ({#%) (Q[E't!iyi )

01 B03-29-3 Spatula ~7 2
02 7401-08041 Paper Holding-Plate HI)EEA 86x145 1
03 CK15-09 Paper Holding-Plate B )AL 172x247 1
04 CK15-08 Paper Holding-Plate W/ kHA 200x287 1
05 CK15-07 Paper Holding-Plate HI)eHEA 254x360 1
06 |CK15-06 Paper Holding-Plate B/ EHEA 275x435(11"x17") 1
07 6801-08109 Paper Holding-Plate HI)EHEA 292x435 1
08 6801-08108 Paper Holding-Plate HI)EA 334x445 1
09 B03-32-1A~3 Spanner Set A/3F sy b 1
10 |B03-32-04-3 Spanner A 3 1
11 |B03-32-03-3 Spanner YAV 1
12 B03-32-02-3 Spanner YAYa 1
13 B03-32-01-3 Spanner A3 1
14 B03-42-03-3 Wrench VT 1
15 B03-42-02-3 Wrench v 1
16 7405-04023 Wrench S 1
17 |B03-46-01-3 Screw Driver T A 23~ 1
18  |B03-46-02-3 Screw Driver FIAR— 1
19  |EB03-01 Screw Driver T A 3— 1
20 6805-04030 Box Wrench Ry 7 AV F HEX 10;0ption 1
21 B03-36-07-3 Set Screw Wrench LAZL.F 1
22 B03-36-06-3 Set Screw Wrench LAZVF 1
23 B03-36-05-3 Set Screw Wrench L%V 1
24  |B03-36-04-3 Set Screw Wrench LUz VF 1
25  |B03-36-03-3 Set Screw Wrench LAZ LV 1
26 |B03-36-02-3 Set Screw Wrench LA&Z L F 1
27  |B03-36-01-3 Set Screw Wrench LAZ VT 1
28 5103-11098 Screw Driver FZ A /3— 1
29 108-51-3 Wrench L F 1
30 5806-12061 Wrench v F 1
31 7205-04010 Box Wrench Ry 7 AV F HEX 13 1
32 18205-04002 Bracket TIr sk 1
33 B03-36-1A-3 Set Screw Wrench Set LITZVvyFEy b 1
34 7403-07006 Bottle A kv 1
35 16003-09062 Cap Xy v/ Option(Included in36) 2
36 6003-09061A Can 71 Option 2
37 B03-47-3 0il Feeder 77Ty 1
38 7405-04020 Water Feeder IXHv 1
39 8205-04013 Screw AN 1
40 15105-04026 Color Spray AT L Option(Gray:C) 1
41 6805-04025 Color Spray 2 L— Optin(Light Gray:N6) 1
42 17205-04027 Color Spray AT L— Optin(White:N8) 1
43 A07-40-3 Powder I8 — 1
44 8205-04011 Wrench | 1
45 8205-04010 Wrench LT 1
46 8205-04012 Wrench VT 1
47 1101-392.5 Screw Y 2
48 170-106 Nut + > b 2
49 184~-106 Flat Washer WA x 2
50 5805-04041 Box Wrench Ry 7 AL F HEX 17 1
51 117-480 Screw PV 1
52 |KOG-30 Grease Gun Ty AH Option 1

-191-



S2087

-192-



EPS / RRRRHIEE L

Drive Mechanism / BEBHER S$2087
| \}
INS(.)E?X Parts No. Parts Name B dnda BR Remarks ({§%) (%%’L
01 8208-04068 Pin =% 2
02 188-010 Key X — 10
03 8208-04069 Pin | 4
04 125-655 Screw % 6
05 180-104 Lock Washer IS 3 12
06 8208-04070 Plate 71—k 6
07 5102-03093 Needle Bearing =— A7) T 18
08 8208-04066 Gear XY 8
09 ]145-505 Set Screw MARY 12
10 8208-07014 Needle Bearing == N7 Y 10
11 8208-04065 Coupling DA 4
12 8208-04067 Bushing A BN 2
13 8208-07009 Pivot Stud AE K 2
14 180-106 Lock Washer XY H T 10
15 |117-370 Screw Y 6
16 8208-07010 Rod = 4
17 170-108. 3 Nut + > b 4
18 [184-106.2 Flat Washer W H R 4
19 170-106 Nut F v b 4
20 8208-07035 Screw RV b 4
21 8208-07007 Air Cylinder ITT Y - 2
22 8208-07008 Spacer R ~L— 2
23 8208-07006 Air Cylinder 7Y S H— 2
24 8203-10013 Joint YaA Lk 4
25 8203-10046 Speed Controller A¥—Faryjfo—3 4
26 8208-07036 Pin [« 2
27 117-375 Screw T 2
28 7808-04049 Spacer A L 4
29 8208-07011 Bracket TZ0 2
30 8208—-07016 Shaft DR 2
31 8208-07018 Key X 2
32 8208-07013 Bushing A H 4
33 122-060 Screw 3 4
34 8208-07021 Spacer A —HF 2
35 8208-07012 Gear ¥y 2
36 8208-07017 Gear £y 2
37 8208-07023 Bracket 77y b 2
38 117-383 Screw 32T 2
39 7808-07011 Block Tav s 4
40 8208-07020 Pivot Stud Ay K 6
41 8208-07019 Plate 7 L—k 2
42 117-410 Screw k4 6
43 170-106. 3 Nut AL 4
44 7808-20008 Joint PEENA 4
45 7808-20013 Speed Controller AE—RKzay ba—5 4
46 8208-07034 Air Cylinder TT ) A — 4
47 |117-341 Screw Y 16
48 8208-04064 Coupling WX T 2
49 180-405 Conical Spring Washer H IR H X 4
50 170-105 Nut + v b 4

-193-



23
24
$

%

Qoo o0
<

<
DQ\S

bV

OP-Side @
§\11‘1’ 09

~194 -



EPS / hRASHAZEE T

Plate~retaining Roller / iz m—35 $2088
INII\?EX Parts No. Parts Name BB 4 R Remarks (%) (Q@;;ys )
01 [170-106 Nut F v b 4
02 180-106 Lock Washer INZYH % 4
03 |8208-07027 Pin =% 4
04  |170-106.3 Nut + v b 4
05 7808-20008 Joint YaA Lk 4
06 7808-20013 Speed Controller A—Fayin—5 4
07 |8208-07022 Air Cylinder EVEIPZ i 4
08 |8208-07024 Bracket T 54 v b 4
09  }181-404 E-Ring E—Yv/ 4
10 180-104 Lock Washer RS ES 16
11 |117-415 Screw Y 16
12 8208-07025 Pivot Stud AE N 4
13 |117-515 Screw A 12
14 |8208-07026 Block Tusy s 4
15 8203-13055 Lever L/— 4
16 [7808-07035 Pin [ 4
17 526-89-3 Spacer A 8
18 |243-613 Bushing A F 8
19 |117-510 Screw FY 8
20 |8208-07033 Bracket 75k k 4
21 [8208-07029 Shaft ¥ 7 b 4
22 8208-07030 Bracket Ty b 2
23 |117-518 Screw % 8
24 180-105 Lock Washer 23 H F 8
25 }243-609 Bushing A Z )L 4
26 [8208-07032 Roller o — 5 2
27  |8208-07031 Bracket 754 v b 2

-195-



Jo|ssaJdduoy i $-dON ©3%

$2089

|
O O () L2 | O O
e
= (RH )=
| =
v) 92 1] - T (V) 92
V) SZ——T{[[HH| = 1 (V) 62
N—=—y
S °gqn] Xoej1g: (8)
(S-dON '8) 10 (S-dON V) 01 eqgqn] en)g: (V)
_ ——)(5-dON *¥) €0\ (S-d0 ') 60
(5-dON V)01 | = -\ (S-dON '8) §1
(S-d0 '¥) 60 e
/ ()81
(S-dON ‘d1) (8) 80 N (S-dON "d2)
LINN MNT , (V) L0 - LINO ANT
(8) 2¢ 8 8 M
V)1e g | (5-dON '¥) 21
(S-d0 V) 1| (S-dON ') G
(S-d0 '¥) S0
(8 02 8
(V) 61

va

~196 -



EPS / fRATHAIEEEH

Air Piping / ZER/EEE $2089
§ I
INII\?(' E:X Parts No. Parts Name BB 4 BR Remarks ({##%) (Q@%yi )
01  [8203-10018 Tube Fa—7 (04) 3
02 18203-10029 Tube Fa—T (p4) 3
03 |8203-10017 Tube Fa—7 (p4) 3
04  [8203-10028 Tube Fu—7 (o4) 3
05  [8203-10023 Tube Fa—7 (p4) 3
06 [8203-10038 Tube Fa—T (o) 2
07  [8203-10035 Tube Fa—7 (p4) 1
08  [8203-10039 Tube Fa—7 (04) 1
09  [8203-10024 Tube Fa—7 (o4 2
10 |8203-10022 Tube Fa—7 (o4 2
11 |8203-10021 Tube F2—7 (64) 1
12 18203-10016 Tube Fa—7 (¢4) 1
13 [8203-10020 Tube Fa—7 (p4) 4
14  |8203-10031 Tube Fa—T (o4) 4
15 [8203-10019 Tube Fa—7 (¢4 4
16 18203-10030 Tube Fao—7 (o4) 3
17 8203-10034 Tube Fa—7 (64) 1
18 [8203-10037 Tube Fa—F (o4 1
19 [8203-10014 Tube Fa—7T (o4) 2
20 [8203-10026 Tube Fa—7 (o4 2
21 ]8203-10033 Tube Fa—7 (¢4) 1
22 |8203-10036 Tube Fa—7 (p4) 1
23 18203-10015 Tube Fa—7 (¢4 2
24 |8203-10027 Tube Fa—7 (¢ 4) 2
25 |7808-20018 Tube Fa—7 (p4) 10
26 [8203-10025 Tube Fa—7 ($4) 6
27 |8203-10032 Tube Fa— (4 10) 2

- 197 -



$2090

\17,;‘_:

O
s
e ——
Ror==
AN
W) |
N
o
f $ S =
- —
P B O) o
& 9 © (" LB [k -
g o] = [LIF =
S Ol == M BN EI, i
LT

o

e TN
e NN
e TN
T~ {o =" o
O S NON = IaMNIEIy m
2 Ol = IMIINISHIS
i< — [os— ] - E [E
O e == M O |
ON) im= EMEENI I
lod []

- 198 -




EPS / KRAZHARE R

Air Piping Parts / Ze&/ERCEHESE S2090
INII\?:X Parts No. Parts Name AT Remarks ({#¥%) (Q@Péyi )
01 7808-20003 Joint JaAf bk 16
02 8203-10041 Manifold 2z =R —)V K Included in 30 2
03 8203-10043 Solenoid Valve U )A KT Included in 30 2
04 8203-10042 Solenoid Valve SV )A RKANT Included in 30 18
05  [8203-10045 Connector IR H— Included in 30 2
06 8203-10044 Connector IR H— Included in 30 18
07 _ 18203-10009 Plug 777 2
08 8203-10040 Silencer YA LY 8
09 8203-10002 Bracket 74y h 2
10 117-365 Screw e 4
11 180-106 Lock Washer IS H R 4
12 8203-10008 Plug 755 4
13 8203-10007 Joint TaAf vk 1
T4 |8203-10006 Nipple e 2
15 8203-10004 Elbow LR — 2
16 8203-10005 Joint PERAS 1
17 52D05-021 Joint JaAf vk 1
18 8203-10011 Valve v 1
19 8203-10003 Silencer P L 1
20 320-016. 1 Nipple = 7))L 2
21 8203-10010 Regulator L¥al—F 1
22 320-401 Elbow T )VR— 1
23 58D-118-02 Joint TaA vk 1
24 7803-13114 Hose Band FR— AN R 2
25 8203-10012 Hose BR— R 1
26 125-681 Screw B 8
27 180-104 Lock Washer A e 8
28 8203-10047 Silencer ALY Included in 29 1
29 E60-37-01-3 Compressor 2Ly Y— 1
30 8203-10001 Manifold v =R—/ K 2

-199 —



S$2091

03 06
/04 /05 /07
‘ i
1 =
Ol[ulule B
01
g2
03 08 . BEBA RN BEMTHAZNL 03 06
04 \ 10 \ \ FEEDER SIDE OPERATION PANEL OP-S UNDER PANEL / 04 / 05 / 07
Fr——————- n
ST M o =
\ f | /
13 - ] (L] ]
= = i :—o_._ : @’T‘C}‘UIQ@‘
Q0 == ekl 0000
\05 \06 \09 01 12 01
07 10 02 02 M
REEMFLET AR BUEMGET AR EPSEEARN
DELIVERY NOP-S PANEL DELIVERY OP-S PANEL EPS PANEL
[ S 3. 28
- ~ (e — o)
09 | 25 Goe
N E i | ST
03 ~ 0! i — 7
R N=ANCEE T ]S 2o~ .2
MINEE & [ ]
- - 213
05— = @ i lIolinz=} —
[I— o |
r-————>"7""7"7 | 06 : Qf@:
’ 8] [C O ' | I
@apﬁ 07 ([DEE
| o © I | 1P 2p |
el Bk
I o= o o) =R =
e Tl
'L : [l
\S———————— "/ o 5
L Erelrel|
Tty T b 2o
©J%
21 ° 1 000RPH o
22 - \1«1;{, &sz’Pﬁ'., 22
Z'n'd r; 2‘-'0' n}-:
N\ Y,

-200-

24



Electric Section / BEZ
Operation Panel / #E/ %L $2091
¥ A}
INSfX Parts No. Parts Name HEhA TR Remarks ({##) (Q@ g:)

01  |E45-15-01-3 Stop Switch ANy AL v F 5
02 |E12-59-3 LED LED 5
03 |E45-01-03-3 Push Switch Sy AL v F 5
04 |E12-54-3 LED LED 5
05  |E45-07-03-3 Push Switch T AA v F 5
06 |E45-07-08-3 Push Switch T a2 RA v F 5
07  [E45-07-09-3 Guard H— K 5
08 E48-48-1A-3 Operation Panel F_L—3 g ISR 1
09  |E45-07-04-3 Push Switch TPy A vF 3
10 |E12-58-3 LED LED 3
11 |E45-07-01-3 Push Switch T2 AL v F 2
12 |E42-92-01-3 Circuit Board H—F > pR—F 1
13 |E48-44-1A-3 Operation Panel AL —2 g %)L 1
14 E45-07-13-3 Locker Switch 2y H—AA vF 8

5 E48-47-1A-3 Operation Panel A~ L—3a VSRV 2
16 |E42-92-02-3 Circuit Board Y—F > FBR—F 1
17 |E48-46-1A-3 Operation Panel FR_L—3a 3R 1
18 |E42-92-03-3 Circuit Board H—% > pR—F 1
19 |E22-40-01-3 Volume ABY a—Ah 1
20  |E22-41-3 Knob V3 1
21 E22-30-3 Volume AY 2—5b 2

2 [E22-42-3 Knob Ve 3 2
23 |E48-45-1A-3 Operation Panel A _L— a3 iR L 1
24 |E45-07-11-3 Locker Switch Oy h—RAA v F 4
25 |E45-23-01-3 Push Switch Ty a AL vF 2
26 |E45-23-03-3 Guard H—F 4
27  |E45-23-02-3 Push Switch T a2 AA v F 2
28  |E48-49-1A-3 Operation Panel AR —3 g LRI 2

-201-



$2092

15

==

oarf

’@O ujujujuiu

13

o~

LJ

=d

12

—— ="

—==n"

e i i

22

0ag

24

16

7

19

23

-202-



Electioc Section / TR

Control box / HlfHIAR > 7 X $2092
INI\]?:X Parts No. Parts Name & B Remarks ({#%) ({Qﬁg)
01 E09-74-01-3 Magnetic Counter VRN 1
02 E02-34-01-3 Breaker 7 L—J— 1
03 E02-27-03-3 Handle N RV 1
04 E21-25-3 Noise Filter JART L IVH— 1
05 E03-40-3 Magnet Switch 2T Fy b AA v F 2
06 E05-12-3 Fuse b a—X 2
07 E05-42-3 Fuse Holder b oo - AR LA — 6
08 E05-13-3 Fuse b a—X 3
09 E05-14-3 Fuse Ea2—X 1
10 E41-15-01-3 ROM =30 1
11 E42-91-01-3 Circuit Board H—F v FAE—FK 1
12 E19-24-3 Power Board INY —7h— K 1
13 E19-48-01-3 Switching Regulator VX L—H— 1
14 E20-56-01-3 Transformer rZ R 1
15 E42-66-06-3 CPU Connector Board CPUaxy #ip—F 1
16 E42-66-04~3 CPU Board CPUKR—F 1
17 |E42-66-05-3 CPU Sub Board CPUYTR—F 1
18 E41-14-01-3 ROM =39 1
19 |F42-71-01-3 Circuit Board P—Fy FPAR—F 1
20 E19-48-02-3 Switching Regulator Lo L—H— 2
21 E21~-12-02-3 Noise Filter J)ARXT 4B — 1
22 E19-48-03-3 Switching Regulator L Xl —F— 1
23 E46~-80-01-3 Inverter A N — 1
24 E15-35-02-3 Relay JlL— 2
25 E16-18-01-3 Socket Iy b 2

-203-




$2093

~204 -




Electric Section / BRI

Electric Components / BXMERI S (OP-S) $2093
1 1]
INESX Parts No. Parts Name & R Remarks ({i§#&) (Q@;!;ys )
0t E48-44-1A-3 Operation Panel ANV~ g 3% 1
02 E48-45-1A-3 Operation Panel AN —T g3 R 1
03 E48-47-1A-3 Operation Panel F_XL—3 3 KL 2
04 E48-49-1A-3 Operation Panel ANV — g R 2
05 E09-66-01-3 Solenoid JV)A R 1
06 |E09-66-09-3 Solenoid JL /AR 3
07 [E09-66-18-3 Solenoid Vv ) AR 1
08 |E09-66-07-3 Solenoid YV /AR 3
09 IE26-73-02-3 Sensor L 2
10 |E10-65-01-3 Limit Switch Uy bAA vF 5
11 |E10-53-3 Limit Switch Uy bAAL vF 1
12 ]E26-75-3 Sensor Lt — 2
13 |E10-53-3 Limit Switch Yy hAAL vF 1
14 52E02-1002 Audible Signal (Melodies)| A B F 4~k 1
15 [8205-18017 Bracket TSy b 2
16 |117-515 Screw Y 4
17 180-105 Lock Washer INFAH 12
18 ]184-105 Flat Washer P H * 4
19 |8205-18005 Bracket 75y b 1
20 |117-510 Screw Y 8
21 18205-18006 Bracket 754 b 1
22 18205-18007 Bracket 754 b 2

—-205-



S2094

- 206 -

06

29

24, 28



Electric Section / BRI
Electric Components / XM LR (NOP-S) $2094
| 1
INI{I)('?X Parts No. Parts Name R 4 Remarks ({#%) (Q@Fﬁys )
01 E46-82-1A-3 Control Box o ha—)LRy R 1
02  |E48-46-1A-3 Operation Panel F R g R 1
03 E48-48-1A-3 Operation Panel F_L—3 g R 1
04 E60-12-01-3 Motor F— - 1
05 E60-11-01-3 Motor E— A — 1
06 E46-81-01-3 Inverter A L IN—F— 1
07 E09-66-03-3 Solenoid YV )A K 1
08 E09-66-07-3 Solenoid YL /AR 1
09 E09-42-02-3 Spray Valve AT =0T 1
10 E09-66-08-3 Solenoid JV)A K 1
11 E26-75-3 Sensor o h— 1
12 E26-74-02-3 Sensor Y- 1
13 E26-87-3 Sensor +— 2
14 E26-72-02-3 Sensor - 2
15 52E06-006 Encoder T a— A 1
16 E10-65-01-3 Limit Switch Yy hAA T 3
17 E10-53-3 Limit Switch Uy bAA T 11
18 E10-57-3 Limit Switch Uy hAAL vF 1
19 E10-12-3 Sensor Y — 1
20 |E24-09-3 Light Holder TAay bouEA 1
21 E24-10-3 Light Holder A ay x4 1
22 £59-02-01-3 Sensor Y Y— 2
23 E60-44-01-3 Motor E— 2
24 |E11-13-09-3 Transformer kZ X 1
25 |E10-14-3 Magnet ~ 7 Xy b 1
26 E11-14-02-3 Anti-Static Bar VaT oN— 1
27 |E11-14-09-3 Anti-Static Bar T a T L R— 1
28 E11-14-20-3 Socket Yy b 1
29 E22-28-3 Volume R 1

~207-



01\§

$3001

NOP-Side

~208 -



Option / 73 v

IR Unit / IR =v $3001
1)
INSSX Parts No. Parts Name Hma Remarks (f##%) (Q@g )

01 125-658. 001 Screw B 4
02 180-104. 001 Lock Washer NP H R 4
03 [8204-09003 Bracket 75y b 2
04 118-512 Screw 3 2
05 |8204-09002 IR Unit IRzZ=vy }F 1
06 [122-058. 01 Screw 1Y 4
07 125-762. 01 Screw Y 2
08  |7804-09035 Bracket 754k 1
09  |180-106 Lock Washer PSP H R 2
10 {170-106 Nut + v bk 2
11 |8204-09011 Control Box a2 bha—LRy I A 1

-209 -



53002

~210-



Option / 7/ a v

IR Unit Parts / IR ==y b /3— S3002
1 ]
Iﬂgx Parts No. Parts Name st Remarks ({#%) (%%

01 8204-09015 Controller I hon—7 -
02 8204-09013 Transformer A -
03 8204-09014 Transformer A -
04 |8204-09016 Relay Socket JL—Yiry b -
05 8204-09017 Relay JL— -
06 8204-09009 Lamp 7 -
07 8204-09008 Fan J7 v -
08 8204-09007 Guard H— K -
09 8204-09010 Thermostat P—FZAH vk -
10 8204-09012 Control Box Assy a2 b a—jLiR w7 AAssy -
11 8204-09006 Head Assy ~ v KAssy -

12 8204-09011

Control Box

v bho—iLRy 7 A

=211~



i
(o]
—
&~

|




Option / A7 a v

IR Blower Assy / IR 7’227 — Assy $3003
INI]\I)EX Parts No. Parts Name HREBR Remarks ({#%) (Q@ tg §y§ )
01 |E45-07-19-3 Switch ZA v F 1
02 |117-510 Screw 2 2
03 180-105 Lock Washer ISR H R 4
04 8204-10001 Cover A 28— 1
05 5805-02035 Bracket 754y 2
06  |117-515 Screw 3V 2
07 |180-404 Conical Spring Washer  {# 3 x4 H % 2
08 117-410 Screw A 2
09 |E46-80-01-3 Inverter A LN — 1
10 |8204-10002 Bracket 7545 vk 1
11 [117-365 Screw B 6
12 180-106 Lock Washer e ES 6
13 f101-470 Screw B 4
14 180-108 Lock Washer IR H R 4
15 184-108 Flat Washer BN 4
16 |52E05-1002 Blower Tay— 1
17 [7804-10009 Hose = A 1
18 |52H08-008-1 Hose Band R— AN R 2
19 |JB-6457-2 Pipe AT 2
20 }52H08-011 Filter TANH— 1
21 |52H08-008 Pipe AT 1
22 Ip-117-01 Elbow N 3
23 52H08-007 Pipe XA S 3
24 |GK-6857-0 Joint Jaf sk 1
25 |170-108 Nut F b 4
26 52H08-004 Base L= R 1
27  |101-484.5 Screw R 4
28 |7804-06005 Bracket T4y b 2
29 |7804-10003 Band s 2
30 320-509 Hose Joint F—AVaAfrk 1

-213-



